Post Office Box 50130
Charleston, WV 25305-0130

Department of Administration State of West Virginia CORRECT ORDER NUMBER MUST

Purchasing Division APPEAR ON ALL PACKAGES, INVOICES,

2019 Washington Street East Master Ag reement AND SHIPPING PAPERS. QUESTIONS
CONCERNING THIS ORDER SHOULD BE

DIRECTED TO THE DEPARTMENT

Document Description:

FREIGHTLINER TRUCK OEM PARTS OR EQUAL (7019C006)

Order Date: 05-20-2022 CONTACT.
Order Number: CMA 0803 0070 DOT1900000049 4 Procurement Folder: 544110
Document Name: CHANGE ORDER #3 Reason for Modification:
Change Order #3

to renew contract CMA DOT19*49
Freightliner Truck OEM Parts or Equal

Procurement Type: Central Master Agreement

Buyer Name:

Telephone:

Emall:

Shipping Method: Best Way

Effective Start Date: 2019-07-01

Free on Board: FOB Dest, Freight Prepaid

Effective End Date: 2023-06-30

Vendor Customer Code: 000000200051
MATHENY MOTOR TRUCK CO

PO BOX 1304

PARKERSBURG wv 261021304

us

Vendor Contact Phone: 999-999-9999 Extension:

Discount Details:

Discount Allowed Discount Percantagg Discount Days

No 0.0000 0

No

No

B38|z

No

Tammy L Clevenger
(304) 473-5375
tammy.l.clevenger@wv.gov

Requestor Name:
Requestor Phone:
Requestor Email:

22

FILE LOCATION

VARIOUS AGENCY LOCATIONS

AS INDICATED BY ORDER

No City WV 99999

STATE OF WEST VIRGINIA
VARIOUS LOCATIONS AS INDICATED BY ORDER

No City WV 99999

us

OF Shs oz

] Total Order Amount:

Open End

Purchasing Division’s File Copy

PURCHASING DIVISION AUTHORIZATION

E/(M(«\_,é kﬁf}bbﬁ

ELECTRONIC SIGNATUR

{‘I ;

—

-6 A0

ATTORNEY GENERAL APPROVAL AS TO FORM ENCUMBRANCE CERTIEICATION

e el LS
ELECT ONIC SIGNATUR FILE ELECTRONIC SIGNATURE ON FILE

54%(2021

Date Printed:

May 23, 2022 Order Number: CMA 0803 0070 DOT1900000049 4

Page: 1 FORM ID: WV-PRC-CMA-002 2020/01




Extended Description:
CHANGE ORDER #3

TO RENEW THE ORIGINAL CONTRACT ACCORDING TO ALL TERMS, CONDITIONS, PRICES AND SPECIFICATIONS CONTAINED INT HE ORIGINAL
CONTRACT INCLUDING ALL AUTHORIZED CHANGE ORDERS.

EFFECTIVE: 07/01/2022 THROUGH 06/30/2023
RENEWALS REMAINING: ¢

ALL PROVISIONS OF THE ORIGINAL CONTRACT AND SUBSEQUENT CHANGE ORDERS NOT MODIFIED HEREIN SHALL REMAIN IN FULL FORCE AND
EFFECT.

NO OTHER CHANGES
Line Commodity Code Manufacturer Model No Unit Unit Price
1 25181720 EA 0.000000

Service From Service To

Commodity Line Description:  FREIGHTLINER TRUCK OEM PARTS OR EQUAL

Extended Description:
PRICING TO BE INCLUDED ON THE ATTACHED CATALOG

Date Printed:  May 23, 2022 Order Number: CMA 0803 0070 DOT1900000049 4 Page: 2 FORM ID: WV-PRC-CMA-002 2020/01



RECEIVED

_EQUIPMENTDIY _
WEST VIRGINIA DEPARTMENT OF mmsponﬂxui; MAY 18 2022J

Division of Highways |
1900 Kanawha Boulevard East » Building Five » Roon: 514 Wv DOT / DOH
D. Alan Reed, P.E. Churleston, West Virginia 25305-0430 « (304) 555-35051_ DGy :
State Highway Engineer 05/05/2022 E:ﬁ::::l::%ﬁ::ﬂ;:
Michael Hendrix
Matheny Motor Truck Co
PO Box 1304

Parkersburg, WV 26102

Contract Renewal: CMA DOT19*49 Freightliner CO# 03
Procarement folder: 544110

Subject

Michael,

The Department of Transpertation of West Virginia is offering to renew the originn! contract
according to all terms, coanditions, prices and specifications contained §a the original contract
including all authorized change orders.

The renewal dates are 7/1/22 through 6/30/23 . ) your company agrees to this renewal,
please sign below and return as soon as possible. You may return all renewal documents vig

email o tammy.l.clevenger@wv.gov

Also attached is an Affidavit that is to be part of the renewsi change order and is required to be
signed,

Please contact the emall listed above if you have any questions.

Thank you,

4y kY :
WAL e
Tammy Clevenger

WVDOH - Equipment Division
Attachment

We agree to renew the contract for the period as state above under the same terms, conditions,
prices, and specifications in the originsl purchase order and any change orders thereto.

i 2022 -
NameSignatude R Date
E’___DL‘E ebom PROCUREMENT USE ONLY
Title .
Lﬂm_@m S/19/22.
Signoture/Title/Date

E.E.QJAFFIRMATIVE ACTION EMPLOYER



Part Number Search

-

SO |Part

Description

x
g
2

2022

N

17 DoH
A HNUN VY

DO

051 [23-09114-005 WASHER-FLAT.STEEL.HARDENED.7/8 IN S 1133
951 L33-13833-1 12 NUT-HEX.LOCKING.3/4-10.GRB.ZN AL 3 1|62
951 [23-13454-001 CLAMP 0000 BATT CA S 267
951 [11-14418-000 GASKET-AXLE SHAFT.7.00. 8..66..016 3 2j02
951 [12-21014-000 RETAINING CABLE-AIR TANK.INRAIL.650 MM S 9i87
951 |23-09114-001 WASHER-FLAT.HARDENED.7/16 IN $ OL2&
951 [23-11865-004 NUT-SPRING.U.1/4-20 S 097 |$
651 [23-14072-112 NUT-HEX.LKG.ZNAL.BK.M12X1.5 8 0.32 | $
951 |23-14352-002 CONN-STR.PTC..38 MPT 10 .25 NT $ 2205
951 [23-12274-003 RETAINER-NYLON.RIVET.PUSH TYPE. .315 IN $ 045 | S
951 |A05:40131-001 TURN SIGNAL CLEAR $ 1445 | $
951 |73-13142- PLUG-2CAV MP150S PAC12052641 B $ 266 |$
951 |23-13833-210 NUT-HEX.PT.5/8-18.C.CD $ 0995
951 |14-18772-000 |NUT-HEX.PREVAILING TORQUE.M10.GEOMET XL $ 031/$
951 {23-13949-001 | NUT-INSERT.MSX0.70.KNRLD . WEDGE s 148 | S
951 [681-323-01-62 WASHER. FLAT 5 168 |5%
951 (23-14065-090 BOLT-HEX.ZNAL.BK.M12X1.5X90 $ 256 |5
951 |056-61446-000 COVER-FOG LAMP.H11.P3 $ S.81 |5
951 |AD4-30512-460 TUBE-COOLANT.ISX15 RETURN $ 110985
951 (A05-28927-000 TUBE ASY-LOWER COOLANT.24U.W110 $ 122435
951 |18-60773-000 SHOCK ABSORBER -CAB MOUNTING. AR SUSP S  53.76|$
951 [17-19338-003 EXTENSION-WHEEL WELL.FENDER.RH § 20902|S
951 [22-72184-000 DIFFUSER -LOUVER.AC VENT BLACK $ lo83|s
951 |D4-19919-D00 ISOLATOR-MUFFLER $ 2384 | S
951 |04-28039-001 VALVE-SOLENOID.COOLANT.DEF TANK.3.SMM.RH $ 29593 |5
951 |13-10026-000 EXTENSION.VALVE STEM $ 10795
951 [18-71507-000 CLIP-RETAINER.ROD.DOOR LATCH S 232 |8
951 [W18-00802-000 MAT-CABINET FLOOR.72 iNCH $ 3669 | §
951 |01-33445-000 ELBOW-50.AIR COMPRESSOR.1.0 ID § 27668
951 FOAM-GROMMET S 1510 | $
851 PIPE/ELBOW-RADIATOR.HOSE/TUBE-REFRIGERAN $ 15158
951 PANEL-HOOD SKIN-SIDE.LH.113 INCH $ 342928
951 VALVE-HEIGHT CONTROL.P3 CAB $ 5095|$
951 BKSHL STRN RLF BK 19 MM COND $ 526 |$
951 [23-13154-604 BACKSHIELD-STRN RLF.BK.GROMMET RTNR $ 14885
951 |AD4-27870-002 BRACKET-DEF COVER.13GAL $ 120485
951 (07-22153-001 TUBE-SUP.DD15.LH.405 RADIATOR POSN 5 169.76 | $
951 |A05-73015-000 CIRCUIT PROT-FUSE/CB/RELAY.PDM-MDL-PDM.S $ 25462 |6S
951 [A14-15888-000 SLIP RING ASSY-HORN ONLY.STEERING WHEEL $ 2836|$
953 [A23-13181-075 VALVE-ASSY.TEE HANDLE.3/4 $ 22998
951 [17-10425-002 |PIVOT/HINGE - HOOD $ 87688
951 [03-38548-002 |BAND-25 INCH TANK-FUEL.STEP.PLAIN $ 3476|$
951 |A18-59019-000 |LATCH.DOOR-STORAGE COMPARTMENT $ 1898 | S
951 |427-41594-000 [LOCKSET - IGNITION/DOORS $ 5156
951 |05-19233-302 HARDLINE-CST. 10/12.70IN.EXP BEAD s 4707 | $
951 [A16-21558-001 SEE NOTE AIR SPR-A/L.CO.CP.65.328.M12 $ 16383 /$
951 (A02-14135-000 ZB SINGLE DISC DRY CLUTCH $ 1,490.68 | $
951 |A14-17924-000 |RESERVIOR-POWER STEERING.2QT S 47.05 | $
951 [A17-14930-000 |BEZEL-HEADLAMP.CHROME.LH $ 4623 |5
951 |A22-69400-000 BRACKET-SIDE MOUNTING.HDEP.ZODIAC $ 210535
951 |A22-69400-001 BRACKET-SIDE MOUNTING.HDEP.ZODIAC $ 204938
951 |02-09788-007 SHAFT-CLUTCH RELEASE.FLD.ZINC PLT $ 44045
951 |A18-44466-000 SEAL.DOOR-CAB.PRIMARY.LH&RH.CC $ 55665
951 |11-23463-000 u-BOLT $ 2001|$
951 |A22-77915-000 HOSE-AC.HO3.COND TO R/D $§ 64228
951 [W18-00801-005 COVERING-FLOOR.AUTO .LH&RH.SEATS $ 3753458
951 |04-31880-C00 DEF LINE-SUCTION HDEP 13/23GAL $ 114745

LAMP-LED FOG.LH $ 14827 | 5

951 [A66-03653-002




951
951
951
951
951
951
951
951
951
851
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
251
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A66-03653-003 |LAMP-LED FOG.RH $ 148278
14-18528-000 | DRAGLINK-AB BO.LWB.THPG0 $ 13521|%
A22-60527-004 LOUVER-DIRECTIONAL.HVAC.DASH.LIGHT GRAY 5 36.15|$
22-61710-000 SHELL-MIRROR.PRIME FOR PAINT.LH $ 71099
05-19865-000 INSULATOR-RADIATOR.CENTER MTD DNFLOW $ 15345
14-17300-000 ARM-DRAGLINK.COMMON.SFA.TASBS5.FL.1200 $ 128493
|A17-20871-000 SUPPORT-HOOD.REAR.CAB MTD.LH $ 118205
A17-20871-001 SUPPORT-HOOD.REAR.CAB MTD.RH S 119.20|$
01-27427-001 TENSIONER-BELT.8 RIB.ACCESSORY DRIVE $ 12523[$
466-03217-000 |HARNESS-ATD.MAIN,1US.BBOX FWD $ 40258 $
AGE-03217.001 HARNESS-ATD.MAIN.1US.BBOX AFT 113 $ 41093|$
[A66-03217-002 HARNESS-ATD.MAIN.1US.BBOX AFT 125 $ 41093(%
ADE-36850-002 BEZEL HEADLAMP LH $  196.60 | $
A06-36850-003 BEZEL HEADLAMP RH $ 19660 |$
22-65726-040 COVER-FILTER ACCESS-HVAC PLENLIM.24U $ 1742|535
A18-68366-000 HANDLE-RELEASE.EXT.DOOR.LH $ 48053
A22-B9637-012 MIRROR-MAIN.BRIGHT.RH $ 45780 (S
|A18-68366-001 HANDLE-RELEASE.EXT.DOOR.RH $  4805[s
05-25925-003 HOSE-COOLANT.LOWER.ELBOW.ECR $ 2577|5
16-19468-000 AIR SPRING-SUSP.COMPOSITE PISTON.STD H $ 18096 S
04-30676-D00 PIPE-EXHAUST.ATS IN DD12.P3-125 $  9502(8
05-19232-302 HARDLINE- 6.CSTE 70IN.EXP BEAD $ 5581|5
05-16062-001 HOSE-ELBOW.90 DEG EPDM 2.50 ID § 1540 | S
05-16062-008 HOSE-ELBOW,90 DEG ECR 2.50 ID $§ 25485
A23-12348-084 HOSE § 126223
03-34467-000 CAP-FUEL TANK.PLAIN.NO LOCK $ 31.39|$
66-01405-050 ULB CONTROL UNIT $ 190365
A22-77123-005 RCVR DRIER-AC.CLINCH.INBOARD $ 64645
960-268-23-74 KIT. BUSHING $ 37.04 | §
05-16062-047 HOSE ELBOW 90 DEG $§ 2079($
A22-60051-000 ELEMENT-CIGAR LIGHTR.SOCKET.RING.12V.10A $ 1240/(8
15-24630-001 GUSSET-UPR.HD XM.6PC.B0KSI.BOLTED $ 109178
05-16062-079 HOSE-ELBOW.90 DEG ECR 2. S 38518
04-33107-000 TUBE-COOLANT JUMPER.CMNS.WST $ 2093
[A22-77915-000 HOSE-AC.HO1.JBLK-COMPR $ 122518
ADG-60872-010 MODULE-ECU.SWITCH EXPANSION.MSF MASTER $ 96398
21-25095-003 REINF-BUMPER.LTS.RH $ 30577 |3
05-16062-123 HOSE-ELB 90 DEG ECR 2.50 10 S  43.01|5%
14-18527-000 DRAGLINK-AB BO.SWB.THP60 $ 13763 (%
16-14318-004 VALVE-LOAD SENSING.MECHANICAL.HGT CONT.A § 99538
|01-27426-000 PULLEY-IDLER.ALTERNATOR.8K $ 63348
18-48293-DD2 LINKAGE ASSY KIT. 135 $ 1134 | S
18-48293.003 LINK-LEVELING VALVE. 84 MM $ 13293
|A16-15773-000 PAD-FRONT SUSPENSION.68 DURO $ 5823|¢
|406-77766-000 SWITCH-DIMMER.ROTARY S  4106[%
04-25818-000 BRKT-EXH HORZ TTLP SUPT 5 IN $ S6.85 | §
[A06-84006-007 HARNESS-DIMJMPR.ICU4.GAUGE.7" $ 1205|%
AD3-29090-001 STANDPIPE-1/4 INCH NPTX3/8 INCH FFT-24 | $ 4816 %
18-57403-004 GLASS-DODR.WST.LH - READ NOTES $ 10196 %S
18-57403-005 GLASS-DOOR.WST.RH- READ NOTES S 10399 %S
A16-15931-000 BRACKET-REAR SUSPENSION.SPR HGR.FWD,125 $ 13973 |3
18-59106-001 BRACKET-LATERAL ROD.LWR.FRM MTD. TWIST § 27.01($
14-18526-000 ARM-PITMAN.THP60.AB BO.LWB $ 187.05(%
23-13902-185 SPACER-TUBE.STEEL..341D..430D.1.85L [3 9.86 | S
AD3-41189-004 FTK.50G SHORT.SU.POL.LH $ 1,186.40 | $
05-31548-000 PIPE-RADIATOR.CLNT.M1400.0D13.DD15.MT $ 69528
14-17298-000 LINK-STEERING.DRAGLINK-COMMON.SFA.THPGO $ 12233($
01-32733-057 BELT-FAN DRIVE,10 RIB.2057MM.HDEP FAN.MT $ 45653
04-28907-000 BELLOWS.EXHAUST.4 INCH.DD13.M2.SENIOR.EP $ 37530/%




951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
851
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

01-27425-000 TENSIONER-BELT.DRIVE.8K $ 10620 $
23-14416-001 TEE-BR.PTC..25FPT..38NT..38NT $ 11208
22-64258-000 SEAL-WINDSHIELD DASH M2 $ 3130)$
05-17750-002 TANK-SURGE.FLH.PLASTIC $§ 7648|8%
A04-32186-461 TUBE ASSY-COOLANT.RTN.DD1S $ 75473
AD6-36848-000 LAMP-HEADLAMP & TURN SIGNAL COMBINATION $§ 5978|8
A17-20948-000 SUPT-PIVOT.HOOD $§ 52588
DDR/ADB-75980-004R ECU SAM CAR P3 BASELINE 12V $ 91654 |3
1A06-88420-000 SWITCH-POSITIVE CUT OFF SW SINGLE $ 6252|3
A06-88420-001 SWITCH-POSITIVE CUT OFF SW DUAL $ 7223|$
06-84258-001 COVER-BULB.HEADLAMP 8 885 ¢
020-997-78-48 O-RING. INPUT COVER $§ 10465
A22-60645-501 CONTROL-HEATER & A/C.MAIN.CAS.W/AUX $ 229458
A22-61554-D00 CRANK W/S WIPER LHD WSTAR $ 18588
(2275774005 QTR FNDR.RR.1PC.MID.BLACK.RH $ 104368
18-29239-000 BUSHING. FR PIVOT S 2897$
A06-92539-000 COVER-BATTERY BOX.M2.2BAT $ 1213558
A18-57044-000 REGULATOR ASSY-WINDOW.ELEC.NGM.FLX.LH $ 14028 | $
05-77982+000 PIPE/HOSE-HEATER PLUMBING-HOSE SUPPLY.AU § 1525)$§
12-17944-060 PLATE-AIR PASS THROUGH $§ 2333($
|A04-28460-000 PIPE-TURBO OUTLET.ISB.B2 S 48856 | $
03-37752-000 STRAP-FUEL TANK.23" PLAIN S 33468
A17-14768-000 GRILLE ASSY- W NAMEPLATE.PTD. FTL 60. 80 S 15564 |S
17.13788-000 CATCH-LATCH.HOOD.COLUMBIA $ 491 | $
01-32732-084 BELT-8 RIB.2094MM $  3177]$
12-14352-000 BRACKET-AIR TANK. USF. UNDER RAIL S 1715 ¢
|AD4-32185-472 TUBE ASSY-COOLANT.SPLY.DD1S $ 68318
04-31322-000 BRACKET-EXHAUST. CAS.DDC.4" COM $ 1576|$§
|R16-20756-000 SEAT-AXLE/SPRING.A/L.RST.5.50.120 $ 3612|§
04-25616-000 SUPT-VERTICAL EXH STACK $ 154278
04-35164-000 HEADER-DEF,11.5G.SSI.DEAERATE $ B30.68|$S
A12-24165-054 HOSE ASY-WIREBRAID. 16.HITEMP 5 10613 |8
22-71783-001 BRACKET-FRONT PANEL.LOWER.RH $§ 1960 $
01-32732-170 BELT.8K.MAIN ACC.MBE4000.2170 $ 32638
01-25008-000 CABLE - ACCELERATOR CONTROL $ 104583
05-22753-001 PIPE-HEATER.RETURN W/ VALVE S 10272 $
A22-72446-004 RESERVOIR-WSHLD WSHR.W/O SNSR $ 645798
A17-20380-005 STRAP-RESTRAINT.HOOD S 16593
|A22-77318-000 LOCKSET.RANDOM KEY CODES.M2/P3 S 44738
22.53483-001 ANT-AM/EM 311N SPRIN 5 31858
A17-14411-002 PANEL ASSEMBLY-HOOD.FRONT.LOWER $ 78138
12-22432-003 TANK-AIR.ALU. 725.9IN DIA S 26709 /¢
A22-57394-001 CUPHOLDER ASSEMBLY-DASH $ 10412 S
A22.77318-041 LOCKSET.RANDOM KEY CODES $ 4291(§
£22-57592-007 HOSE ASSEMBLY-A/C. 6.FLX $ 98668
[422-45194-001 SWITCH-MED PRESS.A/C.NORMALY CLOSED,M10 $  4257($
A22-61663-000 COVER-STEERING COLUMN.UPPER $ 2303($
A18-65867-005 HANDLE-RELEASE.INTERIOR.DR.RH $ 1275| %
21-28977-000 PLATE-NUT.HOOK BUMPER.LH S  17.75|%¢
22-60850-000 PLUG ASHTRAY S 3.18 | §
15-26833.000 CROSSMEMBER-UNDERSLUNG BEADED $ 34828 %
|406-72614-010 HARNESS-DEF JUMPER.CUM.EPA10 $ 137355
£06-49957-002 SWITCH-PADDLE.AIR SERVICE DOOR $ 26218
07-22861-001 TUBE-RETURN.MBE AMT.DD15 $ 16836 %
04-30212-0060 |LINE-COOLANT.DEF.JUMPER.HDEP $ 25408
A06-25795-084 CAALT NEG 2 GAALT S 139.26 | §
06-75872-001 JUMPER-2 BATTERY.2 STUD.177".NEG. BLACK $ 46558
23-13265-012 |RELAY-12V.MICRO.1SO.SPDT.20-35.5 s 7113

|PROBE LC STR THD CAT 5 25023

KYS/5022-02200-05




Part Number Search

951 |01-32006-001 HOSE-RADIATOR.UPPER.M2.2010 ISC.ECR $§ 2124
951 |04-32984-000 TUBE-COOLANT.CMNS.VLV TO HDR $ 2881($
951 |14-17295-000 ARM-DRAGLINK.STEERING.D2.1400.DUAL.LHS $ 13093 |$
951 [R17-18642-000 LOCATOR. HOOD. REAR CASTING 5 2188|8$
551 [07-24801-000 TUBE-RTRN.TRN CLR.X12.ALI 4K $ 299543
951 [A12-14736-003 JUNCTION BLOCK-AIR SWITCHES.1/8 IN NFT S 10646 |$
951 [23-14413-000 ELBOW-90.PTC.BHD..7SMFLRD..50 NT § 1358|$§
951 |18-58865-000 ROD-TRACK.CAB MOUNT.644 MM $§ 9136|$
951 107—22860-000 TUBE-OIL COOLER.SUPPLY.MBE AMT.DD1S § 17101 |§
951 |A05-306592-000 ASSY-PIPE.OIL CLR.ISB10 $ 18617 S
951 |AD4-27943-001 SENSOR-LEVEL.6GAL.HDEP 5 14427 (%
951 |18-58865-003 TRACK ROD .24U 885 MM $ 8950
951 |A66-01984-002 HARNESS-WIPE.WASH.CHAS.0.W/0 LVL $ 804 |5
951 [04-21774-000 MUFFLER-EXHAUST.LOW FLOW.SINGLE.VERTICAL $ 18764($
951 (04-21774-004 MMUFFLER $ 21045 |$
951 |01-32732-542 BELT-8 RIB.2642MM $§ 32878
951 [A22-58858-000 QUARTER FENDER-PLASTIC.REAR.LH.NO LOGO § 7784(§
951 |A18-43367-000 DOOR LATCH-CAB.UPPER.LH $ 5334|%
951 |A22-61591-001 BUGSCREEN ASY $ 15644 |5
951 |AGE-57442-000 HARNESS TRANS CHS ETN GN3 FLX $ 11331 (%
951 |A06-88219-001 WELOMENT-STEEL SUPT.CVR.RH $§ 20252 |$
951 [A22-74385-000 RADIO-DEASOS AM/FM/WB/BT/USB $ 19746 S
951 |A17-21024-001 GRILLE-HOOD MOUNTED.CHROME $ 319638
951 |A17-21024-007 GRILLE-HOOD MTD.MIC.106 $ 11602 ($
951 |14-18760-000 HOSE-FORMED.P3113.5B.80.DD13.SINGLE COMP $ 42875
951 [05-23345-001 FITTING-UNION.RESTRICTOR.3/8X1/2 $ 316 | $
951 [A22-67324-003 BRACKET-SIDE MOUNTING,HDEP.ALUM $ 13150 (%
951 {14-17928-000 CAP-FILL.POWER STEERING RESERVOIR.MPC $ 2607 | $
951 [22-54273-000 CLIP-RETAINER.REGISTER $ 570 | $
951 (A66-13103-011 HARN-GND_PWRTN.ENG.OL.DT.HDEP $  1060[$
951 [A66-13193-012 HARN-GND_PWRTN.ENG.OL.1US $§ 12108
951 |A22-77751-000 MIRROR-AUX.HOOD MTD.TCO.BLK.LH $ 28444 |3
951 |A22-77791-002 MIRROR-AUX.HOOD MTD.TCO.BRT.LH $§ 22578 (%
951 [14-17294-000 ARM-DRAGLINK.STEERING.D2.1400.DUAL.RHS $ 13105|8§
951 |05-27979-000 PIPE/HOSE-HEATER PLUMBING-HOSE SUPPLY.MA ] 1634 | $
951 |07-24800-000 TUBE-SPLY.TRN CLR.X12.ALI 4K $ 31310|$
951 [A05-89080-015 |HARNESS-ATDJUMPER.13+23G.3 HEATERS. $ 52048
951 [27-62670-000 INLET COVER-HVAC OSA DUCT P3 $ 17864 | §
951 |A04-27942-000 SENSOR-FILL LEVEL. UREA TANK.6GAL.CUMNMNS § 241185
951 |14-14442-022 HOSE-PRESS.PWR STEERING.CRIMP.PH.22" § 4767 |$§
951 |A16-64914-000 CHECK-DOOR.CAB $ 1705|%
951 [A06-75741-002 LAMP ASY-FOGLAMP.RECT.BELOW BUMPER.CLEAR $ 8743|$
951 |A05-75741-004 LAMP ASY-FOGLAMP.RECTANG. BELOW BUMPER $§ 7930|$
951 |A72-68403-000 HARNESS-FUEL PUMP.ESPAR.1000MM § 231§
951 [R16-20753-000 SEAT-AXLE/SPRING.A/L.RST.3.00.120 § 3745 %
951 |05-19819-000 HOSE-COOLANT.LOWER.S60 $ 74778
951 |A06-74513-013 HARNESS KIT-ELECTRIC.PTPDM.CUMMINS MANUA § 27755 |5
951 |A22-£5749-000 HOSE ASSEMBLY-A/C.H02.TO CNDNSR $§ 390608
951 |A22-73671-002 CONTROL-HVAC.MAIN.SLPR.STD $ 1723053
951 |18-58501-000 BOOT- SHIFTER CASCADIA $ 42005
951 |MBA/0138976246 SHAFT SEAL $ 46148
951 |A22-66541-000 HOSE ASY-AC.H02.DENSO.M2,112 $ 16279 |S
951 |05-21918-000 HOSE-RADIATOR.LOWER.DD13.M2 112 $§ 2353 |%
951 [04-32032-120 DEF LINE - PRESSURE. 1200MM § 11189 %
951 |18-64250-000 RETAINER - WINDSHIELD. CENTER.772 MM § 182553
951 |18-64290-001 RETAINER - WINDOW GLASS §  3228|%
951 |A06-57916-000 LEVER - TURN SIGNAL OPERATING.BLACK § 79388
951 |05-28810-000 HOSE. HEATER, MAIN RETURN $ 209458
951 |03-40006-000 SEAL-HOOD.AIR INTAKE.P3 113 $ 3182|%




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
a51
951
951
951
951
951
951
951
951
951
951

Part Number Search

04-32071-000 DEF LINE-SUCT.13/23G.HDEP $ 11764|% -
A18-62221-300 POCKET-DOOR,BASE.GRAY.LH $ 69.89 | § -
23-13215-300 TERMINAL-FEMALE.ELECTRICAL-MINIFUSE.3-5( $ 158 | $ -
03-32906-001 T BOLT-FUEL TANK BRACKET.23IN.5/8-11 $ 1056 |$§ -
A66-11132-000 MDL-BHM.FULL. HW2.A0.5W2.46.82 S 58085 |§ -
18-58863-000 BEZEL-SWITCH.DOOR.RH.NO LOCK NO MIR $ 2090|$ -
£580-323-01-84 SPACER-SHOCK $ 760 | S -
04-78070-000 STRAP-SCR.ISX USM S 23508 -
A17-15556-003 REINFORCEMENT-HOOD.CROSSBAR $ 145145 N
04-320032-280 DEF LINE - PRESSURE. 2800MM $ 11894 |§ -
[23-13215-301 CONNECTOR-FEMALE.MINIFUSE,1-2(16-14) [ 0315 -
23-12866-001 FITTING-STRAIGHT.M26.0 RING.SAE 12 FiR $ 2380|5 -
23-13144-206 PLUG 2CAV GT1505 PAC13520101 8 3 456 | S -
A18-43563-000 HANDLE-WINDOW REGULATOR $ 1399 |%$ -
06-45290-000 SPRING-LATCH.BATTERY BOX $ 178 |5 -
A23-14242-005 STUD-ASSY.GASKET.JEI28SP0338 $ 7504)% -
AD6-74512-019 KIT S 203.73|% -
04-23277-000 CLAMP EXHAUST_EPAO4.ISC-READ NOTES $ 20668 N
A22-72244-000 INDICATOR-AIR RESTRICTION 18" $ 15473 -
ADG-88613-004 HEADLAMP-BLACK BEZEL.LH $ 213333 -
AD6-53360-000 HARN-LT RDLP OL FW FOG P3 S 14948 -
A22-53746-001 SENDING UNIT-FUEL GAUGE.BTR TANK,FSFBES $ 665685 -
23-14054-000 FITTING-TEE.FEMALE . PUSH TO CONNECT L 2170 | § -
A17-20190-003 STRUT-SPRING.HOOD.122 SD.135-155LB $ 262008 -
A22-66025-000 HOSE-A/C, B.COMPRESSOR.MB4K $ 21987|§ -
05-21996-000 HOSE-LWR.RAD.1400.0D15.NGC.A/T $ 3637 | S -
06-52855-000 COVER-SAM CHAS FUSE BOX $ 26.96 | $ -
01-32996-000 6 RiB BELT $ 25.20 | & -
14-19708-000 GEAR-STEERING.THP6D $ 722348 595,00
A22-74423-306 PANEL-FAIR.113.REINF.LH.TAPE.PTD $ 27342(8 -
06-23464-000 SENSOR-TRANSMISION TEMP.1/2PT.SEAL.MP1S0 [ 1581 | $ -
17-19249-000 MUDFLAP-FRONT WHEEL.HOOD.161 $§ 1001]$ -
17-15486-003 SHIELD-SPLASH.HOOD MTD.125.RH §  8831|% -
06-87751-002 CONTROL-SHIFT.TRAN § 12278|%§ N
03-26767-000 GASKET-SENDING UNIT. FUEL GAUGE $ 197 | S -
05-24685-000 HOSE.ECR.3/8 IN. VENT.2007 S 22478 -
04-21612-000 BRACKET-5 INCH PP MOUNTING.T-V S 1534(%§ <
23-14402-000 TEE-RUN.PTC..25MPT..25NT..38NT $ 930S -
£18-53266-000 GRABHANDLE-UPR A-PILLAR RH P3 $§ 27028 -
05-21797-001 HOSE-COQLANT.UPPER.DD13 S 45025 -
04-24345-000 ACCUSEAL CLAMP.SLEEVED 4IN. $ 2366|8 -
ADE-88572-009 HEADLAMP-CHROME BEZEL.RH $ 188518 -
05-16291-000 PIPE-HEATER.5/8 OD.DDEG0.BEADED S 5498|% -
| ADE-91899-007 KIT-HARNESS-ATS.1USISX.EPATO S 240.7 % -
22-47727-000 GAUGE-AIR CLEANER RESTRICTION.W/LOCK UP $ 3202548 -
05-28768-000 HEATER HOSE-MAIN RETURN.DD13,P3 125 $ 2730 | $ -
22.73639-080 STEP-FUEL TANK.800M M. PLAIN 5 9516 | $ -
18-37907-000 MOLDING - WINDSHIELD. C2. UPR 5 3024 |8 -
22-77438-000 SHIELD-SPLASH.CAB MTD.126.LH § 18495 (% .
A22-62214-000 PIVOT-WINDSHIELD WIPER RH SIDE LHD 5 5598|$ -
ADS-09520-000 CLAMP-EXHAUST.SADDLE.4IN PLN s B36| S -
22-73639-100 STEP-FUEL TANK.1000MM.PLAIN $ 5271($ -
22-5B86665-D00 BRACKET-STEP.CHASSIS MOUNTED.LH s 4082 (S -
22-73639-105 STEP-FUEL TANK.1050MM.PLAIN s 5534 | § -
18-63653-000 STRIKER-STORAGE CABINET S 657§ -
122-73639-120 STEP-FUEL TANK.1200MM.PLAIN $ 15516 % -
|A21-28565-000 BUMPER SUPPORT ASSEMBLY. LH. PAINT. M8 $ 70578 -
A27-75721-000 BRKT-CAMERA WINDSHIELD.P4 $ 2877|% -
23-13339-000 CLIP-GRILLE STEEL CLASS A $ 8.67 | % R




951
951
951
951
951
951
951
951
951
951
951
951
951
9531
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
551
951
951
951
951
251
951
951
951
951
951
951
951
951
951
951
951
951

Part Mumber Search

A05-17310-000 PIPE-HEATER $ 25699
18-69674-000 TWIN TUBE SHOCK ABSORBER 32/15 WD S 44638
23-13142-301 PLUG-3CAV MP150S PAC12059595 B $ 413 | $
[A12-25822-026 HOSE-COMPRESSOR DISCHARGE.214HT 90D § 5226 |$
[A22-63125-001 HEAD-SPEEDOMETER.ICU4.BLACK.STD $ 11642 %
A15-28611-000 | GUSSET-XM.561..375.5TEEL. $ 12561 (%
[22-60646-000 TRANSDUCER-PRESSURE. A/C.P3 S 2475 |%
03-43845.000 FUEL FLTR ELEMENT W/SEP $ 5275|S
XCAT*13480*AA SWITCH ASSY - STOP LA $§ 2278|$
05-28767-000 HEATER HOSE-AUX RETURN,DD13.P3 125 ¢ 2108
AB6-G3088-000 MODULE-ELEC INTFC.SW HUB MODULE.4.22 $ 67519 %
|A66-03088-001 MDL-SHM.FULL.V1.23.HW 2.A0.M2 $ 67519 |8
[A18-68356-002 HANDLE-RELEASE.EXT.DOOR.P2.LH $ 65089 |$
22-42742-000 |END-STEP FUELTNK L/H $§ 53348
A18-68356-003 |HANDLE-RELEASE.EXT.DOOR.P2.RH $ 5089 |S
[A17-15553-000 LATCH-HOOD.LH $§  3034|$
[A18-68356-D05 HANDLE-RELEASE EXT.DOOR.24U.RH § 72868
12-14741-000 STRAP-AIR TK.FUEL TK B $ 498 [ $
73-09681-700 BOLT-CARRAGE.1/2-13.7 IN $ 5.95 | %
A23-14160-03€ HOSE ASSY-WIRE BRD.6.STL.36IN $ 4248 |%
07-24360-000 COOLER. TRANS. ALLISON $ 2,51195]%
12-14741-002 STRAP-AIR TANK,FUEL TK MTD $ 218385
07-22023-000 TLRE-NO.8-OIL COOLER $ 15012 )%
A02-12302-003 ROD ASSY-CLUTCH KIT $ 18035 |$
A23-14160-060 HOSE ASSY-WIRE BRD.6.STL.60IN $ 48085
A17-19112-016 GRILLE-HOOD MOUNTED $§ 733968
05-31183-000 TUBE-SHUNT.WST.123.5TD.ECR $ 7335 | $
ADG-61081-002 HARN-FUEL LVL SNDR WRG OL § 1802
|A17-19112-018 GRILLE-HOOD MOUNTED.ENH AERO $ 733968
04-21016-008 PIPE-EXHAUST. C15 AT 3.5 5§ 8894|¢
013-997-75-48 O-RING. RANGE CYL. OUTTER 5 497 | 4
12-18860-001 TANK-AIR.STL.SPLIT.9 IN DIA.2020 $ 31612 (¢
BOA/GH8S2001 REC DRIER $ 1894/$
A04-30710-000 TUBE-COOLANT.ISB/C/L.1US $ 7819)%
£14-15887-006 CLOCKSPRING-STEERING COL.NO AB.6-CIRCUIT 5 6916 |$
06-65250-120 120 IN CABLE FOR OIL HTR ONLY 5 4816 $
019-957-05-47 SEAL. INPUT SHAFT $ 26159
A272-58773-002 |MIRROR-SPOT.BRIGHT.LOOKDOWN S 798685
21-29043-000 | BRKT-MTG.BMPR.106.3IN FWD.LH $ 35063
21-29049-001 BRKT-MTG.BMPR.106.3IN FWD.RH $ 35D6|$
680-542-01-06 HEAD-SPEEDOMETER.MPH/KPH.ODOM $ 1864285
A18-68553-000 HINGE-DOOR.UPPER $ 63288
07-22022-000 TUBE-NO.8-OIL COOLER $ 16390 %
16-15496-000 |BUSHING-SWAYBAR.POLYURETHANE $ 59993
25.F1 BRR-001 |ECALL KIT - TIE ROD $ 79.28|§
[A22-41067-000 ISCREEN-RADIATOR GRILLE. PERMANENT.FLD120 S 46778
A22-71408-200 |HOSE ASSEMBLY-AC.H03.COND TO DRYER $ 7599 |%
A18-46490-000 |HANDLE-DOOR.INNER.LATCH.LH S 1548 §
01-23415-036 BELT-8 RIB.ACSM.2443MM.SERPENTINE S 4232 | S
04-16460-022 PIPE-EXHAUST.5IN.90DEG $  7111/%
01-27970-000 |PULLEY-ALTERNATOR.75.5MM DIA.DDC SER 60 § 43743
04-21015-000 PIPE-EXHAUST.3126 AT 3 DEG $ 10178|$
03-23415-058 BELT-2 RIB.ACSM.1975MM.SERPENTINE § 3445 |$
04-27906-000 BELLOWS-EXHAUST.M2.1SB.3.0 § 229928
22-64442-000 COVER-ELECTRICAL SHIELD-SAM CAB P3 '$ 14018
XC4H*19DBI0*AA ORIFICE TUBE-.072 DIA.A/C EVAP COR $ 1337 ¢
05-20170-000 FAN-9 BLADE.26.0 DIA.3 $ 100.55 | ¢
AD6-82073-000 SWITCH-IGNITION.6 TUMBLER.W/NUT $ 2580|$
05-21992-000 HOSE-LWR.RAD.1400.bD15.NGC.A/T &  3034|¢




951
951
951
851
851
951
951
951
951
851
951
951
o51
951
951
951
g51
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
51
951
951
951
951
951
551
951
951
951
951
951
951
951
951
951
951
951
951
951
951
as1
951
951
951
951

Part Number Search

A02-13839-101

681-312-08-35 CROSS MEMEBER-REAR CLOSING $ 9786 |%

|05-30825-000 HOSE-HEATER.COOLANT.LOWER.RADJATOR.OUTLE $ 2475 |5

A04-28055-000 CLAMP-PIPE.4IN $§ 53668

A04-28055-001 CLAMP ASY-EXHAUST PIPE.4 INCH $§ 59618

A22-66694-004 HOSE-AC.H02.24U.HDEP S 17963 |8

04-33056-000 |BRACKET-EXHAUST.SUPT.1225D.1C2,ISX, $§ 5555/%§

04-30204-000 LINE-COOLANT.DEF.RETURN.STAND $ 66098

14-14436-032 HOSE- 8.POWER STEERING.3/4-16 FITNG.32iN $§ 3858|S

673-720-00-54 SEAL.DOOR CRANK $ 10836 $

AD6-36838-000 LAMP-FENDER LED LH $ 4173 |%

22-77280-000 KEY-DOOR/IGNITION.P4 ) 5918

23-13332-001 |NUT-PLATE.M10X1.5.5TL.2 HOLE 5 11358

18-59452-001 SUPT BRKT-HOOD RR CAB MTD RH $§ 7018
£06-71928-001 LAMP-TURN/MARKER.FENDER MOUNTED.24U.RH $ 8530|$

A06-71928-005 LAMP-TURN/MARKER.FENDER MOUNTED,BLACK.RH $ 6413|S
0S-18145-000 |HOSE-ECR.2.501D.45 DE S 1547 | &
05-18145-003 |HOSE-ECR.2.50 INCH ID.45 DEG S 1448

01-27846-000 | TENSIONER-BELT.10K.CCW $ 10263 |$

A06-77196-000 |HARNESS-DASH.SUSPENSION.OL.SWITCH.24U.Al $§ 12108
A17-20973-000 [STRUT-SPRING.HOOD.SD.114 $ 13075(¢
A22-51677-000 |PANEL-DASH.TOP COVER $ 191078

A22-73819-000 LAMP-COURTESY.BAGGAGE.WHITE S 1193|$

A22-69343-000 CLOCK-DIGITAL ALARM.BLACK 5 7526 $
04-27981-000 PIPE-TURBO OUT.ISX.1US.3.5 § 18327 )¢

A66-03715-008 AUX PNDB.WITH CUTOFF SWITCH 5 326,51 |8

[A22-62213-000 PIVOT-WINDSHIELD WIPER LH SIDE LHD $§ 6198/[$
£18-65616-000 HINGE-DOOR.CAB.LOWER $ 4626 $

A22-71046-D01 GAUGE-AIR PRESSURE JCUSME SECONDARY AIR. $ 5761/%
A22-75601-000 VISOR-SUN.INTR.SLIDING.RH S 80.67 | §

21-27300-005 FASCIA-END BUMPER RH FOG GRAY $ 9267 | S

21-27300-011 FASCIA-END BUMPER RH. FOG LT 5 96.53 | §
A22-75601-027 VISOR-SUN.INTR.SLIDING.LH $ 8095 | S
18-30763-002 BOOT-SHIFTER $ 20028
04-25881-000 CLAMP-EXH HANGER 101.61D $  3055(8
A06.93356-002 LAMP-UTILITY.SWIVEL.LED.12V S 26669 | S
24-02029-000 LABEL-WARNING.HDLMP BULB CHG ] 1025
AD8-30467-435 | TUBE-COOLANT DD13 SUPPLY $ 60588
05-21986-000 HOSE-FORMED.SHUNT.DD15.NGC $ 12033
A17-21334-001 TRIM-GRILLE LWR.24L) § 94018
114-17757-000 HOSE/TUBING-FLUID-STEERING.FORMED.RTN.2Q S 4049 |8
AD4-30467-452 TUBE-COOLANT DD13 SUPPLY $ 80748
A06-81552-000 HARNESS KIT-ENGINE.ELECTRIC.PTPDM.HDEP.M $ 71645
A04-310467-460 TUBE-COOLANT DD13 SUPPLY $ 80.09[$
18-46375-004 TREADPLATE-SILLDOOR.INNER.LH $ 1786|$

AG6-03714-000 CONFIG-PNDB,W/CUTOFF SWITCH S 29774 | %
AB6-03714-001 CONFIG-PNDB.W/CUTOFF SWITCH $ 26715|$8
|A66-03714-009 CONFIG-PNDB.WITH CUTOFF SW $ 25858 |5
AG6-03714.010 CONFIG-PNDB.WITH CUTOFF SW § 26298|%
A66-03714-011 CONFIG-PNDB.WITH CUTOFF SW $§ 267628
(2314400000 CONNECTOR-Y.PTC..25MPT..38NT..38NT $ 745 | 8
A18-65615-000 HINGE-DOOR.CAB.UPPER.LH S 50903
05-26487-000 ROSE-RADIATOR.COOLANT.UPPER.ISX.24U.2010 § 27.20|$
|A06-21582-001 SWITCH - CLUTCH. ENGINE RETARDER S 38798
22-43130-001 SPEAKER-5-1/4 IN.COAX $§ 3023/$
A22-60152-000 BRACKET-SUPPORT.FRONT MUD FLAP.LH $§ 7053|$
A22-60152-0D1 BRACKET-SUPPORT.FRONT MUD FLAP.RH § 7455
MBA/0009905455 NUT SLOTTED RND M45X1.5 $ 2009|%
05-28487-002 HOSE-COOLANT.UPPER.ISX.24U,2010 $§ 26015
ROD-CLUTCH RELEASE.24U $ 7433 |S




951
951
951
951
951
51
951
951
951
951
951
951
951

951 |

951
951
951
951
951
851
951
951
951
951
951
851
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

22-73471-001 SHIELD-FRONT STEP.840MM $ 121068
|A15-29949-000 GUARD-JACKABLE.B2.700 RAD $ 420988
12-26774-000 TRANSDUCER-PRESSURE. § VOLTS. $ 2495|§
22:67054-000 BRACKET-MOUNTING.STEP.RECT TANK-FUEL.FLA S 17.05 | §
£17-20971.001 STRUT-SPRING.TLT ASST.HD.112 $§ 7881($
WWS/63327-3406-2435  |EXTRUSION. GLASS SEAL $ 16.55 | §
A0B-19799-000 ASSEMBLY.MOUNTING PLAT $ 743§
| A66-16626-000 KIT-HVY DUTY BATT BOX SLIDES $ 28413(§
04-29920-000 FITTING-5V246 NG12 - 3/4IN, MPT.DOSING S $ 1621)$
Al17-17208-001 VIOUNTING BRACKET-GRILLE.LWR.INBOARD & 53.72|%
AD4-30466-451 TUBE-CODLANT DD13 RETURN $ 6271 ¢
A12-11593-042 HOSE ASSEMBLY. COMPRESSOR DISCHARGE $ 9582(¢
06-84730-000 LAMP-TAIL.BOXED.LED $ 19524 (%
05-16281-000 HOSE-ELBOW.45 DEG.EPDM.2.00 1D $ 1180|$
| A06-36955-003 SWITCH-MULT] FUNCTION TURN SIGNAL $ 10697 |$
A12-11593:072 HOSE ASSY-AIR.DISCHARGE.TEFLON.72 IN $ 6168]$
04-19938-000 PIPE-EXHAUST.H/H.PLAIN.4".106 BBC $ 9621|%
A14-15884-002 STEER WHL-NO AIRBAG $§ 10151 %
22-43129-000 SPEAKER-RADIO.AIN COAXIAL.4 OHM $ 26.21|$§
05-16835-204 |HOSE-ECR.2.50 INCH ID. 4 INCHES LONG $§ 1235(¢
£18-18557-002 HANDLE-WINDOW REGULATOR $ 13968
A18-67911-001 COVER-CAMERA BASE.GLOBAL RADAR § 1751($
AQ5-29896-000 BRACKET-SHUNT LINE ISX 14.9L $ 4533 | $
22-61587-000 SEAL WASHER W/S WIPER S 13218
AD3-38042-000 ASY-BAND,TANK-FUEL.S0G SH.PTD.STEP s 80.64 | §
A06-71410-000 HARNESS-DRL-FORWARD CHASSIS-LIGHT HDRLP., $ 2192($
AB6-02293-001 SWITCH-POSTIVE CUT OFF W/LOCKOUT.DUAL $ 6803|$
[A04-30465£35 TUBE-COOLANT DD13 RETURN $ §754]%
AD1-34091-000 PEDAL-ACCELERATOR.DUAL APS $ 12389($
|AC4.30465-451 TUBE-COOLANT DD13 RETURN.P3.113 $ s3as2(s
|A22-67003-000 HOSE ASSEMBLY-A/C.HO1.TO COMPRESSSOR $ 8844(5
AB6-04267-110. HARNESS-ATS.DEF TANK.13/23 GAL $ 9683|$
A66-03717-009 'CONFIG-PNDB.WITHOUT CUTOFF SW $ 11028 | $
A22-74172-000 SPACER ASSY-HOOK. UHMW-S5T.FRNG.LWR.HK S 890 | $
23-13211-410 CONNTECTOR-TERM.MALE.M1.6.0.5-0.8(20-18) S 097 | %
23-13211-421 TERM-FEM.M2.8.1-2(16-14) $ 031]$
|A22-69379-001 DECK PLATE-RECESS.FIXED.525 TREAD $ 25003 5%
[A22-73340-000 BRACKET-BACKWALL.SIDE EXT.M1D $ 2530/%
01-32240-283 BELT.2 RIB.EPDM POLY.1283 MM S 1983($
05-16834-005 HOSE-ECR. 2.00ID X 5 INCH LONG § 2527(s
A06-23560-000 HARNESS JUMPER ENG FAN DD $ 1036|S
A22:72754-000 BLADE-WINDSHIELD WIRER $§ 15596/|%
14-18703-000 GEAR-THP60.M2.ANG MTG.HYD $ 74264 |$
22-72637-000 SEAL-DASH LOUVER.CENTER RH.M2 $ 1.68|$
| A0E-30769-000 SWITCH-PADDDLE.MARKER INTRUPT.DPDT $ 2850/$
ADB-30765-010 SWITCH-ROCKER.PADDLE.HDLP-MRKR $§ 8815 |$
A0E-30769-012 SWITCH-PADDLE.SET/RES.CRUISE S 3139/s
07-22765-000 TUBE-SUPPLY.DD15.M-ITOC.DD15.LH $ 17004 | S
A1B-64907-003 PANEL-COWL.P3.125BBC.RH $ 111.10|$
A06-30769-014 SWITCH-ROCKER.OPTIONAL § 2778 |%
23-12974-721 SCRW-WFR HD SLTTD TX $ 132 |8
16-18972-001 ROD-LATERAL CONTROL.HD.A/L.605.0 $ 11669 |5
680-540-03-45 SWITCH-ROCKER.WIPER $ 3563($
A05-28031-001 PIPE ASY-HEATER PLMBG.MID.B2 $ 85923
23-12734-160 U BOLT-SUSP.3/4-16.160 $ 8.09 |5
18-65147-000 CABLE-LATCH RELEASE.UPPER BUNK $ 38445
£22-62922-002 HOSE ASSEMBLY-A/C.HO4 TO J-BLOCK $ 11224 |8
A05-31162-000 PIPE-HEATER RETURN.DD13 $ 97473
1£-31518-000 MOLDING-WINDSHIELD.CENTER [ 7.20 | §




951
951
951
951
951
951
951
951
951
951
951
951
951
951
$51
951
951
951
951
951
951
951
951
951
951
851
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
551
9531
951
951
851
951
951
951

Part Number Search

07-23953-DC0 TUBE-SUPPLY.M-ITOC.ISX.RH2010 S 10322 ($
05-17784-002 PIPE.HEATER RTRN-AUX S 8617 %S
A12-23236-019 PIPE/HOSE-COMPRESSOR DISCHARGE. WIREBRAI $ 2849 ($
A12-23236-024 HOSE ASSY-AIR DISCHARGE. 10.HITEMP.24 IN S 3748 |S
A06-53782-D16 SW-MSF MUX ENG FAN SPEED CTRL $§ 23078
04-28650-000 DEF LINE-13/23GAL SUPPLY $§ 9989($
£22-75280-000 BRKT-HOLDDOWN. TREADPLT RECESSD § 1526($
£12-73236-080 PIPE/HOSE-COMPRESSOR DISCHARGE. WIREBRAI $ 5520[$
A18-52065-000 REGULATOR ASSY-WINDOW.MANUAL.DOOR.LH S 8021|$
|422-59713-000 MIRROR-CONVEX.NON-HEATED S 38498
|422-78092-000 HOSE-AC_ H02.COMPR-COND $ 10993 |$
A06-81152-001 HARNESS-LT HDLP.OLHOOD.LH.SFA.5D $§ 1305($
04-29006-000 LINE-COOLANT.DEF TANK.SUPPLY.HDEP $ 21748
06-94788-000 GASKET-FUEL LEVEL SENSOR.ROUND [ 7.25 | &
[A22-72586-000 HINGE-LOWER SIDE EXT.UPPER.LH $ 65138
£A07-22714-D00 TUBE-SUPPLY.FORWARDJUMPER.M1400 $ 6868|%
1A14-17941-000 RESERVIOR-4 QT.POWER STRG S  60.05]S
66-01788-003 HORN-ELEC.SINGLE.BRKT.LOW $ 1999|s
01-32240-679 BELT.8 RIB.EPDM POLY.1679MM S 24813
23-09446-325 SCREW-CAP.HEX3/4-10X3. S 608 |5
23-14396-004 ELBOW-50.PTC..12 MPT TO .38 NT $ 2958
|22.68952-001 TRIM-FAIR.FILL 8EZEL.P3 $ 50335
[A17-18481-000 WIRE CABLE-HOOD.STOP.650MM $ 809 |$
A17-19819-003 FENDER-QUARTER.10B/114SD.5A.EXT.RH $ 21524 (S
A22-66565-000 MIRROR-FENDER MOUNTED.BLACK.LH $ 11273[%
A22-66565-001 MIRROR-AUXILARY ASY-FENDER MOUNTED.BLK.R $ 11273 (%
17-20859-000 TRIM-SEAL.DBL LIP.HOOD MTD $ 9.87 | &
A18.S8283-00] REGULATOR ASSEMBLY-WINDOW.ELECTRIC.RH $ 150718
A04-28005-000 PIPE-EXHAUST.ATS OUT.ISX.24U.DC.1 WELD S 42193 ¢
£6-01788-009 HORN-ELEC. DUALBRKT R E
AD5-31636-000 BRACKET-SUPPORT.LWR RADIATOR TUBE §  2902|8
17-19314-002 SHIELD-SPLASH.HD MTD.114SD.LH $ 6854|$
AD5-31834-000 MANIFOLD-HEATER.B2,2013 § 12190 %
23-09446-450 SCREW-CAP.HEX.3/4-10 X 4.5 GRADE 8 $ 477 | S
A14-20119-003 RSVR-POWER STEERING.2QT.INSERT $ 12615 ($
MBA/000000002211 HEX SCREW MBN 10105-M14X1. $ 255 $
A22-78606-000 MIRROR-PRIMARY.P4.BLK.LH $ 36907 %
£17-16481-006 CABLE-HOOD RESTRAINT.865MM $ 1091[%
12-26770-000 SWITCH-PRESSURE.LOW AIR.NO 70 PSI $ 2881|$
A06-71407-000 HARNESS-FORWARD CHASSIS-LT TRN-OL-TRN-LH § 1978|$
21-28443-010 REINFORCEMENT-CENTER.BUMPER.CLOSEOUT. § 13195|$
472-71408-203 HOSE-AC.HD2.TO COMPR.FTL CAS 125BBC § 8091|S$
66-01788-013 HORN-ELEC.SINGLE.BRKT $§ 19548
21-78443-012 REINFORCEMENT-CTR.BMPR.CLSOUT.ENH AERO $ 294745
[403-38910-000 BAND-FUEL TANK MNT.23 INCH DIASTEP.PLN S 110368
04-27658-000 COVER-DEF PUMP $§ 67638
23-14395-009 ELBOW-45.PTC..50 MPT T0 .50 NT $ 518 | $
£23-13078-127 FITTING-ELBOW.45DEG. 12SAEAS5XM27X2.0 § 46206
03-36187-000 ISOLATOR AIR CLEANER RR P3 $ 1768 9%
21-28720-000 COVER-AERQ.AIR DAM.BUMPER $ 5377|¢$
£66-06600-000 HARN-FUEL IND.JMP.SERVICE $ 2061(S
21-28997-000 BRACKET-BUMPER MOUNTING.LH $ 9288(8%
21-28997-001 BRACKET-BUMPER MOUNTING.RH $ 90378
23-09444-2 SCREW-CAP.HEX 5/8-11 X 2.00.GRADE 8 $ 2.27 |8
AD5-23792-000 SHUNT LINE-RADIATOR.S60 EGR.FLX H 60.51 | S
£22-59970-001 BRACKET-FAIRING.BACKWALL.DYCB.RH § 9547|%
06-32242-003 RIM (BEZEL)-HEADLAMP.COLUMBIA.RH $ 68988
22-66851-001 SPACER-AIR FAIRING.ISOLATOR-PL).SHOULDER $ 1763
015-997-40-48 O-RING. CS BRAKE COVER {SM) s 081 |$




951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
as1
951
951
951
951
851
951
951
951
951

Part Number Search

04-28222-000 BRACKET-EXH.HORZ TLPP SUPT.5 INCH ] 1463 | $
A15-23923-000 BRKT TOW DEVICE $ 46445
04-19587-000 BRACKET-LOWER CAB MOUNTING.T-V P S 2926|%
|A03-39424-007 BAND-FUEL TANK.25IN.FAIR, PLN.UHMW $ 141678
A15-22497-009 C/MBR SERV S PC $ 1,10837 | S
17-20778-000 CATCH.HOOD.QTR FENDER $ 1119 |
05-26733-000 TUBE COOLANT LOWER $ 4665|$
23-13562-000 ELBOW-S0DEG.LONG DROP.BRASS. HDEP S 11.38 | §
18-66818-000 ROD-RELEASE.INSIDE.DOOR.LH $ 728 |5
18-42170-000 GRAB HANDLE-FORMED.M $ 42773%
14-15612-000 GASKET-RESERVOIR.POWER STEERING.M2 $ 510 | $
17-18916-002 FENDER-QTR.112V.FA.W/EXTN.RH $ 15239 (%
22-74495-005 MATTRESS-SPRING.LOWER.39" $ 2512208
22-74495-008 MATTRESS-SPRING.UPPER S 20926 | %
A22-78089-000 HOSE-AC.HO1.JBLK-COMPR $ 913848
16-15641-000 PAD-RR SUSP.SLIPPER. U $ 265098
22-68672-006 SKIRT-FAIRING.P3.72INCH.KOUT $ 1009358
12-22886-D00 CLAMP $  227|$
A06-88952-000 HARNESS-LT FOG.OL.CHAS F.113.RHS 5 1155 %
(6-61156-000 RLY-HIGH CURRENT.TRMB.12V.CONT $§ 31468
A\18-44694-000 GRAB HANDLE-DOOR.INNER.UPPER PULL $ 3584|535
23-13929-000 FITTING S 5708
AD6-83050-001 HARNESS-LT HDLP.QLHOOD,LH.SBA.11 $ 1322)%
[VBA/02409978047 RADIAL SHAFT SEAL SLD $ 3366
A06-51096-000 LAMP-TURN SIGNAL/MARKER $ 2531

01-33941-908 BELT-RIBBED.4 RIB.S0O8MM $ 36.16 [ S
ADG-64750-000 HARNESS-TRAILERJ560 7-WAY.BOC.CAS.QCS $ 10244 |$
A22-13115-008 FITTING-ELBOW.45DEG.8NTA X 8 SAE.FLARE $ A402|8
A23-13115-010 ELBOW-45 DEG 10NTA X.NON-SOLDERED JOINTS $ 1879 | §
04-23972-001 CLAMP-BAND.5IN.PLAIN DSS $ 2136|$
18-36267-000 CLIP-SUN VISOR.INTERIOR $ 14388
[23-13126:21¢ BREAKER-CIRCUIT.15A.T2.MINL14V.LT BLUE $ 818§
A12-17132-054 HOSE ASSY-AIR.DISCHARGE.TEFLON.54 IN S 10227 $
681-326-15-78 BRACKET-SHOCK ABSORBER.LWR.AIRLINER S 5484(S
AD5-16383-000 TUBE-COOLANT.UPR $ 8004(8
23-13323-002 $STUD-THREAD.DOUBLE END..312..437 5 6.58|%
A22-41330-002 HOSE ASSEMBLY-A/C. 6.20.50N.90F/90M § 64318
|A15-28635-027 XM-BOLTED 3-PC. BOC DAYCAR $ 37478 |5
12-17023-000 TANK-AIR.STEEL.9IN DIA.1740 CUBIC INCHES $§ 221.76|%
12-17023-002 TANK-AIR.STL.9IN.1350. $ 207.20|S
AD4-31291-472 TUBE ASSY-COOLANT DD13 SUPPLY $ 7333|$
/AD6-88159-000 TRAY-BATTERY BOX.52 $ 186825
23-09243-005 SWIVEL-90 DEG.5/8 0.D..NONSOLDERED IOINT $ 3220/$
04-29002-000 DIESEL EMISSIONS FILTER LINE-TANK.SUPPLY $ 10844 |5
22-61660-000 COVER-STR COLLOWER CLAMSHELL ADS FLM S 2068
05-21978-000 PIPE-HEATER SUPPLY.CAT C7.MAIN.M2 $ 2692|%
[A06-88951-000 HARNESS-LT FOG.OL.CHAS F.113.LHS $ 1218|%$
23-14392-004 CONN-STR,PTL,.25 MPT TO .38 NT $ 175§
007603-042100 SEAL RING. OIL SCREEN PLUG s 428 | $
681-326-05-16 CONTROL ROD SUSP $ 58215
A18-67231-020 PANEL-ROCKER.FR.125.RH $§ 66588
£22-£5848-000 PANEL-DASH.CENTER.AIR BRAKE $ 88618
DDE/23516922 FUEL ANYLISER KIT $ 12495|5%
A22-72740-000 ARM-WINDSHIELD WIPER.P3 § 27.24|%
£422-77097-000 |RESERVOIR-WSHLD WSHR.W/O SNSR $§ 57558
04-17131-008 |PIPE-EXH.SIN OD. 40 DEG. ALUM/STEEL 2200 $ 138124 |8
17-17369-000 GRILLE-AIR INTAKE-SCREEN-INTAKE.AIR.ENGI $ 27348
17-17365-001 GRILLE-AIR INTAKE-SCREEN-INTAKE.AIR.ENGI $ 27348
Al7-18745-000 |ISOLATOR-HOOD.REAR.24U/WST $ 3527|§




951
951
951
951
951
951
951
951
951
951
951
a51
951
51
951
951
951
951
951
951
951
951
851
951
951
951
951
g51
951
951
8951
551
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A06-52311-001 SWITCH-MULT! FUNCTION TRN SIG.W/CANCEL $ 112748
|A22-67630-003 HOSE-WINDSHIELD WASHER [ 14.95 | &
01-34741-000 HOSE-LH CAC.M2 106.I58 $ 5008|$
A22-57054-002 CONTROL-HVAC.HEATER $ 13882 |$
£22-57054-007 CONTROL-HVAC.AC.07 S 181899
A17-186256-000 BRACKET-HALF FENDER.LH S  2107|8
A17-18626-001 BRACKET-HALF FENDER.RH $ 2107|$
E7T2*1522600%A HANDLE-DOOR I/S. RH.NYLON/GLASS FILLED $ 7.52 %
14-17273-000 LINK-STEERING.DRAGLINK-.765,1.04.31.47 $ 14585/
A22-73690-000 LOCKSET-IGNITION & CAB.2 KEYS $ 46518
01-33502-550 BELT-7RIB. EPDM-POLY. 2550MM $ 46133
04-30123-000 CLAMP-EXHAUST.ISB § 15.72|%
A22-72462-000 CONDENSER-A/C.55T.815CC $ 26B.03|S$
06-32595-000 ANTENNA-CB/AM/FM-FLX.1372MM $ 2930|$
[16-14054-000 PAD. U-BOLT $ 40.22|%
12-71022-021 HOSE- 8.C/B.OSMPT X SAE45SWVL [ 15.08 | §
05-35209-000 SWITCH-HVAC.DUAL FUNCTION.GREEN.HI PRES S 59508
22-53063-000 HUBCAP-REAR.LOGO.FREIGHTLINER $ 100.80/%
05-21303-001 HOSE-RAD.LOWER.FLX.S60 E $ 5089|$%
03-27310-001 ISOLATOR-FUEL TANK BAND.23(N § 2285(8
05-17223-003 CAP-PRESSURE.16 PSI $ 7.24 | §
21-27739-001 BUMPER-END.PLASTIC.RH $ 136328
A22-7BOB6-000 HOSE-AC.H03.COND-DRYER $ 7787 |8
680-501-00-82 HOSE-CONVOLUTED.CAC.4PLY.NOMAX W/SILICON $ 31.99 | §
A04-27445-000 HEADER-DEF.13/23GAL.CUM $ 911558
A1B-81364-006 SEAL-DOOR.AUXILIARY.LH $ 60665
A1B-41364-007 SEAL-DOOR.AUXILIARY.RH $ 61.26 | §
FSOB*14B192* AA RELAY-70AMP.SPST.GY.MXD TERM s 25.89 | $
12-15476-000 TANK-AIR.SPLIT $ 334045
17-13684-023 FENDER-HALF.106.LH $§ 18255|%
02-12467-007 SHAFT-CLUTCH.PLT.COL.Z $ 66198
05-28670-002 HOSE-RADIATOR.LOWER QUTLET.WST.2010 $ 206998
07-24976-000 COOLER. TRANSFER CASE $ 61992 %
22-69609-00 JUNCTION BLOCK-A/C.MAIN UNIT.SLEEPER.CAS § 97528
A12-22714-000 TUBE ASY DISCH IN-RAIL LHFF. HDEP $  7015|%
A06-77343-001 HARNESS-HOOD.RH.24U.122/132SFA.W/O ACCES $§ 5391($
A21-28982-001 BEZEL-BUMPER.CTR.CHROME § 11875|%
05-23045-002 TANK. SURGE CENTURY CLASS $ 110815
06-93316-001 SENSOR-COOLANT LEVEL.CUMMINS $§ 2225|898
12-20823-036 HOSE- 6.F/B.06 MPT X 06 FPT SAE 45.36" $ 15063
06-93316-002 SENSOR-COOLANT LEVEL.MDEG $ 28485
|A05-90731.000 MODULE-MSE.PRI SLAVE.NGC $¢ 56068
12-21021-052 HOSE- 8.C/B.(2)SAE 45 SWVL END $§ 22518
22-60984-002 FENDER-FRONT.LH.125.P3 § 67023
|22-60984-003. FENDER-FRONT.RH.125.P3 $ 67.02|%
206-40545-000 HARNESS-JUMPER.MAIN CHA $ 3815|5
A22-72421-003 DECK PL-RECESS.FIXED.525.NGC $ 15783 |8
ADB-33534-000 SWITCH & HOUSING-WDO REG CONT SAH TAUPE $ 92278
23-09440-450 1/2-13x451L § 430§
17-15743-000 LINER/INSULATION-HOOD/TUNNEL-SIDE.113 IN § 39413
12-21021-080 HOSE- 8.C/B.(2)SAE 45 SWVL END § 2565|$
A05-16380-003 TUBE-COOLANT.LOWER.S60 ] S 24149 |8
A21-285456-010 BUMPER-GRAY.LIGHTS.WABCO.CLOSEOUT § 700483
04-28520-000 DEF LINE-TANK SUPPLY § 114245
£2]-28546-057 BUMPER-GRAY.NO LIGHTS.CLOSECUT. $ 784533
[A21-28546-055 BUMPER-PAINTED.LIGHTS.CLOSEOUT. $ 842028
18 73497-000 CLIP § 17.01¢
05-28075-000 HOSE-SURGE TANK PLUMBING.SHUNT.M2106 201 $ 120338
112-15475-000 TANK-AIR.PRIMARY.STL.3210.FLX § 24878 §




951
951
951
951
951
951
951
951
951
951
951
951
951
as1
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
981
951
951
951
951

951
951
951

951

9551
951

951

951
951
951
951
951
e51

951
951
951
951
951
951

Part Number Search

04-28841-140 UREA LINE - DOSER, 1400MM $ 11760 $
05-32313-001 CAP-SURGE TANK.FILL.NO O-RING , 336 | S
A06-77342-001 HARNESS-HOOD.LH.24U.31225FA. W/O ACCESSORY S 66498
A06-32756-001 HARNESS-A/C/BINARY SWITCH S 4400|%
23-09440-650 SCREW-CAP.HEX.1/2-13 X 6.5.GRADE 8 $ 5363
A04-26374-012 BELLOWS-EXH.4X12.5LIP/SLIP $ 258098
04-16759-012 PIPE-EXHAUST.4IN AST.CRV.12IN LONG $ 3038|$
04-23541-260 UREA LINE - DOSER. 2600MM S 14483|$
A0E-37217-055 SWITCH-PADDLE.SET/RES CRUISE $§ 2334|$
17-15346-002 |BRACKET-PIVOT HOOD LH (SEE NOTE) $ 185568
18-48225-000 HANDLE-PADDLE.DOOR.INNER.LH $ 18558
A05-29886-000 MANIFOLD-DASH HEATER.SUPPLY.82.2010 $ 22818
04-28919-000 DEF LINE-TANK RETURN $ 12769 $
AG6-01405-005 LAMP-HEADLAMP.LED.RH $ 620038
22-72747-000 SEE NOTE. SENSOR OUTSIDE AIR TEMP_P3 $  1187|S
22-61775-000 WEATHER SEAL CAP W/S WIPER 3 407 | $
|A22-78084-00 HOSE-AC.H02.COMPR-COND $ 13203]%
A22-67112-000 FAIRING-SIDE EXTENDER.SLPR.LH $ 11904 $
AQ6-58685-000 SWITCH-HEADLAMP.W/FOG OR ROAD LAMP S 4309)%
A17-13830-000 CABLE-HOOD.STOP.105 M2.650 ] 862|$
A17-13830 003 CABLE ASSY-HOOD RESTRA $ 865]|$
05-32312-000 CAP-SURGE TANK.20PSI $ 1235|%
A22-72752-002 UINKAGE & MOTOR-W/WIPER $ 15565 | $
A18-67227-001 CHANNEL ASSY-LIFT.WINDOW.RH.24U $§ 2113
22-75836-000 COMPR-AC.VALEO.160MM.6PK $ 328165
112-19593-000 MOUNTING STRAP-AIR TANK.STEP.INBD.690 MM $ 34333
22-69023-000 SPACER-TUBE.SST.0.5IN OD X 80 $  661]$
|AC6-88036-095 HARNESS-FUEL IND.JIVIPR.FLT.96.FTL CAS $ 1609/ S
12-19583-002 MOUNTING STRAP-AIR TANK.2 STEP.OTBD $ 2330/
12-195883-004 MOUNTING STRAP-AIR TANK.12IN DIA $ 3055 ¢
A66-23483-000 MDL. BCA SERVICE COVER. DIESEL $ 3656 | ¢
AG7-22468-001 LEVER-TRANSMISSION SHIFT.ISOLATED.673,CH $ 21930 $
[A22-58516-000 CARRIER ASSY-MIRROR.MAIN S 3448 %
FEHZ*16700*BA LATCH ASSY HOOD $ 7427|%
|A16-15338-000 SPRING-LEAF.REAR SUSPENSION 23K $ 49139 (S
A22-66834-011 HOSE/TUBE-REFRIGERANT-NO.8 560/CCl/120 S 7689 |s
A04-27698-002 COOLANT-HARDLINE.OD13 S 6499|$
A05-89121-000 HARNESS-ATD.CUM.EPA13.M $ 41833
£21-28940-003 BUMPER-ENH AERO.PTD.LTS.NO RADAR S 1,328.18 | §
AD6-629562-001 HARNESS-HEADLAMP. OL.FWD CHAS.HDLP.RH $§ 2058|%
721-28619-003 REINFORCEMENT - BUMPER END.LTS.RH $ 149708
05-28469-000 HOSE-RADIATOR.SURGE SIDE.24U.1SX.W110 EP $ 16518
A22-72577-000 BRACE-SIDE EXT.LOWER.SLPR.LH $ 18275
|A66-02790-000 HARN-ATS.HDEP.EPAL0,EARLY. SEE NOTES $ 646805
A22-69527-000 SHIELD-SPLASH.CAB MTD.125.LH-SEE NOTES S 20201 %
A66-02790-001 HARN-ATS.HDEP.EPA10.47 SEE NOTES $ 70070 %
05-31202-000 |HOSE-HEATER.MAIN.SPLY.CAS.113.0D13 S 1537 |$
12-15354-000 DRAIN VALVE-MANUAL PULL TYPE.3/8 NPTF $ 1106 | §
AD4-29343-002 TUBE ASSY-COOLANT. MID CHASSIS $ 20226 |8
04-20441-001 BRACKET-UPR EXH SUPPORT CA $ 2359|5$
A22-74082-000 ARM-WINDSHIELD WIPER.M2.LH $ 22448
A03-24286-050 FUEL LINE-8X1-50IN. .Q/C S 2468 |$
12-19903-008 LINE ASSY-BRAKE.6.40D. S 4266|$
04-19603-001 PIPE-MUF.S508.PLN $ 1242158
|15-20044-000 CROSS MEMBER-REAR SUSP.ALNR.STL.SHRT.FLX $ 151315
14-20358-000 PUMP-STRG.TRW.EV.221618L10101 $ 266718
11-30755-000 BSHG-ABS.14.5/31.0.22.06/22.86 $ 1393|3%
|A23-12317-120 WIRE-BRD.STL. 16.10 $ 134488
06-95729-000 |RADAR-COVER.P4 $ 11198




851 [14-20358-010 PUMP-STRG.TRW.EV.252418L10101 § 28151[%
951 [14-20358-01¢ PUMP-STRG.TRW.EV.171618L101A1 $ 308345
951 |D4-16638-020 PIPE-5"ID-ODX75DEG $ 9856|$
951 |AD6-62565-000 COVER-BATTERY BOX.3BAT.SSR $ 9783(5
951 [01-31980-001 HOSE-RADIATOR.UPPER.M2.2010 IS8 $ 1768|S
951 [A22-67505-004 AIR FAIRING-SIDE EXTENTION-LOWER.20 INCH $ 332224
953 |A22-63127-103 VOLTMETER. CHROME. ICU4 $ 71448
951 |AD6-22717-001 SWITCH-IGNITION.5 TUMBLER.NO NUT S 20945
951 [A06-22717-002 SWITCH - IGNITION.6 TUMBLER $ 2051|%¢
951 |A22-76933-000 REFRIGERATOR-49L.P3 $ 76514 (%
951 [025-997-43-48 SEAL RING $ 10293
951 |05-29973-002 HOSE-ELBOW.S0DEG.49.3 ID $ 15048
951 [05-29973-004 HOSE-ELBOW.S0ODEG.55.6 ID $ 18325
951 |05-29973-007 HOSE-ELBOW.80DEG.62 (D $§ 24503
951 |A66-12313-044 CBL-NEG.4/0.BATT.RETURN § 16954 %
951 [05-29973-018 HOSE-ELBOW.90 DEG.ECR.62.0 ID $ 1807 |5
951 [04-21034-001 PIPE-MUF.CME.CRM $ 14505|$
951 |A06-91559-000 HARNESS-CHAS.OL.FWD RDR $ 84.27(%
951 [A05-22397-000 ISOLATOR-FAN CLUTCH ANTI ROTATION.EC450 $ 29348
951 [A17-15729-004 LATCH-HOOD.LH $ 56.28|%
951 |A17-15729-005 LATCH-HOOD RH $ 56283
951 |73-13039-016 CONN-STR THRD.O RING.V S 12718
951 [A18-34388-002 MOLDING-CAB INTERIOR.DOOR.LH S 204085
951 |04-31888-300 DEF LINE-DBL CONN 3000MM $ 29432|s
951 [04-31888-320 DEF LINE-DBL CONN 3200MM $ 31062 (S
951 |A?2-66335-001 SENDER-FUEL LEVEL.BTR TANK $ 68.66 | S
951 [04-31451-000 TUBE-COOLANT JUMPER.U/R § 27993
951 |A16-16415-001 SPRING-LEAF REAR.A/L22.2,28/13/85.RH S 46168 (%
951 [23-13514-019 BRKT-STDF.Z.11 GA €5.25.4 $ 375 (S
951 [A04-12111-010 CLAMP-EXHAUST . MUFFLER SHIELD.10IN $ 1348 |$
951 [23-14065-160 BOLT-HEX.ZNAL BK.M20X1.5%160 $ 955 %
951 |A05-21327-000 TUBE ASSY-RAD.LOWER.CAT $ 9S082(S
951 |05-27754-001 HOSE-HEATER.RETURN.FORMED. HDEP $ 1025]%
951 |A18-68769-000 VALVE-HEIGHT CONTROL.CAB 5 71128
951 [01-28620-000 TUBE-AIR COMP.DD13.NGC S 86958
951 [A422-52177-318 HOSE ASSEMBLY-A/C. 10/12.560/CC1/120 $ 80928
851 |04-27252-000 BELLOWS-EXHAUST.4 INCH .MARMON/SLIP S 324148
951 (05-16840-000 HOSE-ELBOW.S0 DEG.FLX.S60 $ 23768
951 (05-31200-000 HOSE-HEATER.MAIN.RTN.CAS.113.0D13 $ 2807[$5
951 [18-36497-000 PLATE-8 PILLAR.BLANK.GRAY.FLX $ 3455($
951 |A22-52177-331 HOSE ASSEMBLY-A/C. 10/12.MBE4OUO/SAN/120 $ 11187 ($
951 [18-36497-008 PLATE-B PILLAR,W/CONNECTOR.GRAY $ 30625
851 [18-36497-010 PLATE-B-PILLAR.BLANK.AGATE $  3128(%
951 |A06-84666-000 BRACKET-CABLE ROUTING.DOUBLE BLADE $ 3578|$
951 [16-15770-000 SHOCK ABSORBER-REAR.T/T $§ 93583
951 (14-15009-000 PITMAN ARM-D2.AF.THP6D S 18204 |$
951 [A06-9155B-000 HARNESS-CHAS.OL.FWD RDR $ 8589 | §
951 [04-31887-240 DEF LINE-RETURN.2400MM $ 12253 (%
9531 |04-21429-000 BRACKET-5 IN UPR PP MOUNTING.T § 24298
951 |06-53899-000 ALARM-BU.112 DB.B2 $ 89.75 | §
951 (03-42965-001 FUEL TANK-60 GAL.BTR.B2 & 94987 |%
951 |05-31160-000 TUBE-RADIATOR.LOWER SNORKEL.ISB $§ 56069
851 |04-32084-000 DEF LINE-SUCTION CUMMINS ¢ 84623
951 |04-31887-280 DEF LINE-RETURN.2800MM $ 13818|$
951 [06-76120-000 COVER-ATS CONTROLLER.EPALD $ 3027|$
951 |389-261-06-65 BAFFLE. OIL $ 79418
951 |05-28189-000 HOSE-HEATER SUPPLY.HDEP 5 14325
951 [04-29313-500 CLAMP-EXH.DOUBLE 5 IN. DURASEAL 5 1540/ $

DEF LINE - RETURN. 3400MM § 15449 %

951

Part Number Search

04-31887-340




951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
e51
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

£18-58826-001 SDLNR FRT RH SIDE 72RR PARCHMT S 20650 ¢

A17-15530-001 TUBE-QUARTER FENDER.108/114SD/SA/RH § 2726|$

17-14787-002 PANEL-GRILLE.HWY.PAINTED S 16821|%

15-23844-000 BRACKET. TOW HOOK STORAGE S 1362|$

01-27237-660 HOSE - CHARGE-AIR-COOLER. WIREWOUND $ 177585

04-22260-000 PIPE-ENG.C11/13 AT 3.5.P2 $ 7431 | $

AD4-34689-461 TUBE ASSY-COOLANT DD13 SUPPLY $ 5853|%$

A18-42229-000 BELL CRANK ASSEMBLY-DOOR.LATCH.LH $ 5078[8

22-54601-000 BRACKET MIRROR LOQOP $ 45658

[18-58598-000 TUBE-DRAIN.RAINTRAY $ 5738
22-72762-000 RAIL-PRIVACY CURTAIN.LH S 54148
A06-51907-006 HEADLAMP ASSY-CASCADIA.LH $ 13861($

22-53848-000 PANEL-DASH.CENTER.AIR BRAKE $ 58463
A16-16413-001 SPRING-LEAF.REAR.A/L20.1.28/13/60.RH $ 369785

|A22-41519-000 CONNECTING LINK DRIVE-WINDSHILD WPR.LONG $ 28315
019-997-83-48 O-RING. INTERNAL OIL PIPE $ 193] 8
05-21969-000 HOSE-RADIATOR.COOLANT.M1400.P3-125.HDEP § 3538($

22-72762-001 RAIL-PRIVACY CURTAIN.RH $§ 54348

22-64780-000 CARRIER-MIRROR GLASS. MAIN.LH.FLEX/FLH FM $ 10104 (S
[22-64780-002 CARRIER-GLASS. MIRROR.MAIN.BLK § 87849
04-31885-180 DEF LINE-SUPPLY.1800MM $ 16570 $
03-37205-001 TANK-FUEL 60 GAL ALUMINIZED STEEL.PAINT S 1,26693 | %
[A22-69404-002 HOSE-WINDSHIELD WASHER $ 1508|5%
A17-12082-002 CABLE-HOOD STOP.17.250 § 1445($
17-17400-000 LINER/INSULATION-HOOD/TUNNEL-NOISE.113 | $ 40778

FEHZ*17A732°D SUPPORT 5 5352 |$
|p4:31885-220 DEF LINE - SUPPLY. 2200MM $ 17004]$
A22-68176-000 MOTOR-WINDSHIELD WIPER.12V $ 11866 S
22-73494-000 FRONT-COVER.ISX W/O CUTOUT $ 199385 |5S

[ADS-47470-000 HARNESS EE DDC60 DDECV W/0 $ 384389
05-21414-003 TANK-SURGE LC.HOSTALEN $ 11131($§
22-74603-005 STEP-925 X 160.STL.SILVER $ 9748 | §

04-31885-260 DEF LINE-SUPPLY.2600MM $ 18340$
AB6-09242-006 ECU.MUX CTRL.GATEWAY.667K $ 100.25(5
F4DZ*19986*A SWITCH-BLOWER. HVAC S 13.03|%
A18-72569-001 VORTEX GENERATOR.RH $ 10287 |$
MSL/CBEMNGI1AA TIE ROD KIT $ 553348

A18-34683-005 PANEL-DASH.UPPER.COLUMBIA.SLATE GRY 5 125318%
21-28985-002 SCREEN-BUMPER.CTR $ 16469

21-789£5-003 SCREEN-BUMPER.CTR.WABCO s 1646 | &
A17-13666-000 ISOLATOR-HOOD.SUPPORT.REAR $ 3207|%
A22-73523-000 ARM-WINDSHIELD WIPER.LH $ 27488
22.77217-000 RECEIVER DRIER-MSOS $ 5142(8
18-58478-001 HANDLE-GRAR DDOR RH $§ 5523(%

23-13313.012 ADAPTER-90 DEG.O-RING S 2660 |%
A17-21073-000 STRUT-SPRING.HOOD $ 16272 | %
A21-27728-001 BRACKET-SUPPORT S8UMPER RH 3 62.17 | &
01.32303-000 HOSE-AIR CMPR INTAKE S 1050 %
A22-71860-200 HOSE-AC.SUCTION.CASSETTE.FTL CAS $§ 9219]§
£6-02439-000 SCREEN-ICU.LCD.COLOR.TFT.12.3" § 3,763.24 | $
210931-020001 BOLT (M20X2.5X60) ] 3.77 | $

18-34831-105 LINKAGE-CAB LEVELING VALVE-105 MM $§ 15818

AQG-83081-030 HARNESS-ATD.JUMPER.13+23G.4 HEATERS. $ 5422(%
A66-09638-112 CABLE-POS (AL).4/0. $ BBB2|S
23-13136-108 ADAPTER-~45 DEG.O-RING.NONSOLDERED JOINTS § 21001($
[F6LiZ*17A734*D BRA - R/V 0/S MIR 5U $ 17503
A06-§050]-007 SOLENOID VALVE-PNEU/ELEC.GTD.N.O.W/EL $§ 5783|%
02-14069-000 SPACER-PILOT BEARING. LOW CARBON STEEL 4 34658
SEAL-WEATHERSTRIP.CAB DOOR $ 27645

2._8-6-1[164000




Part Number Search

951 [11-24813-004 U-BOLT.SPR SUSP.M2,7/8 $ 2181|$
951 |04-35369-G00 SERVICE KIT DEF FITTINGS $ 63048
951 |AD6-24733-000 HARNESS $ 3011|$
951 |A18-65280-001 BEZEL-SWITCH.MAN LK. MIRROR.BARRIER.LH S 2458/ ¢§
951 |04-30774-004 HEADER-DEF.6GAL.HDEP.ANALOG $ 1,28681 |8
951 |72-74800-000 COVER-FRONT.STL.2013 $ 293728
951 |A21-29370-002 BMPR-AERO.GRAY- SEE NOTES $ 77199 (5
951 |16-15215-00D STOP - FRONT AXLE.RUBBER $ 713 | $
951 |A21-29370-003 BMPR-AERO.GRAY.LTS $ 77198 |¢
951 |17-16052-000 REINFORCEMENT.HOOD-SIDE.LH.113 INCH $ 30983 ¢
951 [01-34045-000 BRACKET-SUPPORT.ENG,RR.HDEP.LH $ 10303 ¢
951 [01-34045-001 BRACKET-SUPPORT.ENG.RR.HDEP.RH $ 1203.03|$
951 (£18-682590-000 DOOR-CHECK.ASSEMBLY S 3553|¢
951 |05-17827-000 HOSE RAD LOWER $ 39448
951 |A22-54708-221 CONTROL-HVAC.CDTC.1 HL.HI/TQ KNOB $ 10389
851 |A04-17476-000 PIPE-EXHAUST.MUFFLER MOUNTING.PLN $ 27551|%¢
951 |A22-54708-222 CONTROL-HVAC.CDTC.2 HL.HI/TO KNOB $ 10389 §
951 [05-27671-000 HOSE-HTR SUPPLY. AUX. HDEP $ 1551|%
951 [A22-71859-200 HOSE-AC.DISCHARGE.CASSETTE.FTL CAS $ 303093
851 |06-39636-001 BRACKET-RETAINER.3BAT.M2.STAMPING $§ 22508
951 |08-39636-002 RETAINER-4 BATTERY $§ 2873|$
951 |D4-28833-100 UREA LINE-DEF LINE-RETURN.1000MM $ 12323|%
951 [06-85090-000 ANTENNA-MAGN MNT.1M CBL $ 21288
951 |22.72621-000 CLAMF RING-BOOT.SHIFT $ 14985
951 |A04.17476-001 ELBOW-EXHAUST.MUFFLER MOUNTING.CHROME 5 18400(%
951 |A22-54707-005 HVAC-AUX UNIT.CDTC.FLTR,MSOS+ $ 59844 |5
951 |A06-69056-098 CABLE-ALT POS.2AWG.5/16X1/2 $ 96.36 | §
951 |A22.57757.085 STEP-FUEL TANK.850MM S 11287|$
951 |A22.68491-008 VISOR-SUN.INTR.LH.OPAL GRAY $ 6859|$
851 |A22-57519-004 HOSE ASSEMBLY-A/C, 6.JBLOCK.FLX120/132 $ 11102|%
951 [10-13536-000 BRACKET-ABS SENSOR.AL.BOS $ 1313|¢
951 |A14-19233-000 COLUMN-STEERING.FIXED 5 31253 |%
951 |A22-57757-110 STEP-FUEL TANK.1200MM.50-80G $ 11187 (%
951 |A18-60407-000 LATCH-DRAWER BIN S 22828
951 |A22-57400-004 CONTROL-HEATER/DEFROSTER/AC $§ 23687|$
951 |A06-90128-015 SWITCH-MSF.MUX.DOME LGT.DASH $  67]$
951 [23-13153-047 PLUG 24CAV MX150S AFL BK £ 85048
951 |727-74799-000 COVER-FRONT.STL.2013.160CH $§ 13657 |9
951 |017-997-65-45 O-RING. RANGE CYL. INNER $ 193§
851 |A12-21754-000 TLBE ASSY-AIR.DISCHARGE.METAL $ 5054($
951 |07-22154-001 TUBE-RET.OD15.LH.405 RADIATOR POSN $ 15456 |$
951 |A722-61717-000 OUTLET-POWER SINGLE 12V.10A S 11|s
951 |07-23976-001 TUBE-RETURN.ISC.ITOC.M2106.8T0 S5 122188
951 |07-13400-000 STRUT. OIL COOLER § 3149
951 |AD6 36835-000 LAMP-VIARKER.SV.LED § 3161)%
951 |01-33964-000 ISOLATOR-ASY.ENG.FRONT LOWER $ 2365|8$
951 |22.73689.000 KEY-BLANK $ 280 | S
951 (910143.008016 SCREW s 10.60 | $
951 [04-23721-018 PIPE-S IN FLEX 55T- DSS $ 8260($
951 |A04-32189-466 TUBE-COOLANT iSX15 RTRN 2017 $ 4019 | §
951 |03.28548.000 STRAP-FUEL TANK.25".NO STEP.PLAIN $ 44238
951 |A22-76530-000 BLADE-WINDSHIELD WIPER.24" $ 1008($
951 |01-33963-000 ISOLATOR-ASY.ENG.FRONT UPPER $ 2958|%
951 [22-51942-000 LAMP-MARKER.LED.FLUSH $ 19.00|$
951 |06-53972-000 |BULB COVER. HEADLAMP H11 P3 $ 4654
951 [17-14781-000 BRACKET-HOOD LATCH $ 459 | §
951 |A22-76529-000 BLADE-WINDSHIELD WIPER.22 $§ 1030|¢
951 |05-16062-013 HOSE-ELBOW.S0 DEG.EPDM.2.00 ID S 1176 $
951 |A22-77123-000 RECEIVER DRIER-AC $ 80.77 | $




951
951
951
951
951
951
951
951
951
951
951
951
251
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
551
951
951
951
951

Part Number Search

A232-77123-002 |RECEIVER DRIER-AC.OUTBOARD $§ 7055|$
06-71082-000 |RELAY-12V.8BI STABLE.9.5/2.8.50A $ 18.72|$
18-73207-000 SHOCK ABSORBER-CAB.HIGH DAMP $ 5152(%
A22-51969-000 ARM ASSEMBLY-WINDSHIELD WIPER $§ 31915
23-13228-108 NUT-M8-1.25 HEX W/WASHER S 108 | $
16-19466-000 AIR BAG/PISTON AY.ALUM PISTON.STD HEIGHT $ 181865
23-12950-001 SCREW-CAP.HEX3/4-10X6. $ 874|%
[A17-20380-001 STRAP-RESTRAINT.HODD $ 17448
PLATE-NUT.RH $§ 15818

BELT 8 RiB. EPDM-POLY. 2051MM $ 31088

WASHER $ 1.54 | S

TUBE-OIL FILL $ 3598
HANDLE-RELEASE.INTERIOR.DR.LH $ 1275|$
PLATE-NUT.HOOK.BUMPER.RH $ 17758

ELBOW-45.VITON O RING. 8 $ 10788
RELAY-12V.MICRO.SPDT.280.10-20 AMP $ 7.62|$

WABCO KIT FL855,PAINTED SMV,HARDWAR $ 251028

11-23854-001 U-BOLT SUSP $§ 2395($
|A05-75742-000 LAMP ASSEMBLY-FOGLAMP.ROUND.CLEAR S 4768|$
A16-15402-002 BRACKET-SHACKLE.FRONT SUSP.GRBZ. THRU.23K S 17107 |S
05-21919-001 HOSE-COOLANT.UPPER.DD13.FWD $ 39828
01-33244-000 ISOLATOR-ENGINE.RR.LOWER $ B89 | S
A22-77791-001 MIRROR-AUX.HOOD MTD.TCO.BLK.RH $ 284448
A22-77791-003 MIRROR-AUX.HOOD MTD.TCO.BRT.RH $ 23573|3
3.11600-100 |NUT SELF LOCK L [3 097§
01-32731-635 BELT-10 RIB.1635MM S 26.63 | &
04-29923-000 FITTING-5V246 NG12 - M27X2 STOR.DOSING S $ 2220|8
[A04-30469-460 TUBRE-CODLANT DD15 SUPPLY $ 8561|$
04-33022-000 BRACKET-ATS.EIEQ.LOCATING § 1481 ¢
22-73087-000 SEAL- A/C S 435 |%
01-33243-000 ISOLATOR-ENG, RR, UPPERISOLATOR $ 1898|$
A12-16785-050 ASSY-CBL.DRAIN VALVE.W/B $ 1063)%
14-17927-000 FILTER-POWER STEERING RESERVOIR $§  3147|$
A06-73760-000 HARNESS-ENGINE.UL.COOLANT.HDEP.P3.2010 $ 1140/%
|AC6-18900-004 LAMP-TURN SIGNAL.LH § 7073|%
|A06-57441-120 HARNESS PWR ETN GEN3 FLX $ 3906/
Al/42663-2 TERMNIAL $ 022§
IMBA/6073300019K KING PIN KIT.F3-LH $ 34457/[$
A23-14242-004 STUD-ASSY.GASKET.JEI285P0339 § 19388
12-23973-001 TANK-AIR.ALUMINUM SPLIT.2020 $ 56974 |8
15-20614-000 CROSSMEMBER-FRAME.RR CLOSING. FLANGE MTD $ 13943 $
[AD6-83088-001 HARNESS-LT.HDLP.OL.CHAS.125.LHS § 20278
£114-15697-000 STEERING WHEEL-BLACK.4SOMM $  104.87 | %
A14-15697-003 WHEEL STRG GRY 450MM $ 3071219
17-15486-007 SHIELD-SPLASH.HOOD MTD.125.LH $ 8831]$§
[A16-18182-000 SPRING-LEAF.REAR SUSPENSION A/L HD LH $ 42519 %
A16-18182-001 SPRING-LEAF.REAR SUSPENSION A/L HD RH $ 42519|$
23-11757-400 SCREW-CAP.HEX.3/4-10.6 $ 49 | $
[A06-88572.008 HEADLAMP-CHROME BEZEL LH $ 18851|%
A17-21138-036 HOOD-106 $ 157457 |5
22-73639-080 STEP-FUEL TANK.900MM.PLAIN $ 4948 |5$
22-58666-001 BRACKET-STEP.CHASSIS MOUNTED.RH S 40.95|%
02-42776-010 FILTER ELEMENT-AIR $ 89.84(%
A21-28565-001 BUMPER SUPPORT ASSEMBLY. RH. PAINT. M& §  7024|$
06-46159-002 CONTROLLER 5 73.60 | §
16-15141-000 BUSHING-SWAYBAR.POLYU.1.5IN $§ 1850|$
A12-25872-030 HOSE-COMPRESSOR DISCHARGE,214HT 90D ¢ 5989 |8
03-35804-000 ISOLATOR-AIR CLEANER.FRONT § 31388
MBA/6813510065 EXTERNAL ELBOW OIL BREATHER $ 8225




951
951
951
251
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
551
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A05-75737-005 HEADLIGHT ASSEMBLY-COLUMBIA.RH $ 13609|$
A18-6B356-004 HANDLE-RELEASE.EXT.DOOR.24U.LH $ 7286|%
A23-14160-042 HOSE ASSY-WIRE BRD.6.STL.42IN $ 46238
DDR/ADE-84992-001R ECU S5AM $ 45037 (S
23-11398-200 SCREW-FLANGE .SOCKET 12 PT.5/8-11,P&O.GRS $ 2958
123-13142-500 |PLUG-5CAV MP280S PAC12084891 G $ 339|$
23-12625-000 SPRING NUT-M6X1.0.U-TYPE.STEEL.ZINC-PHOS $ 0845
23-11755-375 SCREW-CAP HEX 5/8-11 $ 358|S
419-987-74-60 ISOLATOR-F/TANK S 1844 | §
MEA/6073300119K KING PIN KIT.F3- RH $ 345309
"17;13641000 BRACKET-SHOCK ARS.UPR.CI.130MM $ 1939|$¢
AD6-41552-007 HARN-DIM JMPR ICU4 GAUGE 7 IN $ 19468
HEADER-§S).CONC.SAE FLG.CMNS $§ 529688
SWITCH-PRESSURE.BINARY.A/C $ 21108
CONTROL-HVAC.MAIN.2010 CLASSIC Il $ 3408458
LAMP-TURN/MARKER.FENDER MOUNTED.240U_LH $ 8743|%
LAMP-TURN/MARKER.FENDER MOUNTED.BLACK.LH $ 6999 | 5

12-28796-000 BRKT-TANK.AIR.BLW RLGRID FRND $ 2:72|8
|A04-30468-461 TUBE-COOLANT DD15 RETURN $ 109639
23-14401-003 CONNECTOR-Y.PTC..25NT..38NT..SONT $ 6965
|23-13886-000 STUD-DOUBLE END.HEX.M12X80.M10X30 $ 7.24 | S
21-27300-000 FASCIA-ENDCAP BUMPER LH GRAY $§ 8795
17-18175-000 BRACKET-HOOD.GRILLE MOUNT.OUTBOARD $ €69 | S
A07-22758-000 TUBE-OIL CLR.SUPPLY.FORWARD JUMPER.M1400 S 7876|$
A22-51681-002 PANEL ASSY-TRIM PLATE.DASH.MD $ 11598 |$
22-74264-001 PANEL-CLOSE OUT.FAIR.BOC.RH $ 2856|%
AD4-30467-450 TUBE-COOLANT DD13 RETURN S 6293 | S
A18-62293-000 SEAL-RAINTRAY TO HOOD P3 S 5420|$
05-27848-000 HOSE-SURGE TANK PLUMBING-SHUNTLINE.DD13. $ 128454
05-16836-013 HOSE-ECR.2.50IN ID. 13 INCHES LONG S 2680|S
A12-11593-054 HOSE ASSY-AIR.DISCHARGE. TEFLON.54 IN $ 54328
Z05-30740-001 KIT-SURGE TANK. M2. 1/2" INLET $§ 13595|¢
A22-73341-000 BRACKET-BACKWALL.SIDE EXT.LWR.LH $  36.29|%
|A22-51674-000 SWITCH - WIPER/WASHER $ 9693
A15-23808-002 AS X/M ENG 410 DROP FRM S 26005
|A22-57932-002 HOLDDOWN-DECK PLATE.RECESSED.5/16-18 NUT S 2296 $
23-12536-000 ADAPTER-M12 OR TO 1/4 FP.NONSOLDER JOINT 5 10538
23-12536-006 ADAPTER-M10 O/RING TO 1/8 FPT [ 6.75 | $
|A06-47643-006 HARNESS ADAPT LCL SNSR S 10.29 | $
06-68092-000 ANTENNA-MAST-DAYCAB $ 2003|S
308675-020003 NUT $ 248 | S
AD6-§1153-001 HARNESS-LT HDLP.OL.HOOD.RH.SFA.SD $ 1306 %
AB1-34090-000 PEDAL-ACCELERATOR.DUAL APS 5 109.27 | 8
23-12497-281 SEAL-CABLE.GT280S.YELLOW.1.86-2.25 $ 0.31 | §
ADG-20769-072 SWITCH-PADDLE. ENGINE BRAKE ON-OFF $ 32418
23.08447-400 SCREW-CAP.HEX.3/4-16X4.GRADE 8 $ 714 | §
£81-291.00-82 PAD-CLUTCH PEDAL s u#sa1s
[IBB/H3953B42GYCY SEAT COVER $ an|s
£12-23236-100 PIPE/HOSE-COMPRESSOR DISCHARGE. WIREBRAI $§ 63.73|%
£1-15047-002 SLEEVE-ENGINE MOUNTING.ISOLATOR $ 8438
12.26771-000 SWITCH-PRESSURE.BRK DRAG WRN.NO 80 PSi $ 2954|%
|23-09446-250 SCREW-CAP.HEX3/4-10X2. $ 5048
16-15129-000 BRKT-SWAYBAR.AXLE MTD. $ 123658
23-14396-005 ELBOW-90,PTC,.25 MPT TO .38 NT 5 2418
A18-58283-000 REGULATOR ASSEMBLY-WINDOW.ELECTRIC.LH $ 15071 )%
AQB-46255-012 PDM-PNEUMATIC ABS.M2 EPAD7 $ 10641 %
01-34693-200 BELT.12 RIB.2200MM.ISX FAN $ 75408
05-33032-001 |BAFFLE-RECIRC.P4.LOWER.COOLER $ 51248
A12-13£88-000 |BRACKET-AIR TANK.INSIDE RAIL S 1666 | §




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
551
951
951
951
951
o951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

|A06-76982-000

05-28635 HOSE-LOWER COOLANT ELBOW.ECR $ 1513
AG5-01728-004 LAMP-MARKER.LOW PROFILE.AMBER § 1765/8
SPACER-.75 INOD X .51 INID X 3.75 IN 5 657 %
SPACER-AIR FAIRING.ISOLATOR-PU.STRAIGHT S 1607 $
MBA/0169978046 OUTPUT SEAL $§ 1408 %
ADB-84160-001 ELECTRONIC CONTROL UNIT-PDM.BTM.RMV COVE $ 9715|$
[A22-77059-000 J BLOCK-AC.MAIN UNIT.M2 $  9234|%
CAP-FUEL TANK.QYR TRN.CHROME.NO LOCK.FTL $ 68475
A66-05172-000 MODULE-POWER DIST ASSY.CUM.X $ 28133($
PULLEY-ALTERNATOR.8 GROOVE.67.50 EFF DIA $ 5620|%
A22-76266-020 PNL-FAIR.P3.SLPR.60.PTD.RH.AFT 5 32458|$
|CONN-STR,PTC,.25MPT TO .25NT $ 274§
AD6-95605-001 |HEADLAMP-M2.HWY.RH $ 15410/
FON/KIT-PIN-LLB PIN, BUSHING, AND LINERS $ 11586
|A06-52311-000 SWITCH-MULTI FUNCTION TURN SIGNAL $§ 11371|%
CAP-DEF TANK.EXTENDED $ 2597|§
NPU/1700-8532-000 HEAD CAP TUBE-OIL FILLER $ 252(%
BUSHING-PIVOT.HOOD RESTRAINT STRAP [ 3218
620-997-05-80 CLAMP-MBS06.TURBO QUT $ 46635
HOSE- 8.C/B.0BMPT X SAE4S SWVL § 1532[$
AIR CLNR-8X25 PWRCORE.ENG MTD $ 62663)$
CLAMP-STEP.FTANK.W/REINF $ 1543(S$
STEP-BOC LADDER STEP.240LG.PLN $ 1750[%
A22-£3127-008 GAUGE-FUEL LEVEL.ELECTRIC.FUEL/DEF LEVEL $§ 8879|$
NUT MOUNT.3/8-16UNF.NYLON.RED $ 1674|%
DNC/6807250110 B CLASS CAB DR TINT S 3093 |$
ISOLATOR-TANK-FUEL.BAND.M2.CBOC $ 735§
A17-18703-000 STRUT-SPRING . HOOD.24U.122 SFA $ 223655
680-987-60-55 SEAL-WINDOW $ 20505
|A06-27217-007 SW-RCKR SNOW PLOW $  u4$
UREA LINE - DOSER. 2400MM $ 13206
COMPR-AC.VALED.160MM.DKS-15DT $ 328168
BRACKET-PIVOT HOOD RH (SEE NOTE) $ 185568
SCR-W/FLG.HX.PTCHLK.M10X1.50. HDEP $ 1.88 | $
RAD ASSY COMPLETERAD ASSY COMPLETE $ 1,623.09 %
TREAD-ONE PIECE DECK PLATE.525MM $ 140955
|A06-37217-093 SWITCH-LATCHING PTO ROCKER $ 212168
BADGE-POWERED BY DETROIT ] 8.93 |8
SENSOR-TIRE PRES MON 5YS $ 133283
A27-72459-000 CONDENSER-A/C.51T.965CC $ 25446 %
SCREW-CAP.HEX.5/16-18 X 1.GRADE 5 $ 0318
STRAP-ATS.ISX.SI1S0.2017.V $§ 23168
721-28619-001 REINFORCEMENT.BUMPER END.RH.SERVICE $ 143860 $
NUT-HEX.PT.5/8-11.GR C.ZN/AL 3 1018
COVER-SCH CVR. HNGD. P3 (SEE NOTE [3 35.84 | §
AZ22-74082-001 ARM-WINDSHIELD WIPER.M2.RH S 2276 | S
|BRACKET TORQUE ROD $§ 1900|$
COMPR-AC.VALED.140MM.8PK $ 32689 %
PUMP-STRG.TRW.EV.181618L10101 S 26356 | $
PUMP-STRG.TRW.EV.252418R10101 $ 27898 %
STOP - FRONT AXLE $ 3.85 |8
A14-13495-005 SWITCH-TURN SIGNALSWH / GLOSS BLACK $ 5013 |%
DDR/AD6-75981-004R ECU SAM CAB P3 HIGHLINE 12V $ 871518
ISOLATOR-RADIATOR SUPPORT $ 12438
A22-68377-002 PUMP-FUEL ESPAR-D2.D4 $ 18126 | $
SEAT-AXLE. AIRLINER $ 3063|%
CLAMP-HOSE.CONSTANT TORQUE.2IN $ 857 | %
CLAMP-HOSE.SCREW/WORMGEAR-WORM.CONSTANT. $ 8758
COVER-BATTERY BOX.3 BATTERY.S5R $ 1227118




851
851
951
951
551
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
851
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

ADB-62960-001 HARNESS-HEADLAMP.OL.FWD CHAS HDLP.LH $ 1998 | §
05-23138-000 PIPE-HEATER RETURN W/O VALVE $ 4248|S
05-27754-000 HOSE-HEATER RETURN.FORMED.HDEP $§ 1015|%
23-14069-200 BOLT-HEX.ANAL.BK.M20X1,5X200 $ 2138 | $
681-327-16-25 U BOLT-7/8-14.220.124/20.75 $ 269 |$

18-71221-036 DOOR-CAB.M2.LGRBHDL.LH $ 639185
22-73615-002 FLEX EXTENDER-SD EXTENDER.1631 $ 212738
04-31887-220 |DEF LINE-RETURN.2200MM S 11704 |$

2-75833-000 | MATTRESS-SPRING.PREM.OUILT.FTL S 22477 %
23-00800-407 PIN-COTTER.13/4 X 1/8 $ 0318
|A22-73366-000 1 BLOCK-AC.MAIN UNIT.SLPR $ 97693
960-820-07-26 MODULE -68W LIGHT RAIN SENSOR $ 9635 )%
|25-5F583-000 FTL CASCADIA BOC SHOCK MOUNTS § 22546 |$
10-123 SHOCK ABSORBER-ARV.344/538.19/57.10-23K $ 10683 | %
A17-12756-000 CABLE-HOOD STOP.FLN § 1971|$
AD6-51907-007 HEADLAMP ASSY-CASCADIA.RH $ 13861 %
|22-78606-502 COVER,ARM RH $ 3851/%
04-30498-000 COVER-PUMP.DEF.DQS S 10748 )%
A18-66173-000 SEAL-WINDSHIELD.LOCKING STRIP $ 206328
04-31885-200 DEF UNE-SUPPLY.2000MM $ 16027 | S
16-21374-000 |SHACKLE.ST.STOP.135/20.2 $ 41718
A14-15472-000 | BUTTON-HORN.ELECTRIC.BLACK $§ 157838
04-24279-000 |CLAMP-EXHAUST HEAT SHIELD, 5 TOP OUTLET $ 32193
05-27672-000 PIPE-AIR COMPR SUPPLY $ 2052 | $
18-25919-000 AIR SPRING-CAB AIR SUSPENSION S 4557 |%$
05-21968-000 HOSE-COOLANT.M1400,P3-113.M2.DD13 § 3392]|s
[A06-60501-005 SOLENOID VALVE-PNEU/ELEC.GTD.N.C.W/ELB $ 55625
10-12032-002 SHOCK ABSORBER $ 1271868
09-10024-000 SPACER-CENTER BEARING..250 THK. 2"X10.5" $ 1058|$
01-14596-006 CLAMP-V BAND.TURBOCHARGER.4.91 IN $ 2257|§
01-14596-008 CLAMP-V BAND. TURBOCHARGER. 5.92IN $ 2057|%
680-430-00-10 MOUNTING BRACKET-AIR TANK.3/8"BOLT $ 266038
05-27670-000 PIPE-AIR COMPR SUPPLY $ 2388 |8
A0S5-28531-002 TANK-SURGE.PLASTIC.M2. WSTY 4700 $ 159858
23-13153-200 PLUG-2CAV APEX2.85 FCI54200207 $ 1313|$
A23-13340-001 ISOLATOR-GRILLE ASSY.RUBBER.STEEL $ 6.97 | $
A12-25080-000 STRAP.MOUNTING BTR FUEL TANK § 8351/$
ADB-60973-000 MODULE-ECU.SWITCH EXPANSION § 19.01/%8
23-13745-000 SEAL-BONDED RUBBER.STEEL S 241 |$
23-14418-000 ELBOW-90.UNION.BARB TO BARB $ 14009
A22-77123-003 RECEIVER DRIER-AC.INBOARD $ 7668 |$
10-14234-000 BRKT-SENSOR BOLT ON, R/T-SERIESBRKT- S 715 | %
003-990-48-17 PLUG.OIL FILL $ 3415[$
04-32354-000 BRACKET-ATS.RAILMD.EIEO $ 197738
10-13809-000 SHOCK ABSORBER-SAC.364/579.13/57.36MMBSS $ 86075
[A06-93715-092 CABLE-POS.4/0.LONG 90.1/2X3/8.92" $ 13657 |5
18-60763-000 SHOCK ABSORBER-CAB AIR SUSP. $ 4567$
23-13861-108 NUT-HEX.FLANGE.LOCKING.1/2+13.ZN AL $ 0.83 | $
01.32732-065 BELT 8RIB. EPDM-POLY. 2065MM $ 4077 |s
AD6-36925-000 LAMP-MARKER.LED.ROOF MTD.FLX 5 3485 | $
A12-27817-000 TUBE ASSY-AIR.DISCHG.STLSHORT.HDEP. 141N 5 5333|%
11-23853-003 U-BOLT $ 21646
14-14442-017 HOSE-PRESS.STEERING.CRIMP.PH.17 INCH $ 53458
A12-16785-060 CABLE-AIR TANK DRAIN VALVE.60.W/BRKT.FLH $ 1058[$
A23-13608-034 HOSE-TEFLON.COMP DisC $ 22007 |$
23.09459-005 U BOLT-S MM. 2INC PLATE S 5.87 | $
£12-24318-000 PEDAL-BRAKE.PNEUMATIC.ADS $§ 234822 |$
10-14317-000 FR SHABS.M20/44.M20/44 $ 8469|§
A06-82313-001 |LAMP-TURN.SIGNAL.LED - READ NOTES +++ $ 4668 |$




951 |23-14091-009 WASHER-STLHDND.ZNAL BK. 750 $ 0.36 | §
951 |16-19763-000 AIR BAG-SUSP.PLASTIC PISTON $ 168578
a51 L23-117s7-800 SCREW-CAP HEX 3/4-10 GRS ZN ] 1152 | §
951 |16-14031-000 BRACKET-RR SUSP.FORWARD $ 162268
951 [04-31354-003 HEADER-551.CONC.6 BOLT.CMNS $ 516.78|%
951 |16-11890-000 SHACKLE-FRONT SPRING.AL.5.312X1.260/1.26 $ 2827|%
951 [23-11352-428 SCREW-SHOULDER.HEX SKT HD.1/2 X 3-1/2 $ 7418
951 |A05-25263-007 TANK-SURGE.PLASTIC.RAD MTD $ 28312/§
951 [23-09289-001 CLAMP.SADDLE 3 IN. $ 699 | ¢
951 |18-71367-001 GLASS-WDO.DR SD.AMM.TINTED.RH $ 5733 | S
951 [A17-21056- STRUT-SPRING.TILT.HOOD.P3 125 $ 6486 |$
951 [DDE/A4729933396 POLY V BELT. ACCESSORY. FIXED PUMP S 3828|%$
951 [DDE/A4729933456 POLY V BELT. ACCESSORY. VARIABLE PUMP $ 3785|%
951 |A06-307635-008 SWITCH-ROCKER.DS POWER WINDOW $ 2454|§
951 |23-09448-550 SCREW-CAP.HEX7/8-9X5.5 s 1014 | $
951 |16-18972-000 CONTROL ROD-LATERALHD.A/L. 46K $ 12096 |%$
951 [A07-22715-000 TUBE-RETURN.FORWARD JUMPER.M1400 $§ 4525|%
951 |66-01788-001 HORN-ELECTRIC HORN.SINGLE.SRVC $ 1917 | §
951 |A22-59792-004 HOSE ASSEMBLY-A/C. 8.1350.FLX S  73.07|%
951 (680-242-00-52 WASHER-ENGINE SUPT.RR.20MM 1D.100MM OD $ 1250|$
951 |910104-0080G0 NUT-HX.W/CONICAL WSHR M8K1.25 $ 0.70 | 3
951 [23.09444.350 SCREW-CAP.HEX.5/8-11 X 3.50.GRADE 8 $ 4003
951 |23-09446-200 SCREW-CAP.HEX.3/4-10 X 9.GRADE 8 $ 1490|$
951 |06.62384-002 SENDER/SENSOR-FLUID LEVEL.COOLANT LEVEL $ 84228
951 [17.20709-000 ISOLATOR-PIVOT.HOOD.RUBBER.50D § 1067 |3
951 [23-12965-000 INUT-HX.ALL METALM16 X 3 2798
951 [05-26323-000 HOSE-SHUNTLINE HDEP 14L.M105 $ 18.87 | S
951 [03.33412-780 ISOLATOR - FUEL TANK. BAND, M2 S 7.76 | §
951 BRACKET-ATS.SADDLE.MD.EIEO $ 16988
951 CONDENSER-A/C.60T.965CC S 262078
951 |A17-10464-001 GUIDE-HOOD MOUNT.REAR S  4491(%
951 |23-00461-007 NUT-7/8 14.HI.HEX G8 [ 396 | $
951 NUT-HEX.LKG.ZNAL BK.M20X1.5 s 253 $
951 SCREW. TPNG.PHWSHR.TX ST6.3X16 S 062 |5
951 SENDER - IND. 25IN RND TANK FUEL S 3391|%
951 REINFORCEMENT-BUMPER END.LH.SERVICE S 14860 S
951 |18-73178-000 AIR SPRING-CAB SUSP.165MM.85A $ 5833|%
951 [A18-67226-002 REG ASSY-ELEC.WDO.DUAL.24U.LH S 17066/ %
951 [23-14058-080 BOLT-HEX.ZNAL BK.M18X1.5X80 S 73§
951 [AD6-51908-006 FOG LAMP ASSY-SAE.LH $ 38638
951 [A06 40578000 LAMP-MARKER.LED.M2 $ 3574(8
953 |23-11829-075 SCREW-PHIT.THDRLG.PLAS $ 0.1S | $
951 [MBA/9762620362 THRUST WASHER $ 1004|$
951 [01-14556-004 CLAMP-V BAND.TURBOCHARGER. 4.12IN $ 2274(%
951 Lm-us%-mo CLAMP-V BAND.TURBO. 4.75IN S 21418
951 |17-20868-000 LATCH.HOOD $ 8805|$
951 [11-09624-080 U BOLT-SUSPENSION.7/8-14.494.9.00 s 14,00 | §
951 [22-58581-000 CAP-WASHER RESERVOIR.1.75 IN $ 6.86 | $
951 |DDE/A4710935596 POLY-V-BELT. ACCESSORY. FIXED PUMP § 38.28|%
951 [22-61710-001 COVER-BACK.MIRROR.PRIME FOR PAINT.RH § 71.09|$
951 |A16-21557-001 AIR SPR.A/L.CO.CP.65.337.M12 $ 16033 |$
951 |23-14561-D01 CONN-Y.{2) 3/8PTC X M12 ORNG $§  2100[8
951 [23-13544-005 NUT-INSERT M4X0.70 KNRLD WEDGE $ 140 |5
851 [A16-21554-000 SEE NOTE. AIR $PR.A/L.FI.CP.55.356.M12 § 14892 (%
951 |73-13265-011 RELAY-12V.MICRO.SPDT $ 5121$
951 [23-13105-000 FITTING-ELBOW.20.08 X 06 $ 5.15 | $
951 |16-15105-035 SPACER-FR AXLE.35MM X 101.6MM § 2358|$
951 |17-12438-000 LATCH-HOOD.COWL MTD.FLAT $§ 4039(s
951 |16-16035-000 BUSHING-SPRING.REAR SUSPENSION.HD $ 60008

Part Number Search




951
851
951
951
951
851

951
951
951
951
951
551
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A17-20190-000 |STRUT-SPRING.HOOD.114 SD $ 26200(8
A22-71173-000 |PUMP-ELECTRIC.WINDSHIELD WASHER $ 1876|S
A06-51376-000 BUSHING-URETHANE WITH SLEEVE $ 5318
10-13760-000 SHOCK ABSORBER. SACHS S 7874($
16-11890-001 SHACKLE-FRONT SPRING.ST.5.312X1.260/1.26 $ 75958
23-14401-001 CONNECTOR-Y.PTC..36NT..38NT..38NT S 952 |$
|E1_9768-000 AIR BAG-SUSP.ALUMINUM PISTON $ 23330($
18-59922-000 ISOLATOR-CAB MOUNT.FRONT.2200 HiGH.P3 $ 7713 (S
23-11352-420 BOLT-SHIELDR.HX SKT HD.1 $ 633 |8
10-13634-000 SHOCK ABSORBER-SAC.364/579.18/57.36MMS5 $§ 7046|8$
22-68678-000 RETAINER-MAGNET.KICK PLATE $ 1033|$S
3-11747-600 \SCREW-CAP.HEX.3/8-16.G $ 2795
A03-33883-008 BAND-FUEL TANK.RECTANGLE.PAINTED.50G.STE S 41413
|A17-21056-001 STRUT-SPRING.TILT.HOOD.P3 113 $ 79958
23-09448-500 SCREW-CAP.HEX7/8-9X5 $ 962 |$
23-09446-300 SCREW-CAP.HEX3/4-10X3 $ 447 | S
F4}HZ*IKSOE*C MOUNTING GASKET-POWER STEERING PUMP $ 2418
73-12691-000 | CLAMP-SPR STL.5/8 HOS $ 134 |$
|06-95538-000 SENSOR-AIR TEMP.OUTSIDE $§ 1681|$
06-54597-000 PIN-LATCH.BATT BOX $ 7.24 | 8
23-13879-212 NUT-HEX.NYLOK.GRS.P&0.3/4-16 $ 6.29 | §
23-14393-001 UNION-PTC..38 NT TO .25 NT $ 3.08 |5
A-681-721.02-K0 STRICKER $ 1827/|S
A66-0B222-000 LAMP-MARKER.LED.AMBER. ADHESIVE S 1609|535
[23.12410-000 TIE STRAP-DUAL CLAMP.MTG HOLE $ _3m]|s
03-27310-000 1SOLATOR-FUEL TANK BAND.25IN § 2405|$
22-63282-000 SUPPORT BRACKET BRAKE VALVE $ 20475
MBA/308676020022 SCREW iSO 8765 M20X1 5 12218
12-21021-037 HOSE- 8.C/B.(2)SAE 45 SWVL END $ 2029($
23-13770-001 NUT MOUNT.3/4-16UNF.NYLON.BLX $ 17288
11-16660-007 U BOLT-SUSP.1-14.18.11 $ 3027)|$
23-14562-003 TEE-RUN.M12 ORNG X 3/8+1/4 PTC $ 21.00|$
06-17103-006 BOLT - BATTERY HOLD-DOWN CLAMP.7.5 iN S 403 |$
MBA/6123500011K IAD SHIFT FORK KIT-NFD $§ 57.20($
23-10900-225 WASHER-FLAT.S5T.1/4.1 $ 032|$
23-13315-110 SCREW-HEX.SOCKET HEAD.M16-2%110.12.9 $ 6.08 | $
06-94824-D01 HINGE BRACKET-SCH CVR. HNGD. P3 ] 364 | S
06-94814-002 STANDOFF-SCH CVR. HNGD. P3 $ 554 | 5
06-94814-003 SCREW-CAPTIVE.SCH CVR. HNGD. P3 $ 780 |$
11-24813-002 U BOLT-FR SUSP.7/8-14.445.100/19.90 M2 $ 22408
11-24813-003 U-BOLT.SPR SUSP.M2.7/8 $§ 23135
|680-880-01-60 LATCH-HOOD.RUBBER | SEE NOTE) $ 2995|$
21-27302-000 RECEPTACLE-BUMPER.1 BOX=2 EACHES $ 2535|%
16-16456-001 WEAR SHOE - CLIP RH AIRLINER SUSPENSION $ 6.83 | $
22-69368-000 BRACKFT-FAIRING.FUEL TANK BAND.LOWER $ 3.85 |8
ADB-49957-003 SWITCH-PADDLE.AIR SERVICE DOOR 5 2863|8
23-12114-000 CLIP-PLASTIC.TREE SHAPED $ 045 | $
[R16-20752-000 SEAT-AXLE/SPRING.A/L.RST.2.0D.120 S 35225
681-328-22-84 SHIM-AXLE ALIGNMENT.1/32IN $ 528 | S
23-13648-150 FUSE.MIDI M5.150AMP.GRAY $ 7.53 | §
04-23266-000 CLAMP-EXHAUST.SHIELD.5 IN PIPE AND BRKT 5  17.16[$S
22-68677-000 MAGNET-KICK PLATE LATCH $ 1918|$
A06-30763-027 SWITCH-ROCKER.PS/RH POWER WINDOW $ 31798
22-77279-000 KEY-DOOR/IGNITION.M2/P3/P2 § 1058|%
A06-30769-169 SWITCH-ROCKER.DS POWER WINDOW $ 3483|8$
23-12814-730 SCREW-MACH.M6X1,00X30.TORX.SST.BLK s 151§
|A66-02837-112 CABLE-P0S.4/0.3/8 X M8 2 HOLE.112" $ 186.90|%
23-09444-500 SCREW-CAP.HEX.5/8-11 X 5.00.GRADE 8 $ 4.90 | $
23-09444-550 SCREW-CAP.HEX.5/8-11 X 5.50.GRADE 8 $ 423§




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
851
951
51
951
951
851
951
951
951
951
851
951
951
951
951
951
851
951
951
951
851
951
951
951
951
951
951
951
851
951

Part Number Search

AD6-94214-000

23-12096-075 MACHINE SCREW $ 120 | $
03-37017-000 CAP-FUEL.QTR TURN.PLAIN.NO LOCK.FTL $ 5054 %
23-13086-125 BOLT 1/2-13X1.25 HX FLNG PIL S 265 $%
17-20708-001 ISOLATOR-PIVOT.HOOD.RUBBER.60D $§ 10378
01-34692-674 |BELT.6 RIB.1674MM.ISX A/C $ 2335 | S
02-12176-000 |BRG-PILOT § 3436 9$
03-33927-672 ISOLATOR-FUEL TANK BRACKET.25 INCH 2010 $ 1292|$
MBA/308676020025 BOLT. M20X1.5X80MM $§ 11238
23-17528-055 SCREW-CAP HEX.FNG.10.9.0RGANIC SILVER $ 244 | S
913023-008003 NUT [3 028 |5
23-13035-008 CONNECTOR-STR THREAD.VITON O-RING.5/8 $ 855 | $
23-10900-050 WASHER-FLAT.SST.1/2IN $ 0718
FOG LAMP ASSY-SAE.RH $ 38635
PIN-SPRING.THRD.5.375%1.25-7 $ 3630|$

PLUG-3CAV Y1.58 AFLE 5523 001 § 9.34 |3
SCREW-CAP.BHIT.1/2-13.55T $ 748 | $

CABLE-POS.4/0.LONG 80.1/2X3/8.88" $ 313835|$

AUTOMIX TRUCK LINE $ 9843 |5

16-15266-000 U BOLT-SUSPENSION.5/8 18X6.5 $ 14245
03-38068-000 FITTING-ELBOW.DEF LINE.90 DEG.HOSE BARB $§ 10478
[23-12077-000 NUT-HEX.7/8-20 ] 746 | $
15-22685-000 SPRING-COMPRESSION $ 1851($S
11-23854-000 U BOLT-RR SUSPN.1.0-14.428.154FUL90A/L S 2104(8
01-32731-529 BELT-10 RiB.1529MM.HDEP FAN $ 2726 |%
23-09459-006 U BOLT-TUB CLAMP.SIN.SST.FLATND $ 2681|$%
23-13578-030 SCREW-ROUND WASHER HEAD.HEX RECESS.M6X30 $ 144 | $
E-u;es 175 12 POINT BOLT $ 504 %
16-09040-002 WEAR PLATE-SPRING PIN.SHACKLE $ 298 |$
23-14558-003 ELB-45,3/8 PTC X M12 MALE ORNG S 14008
23-134435-040 SCR HX W/CND WSHR MBX1.25X40 $ 097§
23-14388-002 TEE-UN.PTC..38NT..38NT..25NT $ 685 |5
23-14396-008 ELBOW-90.PTC..50 MPT TO .50 NT S 361/%
A06-34490-072 CA-BAT.NEG.4/0.3/8-3/8 $ 11045 S
73-13205-000 SEAL-MINI STAT-O-SEAL PLUS 12 $ 2358
22-72685-000 CLAMP-STEP.FTANK.W/O REINF $ 1527|%
A0B-88669-000 |HARNESS-JUMPER.HEAD LAMP.H13 TO HB2 BULB $ 4992 3%
04-20418-000 INSULATOR - EXHAUST PIPE & MUFFLER $§ 20808
A66-12313-040 CBL-NEG.4/0.BATT.RETURN $ 159118
23-11751-350 SCREW-CAP.HEX.1/2-13.G S 298| %
23-12020-710 SCREW-MACH. TORX $ 0625
14-18771-000 BOLTY-PINCH.STEERING.M10-1.25.GEOMET XL.D $ 480 | S
A16-16413-000 SPRING-LEAF.REAR.A/120.1.28/13/60.LH $ 35025 )%
007603-024105 SEAL RING. 24MM $ 0318
12-21013-000 BRACKET-MOUNTING.AIR TANK $§ 2559%
[BHT/W3678002 CAP SURGE TANK $ 16865
23-13272-175 CAP SCR/BOLT 3/4-16 S 416 | §
PIC/23524403 W/FILTER $ 8755
23-13942-020 BOLT-LOCK.3/4.1.250 GRIP $ 689 |8
16-16456-000 WEAR SHOE-CLIP SUSPENSION.AIRLINER.LH $ 683 |5
23-11007-075 SCREW-FLG.HEXAGON.3/8- $ 099 |$
16-18708-000 SHOCK 368/579 18/97/82 162 $ 83898
12-21476-000 BRACKET-MOUNTING.AIR TANK.INRAIL $ 20445
23-13142-204 PLUG 2CAV MP150S PAC12052644 $ 0.88|%
[23-12982-712 SCR-SEMS.MACH PHIT.ZNF S 035 |5
01-15047-000 SLEEVE-ENGINE MOUNTING.ISOLATOR $ 797§
23-12691-001 CLAMP-SPR STL.3/4 HOS S 165§
23-09440-300 HEX BOLT 1/2-13%3.00 $ 2488
680-322-12-25 U BOLT-SUSPENSION.3/4-16.190.122/20.75 $ 1345($
HARN-HVAC.JMPR.SHINANO MTR $ 17898




Part Number Search

951 [23-12011-17% SCREW-MACH.1/4-20 X 1.75.5STL. LOCKING $ 162 (%
951 [23-13833-207 NUT-HEX.LOCKING.7/16-20.ZINC ALUM.GRS $ 029|$
051 [23-17855-110 SCREW-CAP.HEX M16X2.11 $ 1495|%
951 |23-08271-175 PIN-DOWEL..75 OD X 1.7 S 647 | $
951 [12-15528-000 PIN-BRAKE PEDAL S 9.69 | §
951 [11-23853-001 U BOLT-RR SUSPNSION.7/8-14.390.154/50.90 S 2047|$
951 |A06-36241-000 LAMP-VALANCE.LED.W/STUDS.X2 S 3268|§
951 '23-13299-000 BOLY FLG HX W/SHLDR 1/2 13 ] 7.74 |8
951 {23- 00 STUD-SQUARE BASE.DOG POINT 5 470 |S
951 (23-13892-010 NUT-HEX.LOCKING.FLANGE.M10-1.5.ZINC ALUM 5 031]$
951 [680-322-07-25 U BOLY-FRONT SPRING.3/4-16.215.122/20.75 $ 1413 |$
951 |23-09578-076 CLAMP-SUPPORT.1.375 ID [ 515|$
951 [05-20763-002 CAP-SURGE TANK 15 PSt $§ 114938
951 (23-12337-002 RIVET-PLASTIC SLGRAY 3 1095
951 [23-14396-002 |ELBOW-90,PTC,.25 MPT TO .25 NT S 188 | §
951 [23-14396-009 ELBOW-90.PTC..50 MPT TO .75 NT $ 23.80%
951 [23-09446-400 SCREW-CAP.HEX.3/4-10.4 IN.GRB.ZN S 444 | $
951 [11-30728-000 O-RING SEAL. AXLE SHAFT $ 11098
951 (621-312-01-85 |BRKT. MTG RR CLOSING $ 8833 |5
951 |73-12096-100 SCREW-MACHINE.5/16-18.100.THIT.SST $ 196 S
951 [23-13241-000 STRAP-TIE.STAINLESS.ST s 3648
951 |23-12208-0072 LOCKBOLT-TRUSS HD.3/16 $ 063|$
951 [23-12485-250 CLAMP-CONSTANT TORQUE.HOSE.2 9/16-3 1/2 S 1092 |S
951 [11-23853-000 U BOLT-RR SUSPNSION.7/8-14.365.154/50.90 § 1691]$
951 [23-11600-104 NUT-HEX.PCHLK.3/8-16UN S 1.02 | §
951 |16-15105-045 SPACER-FR AXLE,45MM X 101.6MM $ 3350|S§
951 |620-290-00-40 WASHER, FLAT $ 39558
951 [23-12625-002 SPRING NUT-METRIC.U TYPE.ME X 1.0 $ 039 %
951 [28-11357-008 CLAMP-HOSE.SGL.CUSH. . $ .01 %
951 [23-13218-000 SEAL-CAV PLUG.MP1505.DKR S 031|$
951 |03.36867-010 ELEMENT-FILTER.AIR. 8X25. 24U $§ 263.06|$
951 [23-14162-000 |DOWEL-AXLE SHAFT.SOLID $ 1.02|$
951 [23-13329-095 BOLT-HEX FLG.PC 10.9.M10X85 ] 1.75| S
951 |23-09446-500 SCREW-CAP.HEX.3/4-10 X 6 GRADE 8 S 6.24 | $
951 [23-11623-704 SCREW-TPG.PHIT AB.S5T. § 0.38|¢
951 |23-09444-675 SCREW-CAP.HEX5/8-11X6. s 7.84 |8
951 |681-993-04-14 U BOLT-4.5" STR.4.5"R $ 7.32|$
951 (23.13653-000 STUD-DOUBLE END Hi-LO-MCH ] 490 |$
951 [210931-010005 SCREW-CAP HEX.M10X S 599 |$
951 |22-67198-D00 FILTER AIR S 1642 | §
951 [23-11757-500 SCREW-CAP_HEX.3/4-10.G [ 6.33|$
951 [23-11036-620 LOCKBOLT.BRZR HD.3/16X S 088 |$
951 [23-14358-100 |SCREW-TPG,HEXWH.DGPT..25-14X1 $ 0.88 |95
951 [23-11347-009 |PIN .50 CLEVIS. HARDENED $ 4528
951 [23-14396-003 ELBOW-80.PTC..38 MPT TO .25 NT s 2538
951 [681-328-36-84 SHIM-LAT ROD BRAKET.1.5 THICK 3 452 |8
951 [18-20141-001 WASHER $ 636 |5
951 |13-10031.001 VALVE STEM-31 DEG.2.38 BND.1.38 STGHT s 6.83|$
951 [73.09114-008 WASHER-FLAT.STEEL.HARDENED.1 IN S 1.79 | $
951 [213-12186-303 SKT HD.12 PT.M10X30 S 050 %
951 [910105-00R016 SCREW, HEX FLNG.M8X1.25X30 $ 444 |8
951 [23-09446-500 SCREW-CAP.HEX.3/4-10.5 IN.GR8.ZN $ 6.58 | $
951 (23-12691-002 CLAMP-SPR STL. 1 INCH HOSE $ 2108
951 (23-13839-210 INUT-HEX.5/8-18.GR8.ZN AL $ 0.87 | %
951 |23-12096-175 |SCREW-MACH.5/18-18. THI $ 3.74 | §
951 (23-14392-011 |CONN-STR,PTC,.38 MPT TO .50 NT $ 237§
951 |23-08440-125 1/2-13 X 1.25IN. L S 098 | $
951 (23-10900-125 WASHER-FLAT $ 0318
951 [AI/1-968876-1 TERMINAL. FEMALE. MCP2.85.1-2(16-14) $ 045 | §




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

23-13322-008

23-08114-D06 WASHER-FLAY.STEEL.HARDENED.5/16 IN s 031%

23-09114-009 WASHER-FLAT.STEEL HARDENED.1 1/8 IN $ 182§

23-11682-075 SCREW-CAP $ 185 |6

23-11757-550 SCREW-CAP.HEX.3/4-10.5 1/2 IN.GR8.ZN $ 710 S

23-11755-350 SCREW-CAP.HEX.5/8-11 U $ 462 |$

23.13451-710 SCR-TPG PHIT DLG BSD 8-18 $ 0329

23-12497-282 SEAL-CABLE.GT2805.2.5-3.2 MM INSUL OD 5 0315

23-14357-000 |NUT-UMI0X1.5 S 269 | %

123-14395—005 ELBOW-80,PTC,.38 MPT TO .38 NT $ 2.80 | $
23-14396-013 FITTING 5 4.86 | %

23-12691-009 CLAMP-CONSTANT TENSION.SPR STt..1.25 HOSE $ 465 | %

23-12096-050 SCREW-MACH.5/16-18.THIT.SS $ 101|$

23-13482-001 TIE STRAP-W FIR TREE MOUNT.6.5 TO 7.0MM $ 0.46 | $

22-76215-000 SHIELD-CAB SAM.FRONT SIDE.P3 $ 28088

23-13964-000 NUT-SHEET METAL.U TYPE.M6 $ 2728

23-13211-463 TERMINAL $ 118 | $

23-12692-003 FASTENER-WINTERFRONT ATTACHMENT.M2 5 6378

73-12691-006 CLAMP-SPR 5TL.3/4 HOS $ 2147 | $

23-13204-000 SEAL-MINI STAT-O-SEAL PLUS 12 $ 244 | $

681-328-13-84 SHIM-AXLE ALIGNMENT.1/8IN $ 522|%
|23-12274-000 RIVET-PUSH-TYPE 5 089 | %
23-11865-000 SPRING NUT-LJ TYPE. THREAD SIZE 10-16 5 038 (8%

23-11036-610 3/16 LOCKBOLY [ 046 | S

23-09444-600 SCREW-CAP.HEX5/8-11X6. 5 487 |5

23-11613-714 SCREW-MACHINE.1/4-20.1 1/2IN LTORX S 1365

|23-09114-035 WASHER-HRDN.0.50X1.25X 5 o41]$
23-12919-720 SCAW-MCH.PH.TX.M6 X 20 $ 04z |8
W /6479-3403 |BUTYL SEALANT - 5/16 X $ 144 | %
23-13941-012 BOLT-LOCK.5/8 (M16)..750 GRIP $ 3855
11-23853-004 U-BOLTSUSP 7/8 14 1 $ 24745
23-13578-040 SCR.RND WSHRHD.HX RECESS.M6X40 $ 200 | 8
23-14393-003 UNION-PTC..16 NT TO .25 NT $ 5.04 | $
23.09114-024 WASHER-HRDN..344X.875X $ 0318
23-10875-710 SCREW-TAPPING.OVAL HEAD.SST.8-18 X 1 $ 154 | $
23.09444.325 SCREW-CAP.HEXS5/8-11X3. [ 3775
23-09444-425 CAPSCREW 5/8-11X%4.25 $ 4.06 | §
23-00461-008 |NUT-1 14.HILHEX.G8 $ 574 | %
18-20141-000 WASHER $ 101 %
23-11695-175 1/2-13CX1.75L $ 511|$
|MBA/000000004392 BOLT.M16X1.5X55MM 10.9 $ 6.16 | §
23-11613-705 SCREW. MACH. PHIT s 0.63 |3
A23-13098-020 SCREW M6X1 20MM WASH $ 1028
23-13939-075 COLLAR-LOCK BOLT.3/4.1,105 $ 375 %
48-25128-075 . HOSE-FUEL AND OIL.7501 $ 1274 | &
23-10800-227 WASHER-FLAT.SST.1/4)3 S 0.66 | S
23-13179-112 NUT-HEX.LKG.3/4-10.GR8.ZN § 150 %
23-08012-030 WASHER-FLAT.STL..531X3 $ 586 (S
23-12735-375 NUT-HEX FLANGE.3/8-24. $ 083 |$
23-13602-01€ SCREW-RND WSHRHD.HX RECSS.MBX1.0.16 MM S 178 | $
23-12186-040 SCREW-SKT HD.12 PT.M10 s 1238
48-25122-050 HOSE-HTR.BL STRIPE..50 § 503|$
000000-001478 SCR-PH WFR MBX25 CLASS 8.8 s 104 | S
23-11011-350 1/2-13CX3.51IN. L 5 1128
681-328-21-84 SHIM-AXLE ALIGNMENT.1/16IN $ 463 |5
23-13602-020 SCREW-ROUND WASHER HD.HX RECSS.MEX1.0 $ 178 | $
23-13602-025 SCREW.ROUND WASHER RHD.HEX RECESS.M6X1.0 $ 2218
23-09444-400 SCREW-CAP.HEX.5/8-11 X 4.00.GRADE 8 § 3533
23-09444-450 SCREW-CAP.HEX.5/8-11 X 4.50.GRADE 8 $ 407 | %
STRAP-TIE.DUAL.STAND OFF S 4213




Part Number Search

951 {23-D9860-012 WASHER-FLAT.1 1/4 IN.1/32 IN THICK 5 031]%
951 (23-11755-175 SCREW-CAP_HEX.5/8-11 U $ 164 |5
951 [23-11037-600 3/16 COLLAR S 0325
951 [23-13089-030 SCR AND WASH M8X1.25X30 HE $ 1618
951 |23-10744-150 5/16-18CX 1.5IN. L $ 046 | $
951 [61-20963-000 WASHER-FLAT.HARDENED.5/8 IN X 2.75 IN $ 416 | $
951 [23-13212-000 TERM-FEM.GT150.0.8-1(18-16) $ 032 $
951 [23-14395-010 ELBOWOW-45 PTC,.38 MPTTO .62 NT $ 5018
951 CLAMP-SPR 5TL.3/8 HOS S 098 |$
a51 . NUT CAP BATTERY TERM S 410 $
951 |23-12011-075 CAPSCREW.MACHINE [ 119 | $
951 |23-12625-003 NUT-SPRING.U.M6 5 106 | S
851 |23-13482-003 TIE-FIR TREE MTD 7.8-8.0MM FT8 $ 140 $
951 [23-13438-012 SCREW-FLANGE W/COLLAR. TX.M5X2.24%12 $ 1228
951 [23-14111-020 SCREW-SEMS.RHWC.HDLLKG.MEX20 $ 1015
951 (23.12011-100 MACHINE SCREW $ 139 [3%
951 |18-41642-000 CURTAIN TROLLEY - LRG $ 318 | §
951 [23-13861-106 NUT-HEX.FLANGE.LKG.3/8-16.ZN AL $ 0319
951 |23-09436-225 SCREW-CAP,HEX3/8-16X2. $ 108 | $
951 |23-13013-730 SCRW.MCH.PH TX MP 8.8. $ 0.91 | $
951 [23-03440-150 |SCREW-CAP.HEX.1/2-13 X 1.5.GRADE 8 [ 1578
951 [23-13952-035 BOLT-CARRIAGE.MBX35 $ 095 |$
951 [23-12314-001 |RETAINER-NYLN.RTCHT..281 DIA HOLEX.346IN S 0349
951 [23-12668-010 NUT-HEX. FLANGE.M10-1.5.ZN AL 3 1418
951 (23-11865-009 NUT-SPRING.U.5/16-18.BLACK $ 3.22|$
951 |23-13488-020 SCREW-STNLS STL.MGEX1.0X20MM.HEX.PAN HEAD $ 197 | $
951 |23-12645-720 SCREW-MACH. MBX20MM.SST $ 287 |8
951 |22-68425-000 0-RING.SEAL-SLIMLINE.AC.3/2 INCH $ 65158
951 |23-12274-002 RIVET-PUSH-TYPE-REUSABLE-.315IN. s 116 | $
951 [23-11345-706 SCREW-TPG.PHIT.10B.DOG $ 046 | S
951 |23-13201-000 SEAL-MINI STAT-0-SEAL PLUS 6 $ 2,20 | $
951 [23-09114.003 WASHER-FLAT.STEEL.HARDENED.1/2 IN $ 043 | $
951 |23-09444-175 SCREW-CAP.HEX.5/8-11 X 1.75.GRADE & $ 1468
951 |23-00444-375 5/8-11C X 3.75 ING8 L $ 3965
95 [23-12981-707 SCREW-TORX.10-16 PHIT.ZN FE BLK.7/8 S 0328
951 [23-11747-150 SCREW-CAP.HEX.3/8-16.6 $ 0.80 5%
951 [23-10000-601 3/16 X.656 BLIND L $ 0318
951 [23-13133-106 LOCKNUT-HEX.P-TORQUE.3/8-16.ZINC/AL.C..3 $ 029 | $
951 [23-13392-004 INSERT-THREADED.MEX1.0.0PEN.KNRLD s 123 ¢
951 [23-09114-002 WASHER-FLAT.STEEL.HARDENED.3/8 IN $ 028 |5
951 |01-20963-001 WASHER-FLAT.HARDENED.5/8 IN X 2.5 IN $ 5.45|$
951 [23-00461-005 NUT-5/8 18.HI.HEX G8 5 220 | S
951 |23-12069-001 TIE STRAP-BUTTON HEAD..3 X 15.05IN $ 104 |$
951 |23-13687-000 CLAMP-COOLER LINE.TUBE SNAP VERSION $ 435 |8
951 [23-10800-050 SCREW-HWH.THDRLG.1/4-2 $ 048 | §
951 |23-08114.000 WASHER-0.69%1.31X.172.YLW ZN.STEELHRDN $ 0.77 | $
651 |23-11037-800 1/4 COLLAR L S 046 | $
951 |23-09444.250 SCREW-CAP HEX 5/8-11 X 2.50.GRADE 8 $ 350|$
951 |23-10744-400 SCREW-CAP HEX5/16-18¥4 $ 095 | $
951 [23-09114-004 WASHER-FLAT.STEEL.HARDENED.3/4 IN 3 0918
951 [23-14137-000 CABLE TIE-FIR TREE MOUNT.TYC 5 224 |8
951 (23-12094-175 SCREW-CAP.HEX.7/16-14X $ 211/ 8
951 (23-09796-629 TIE STRAP-15" X .3" .BLACK.NYLON $ 0318
951 [23-11036-83 BUTTON 1/4 IN. DIAM ) s 077 |3
951 [23-13939-063 COLLAR-LOCK BOLT.5/8(M16).0.92 $ 217 | 8
951 [23-00809.-016 9IN-SPRING.1 $ 015 | $
951 [23-09435-200 SCREW-CAP.HEX7/16-14X2 $ 155 $
951 |22-68426-000 O-RING.SEAL-SLIMLINE.AC.3/4 INCH S 6718
951 [23-13384-020 SCR PAN WSHRHD MT PT 8.8 M6 $ 034 |8




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
981
951
951
951
951
951

Part Number Search

PH/1220-4A-GRN1000

23-12509-420 NUT INSERT : 5 031]$
23-09438-250 SCREW-CAP_HEX.7/16-14 X 2.5.GRADE 8 5 1.89 | $
22-68427-000 0-RING.SEAL-SLIMLINE.AC.COMPRESSOR S 783§
23-12828-006 NUT-HEX.MB.DIN 934.A2.55T W/PATCH LOCK $ 049 |$
23-09338-510 NUT-HEX. .1/2-13.B.cZ $ 0385
23-11037-501 COLLAR $ 048 |$
23-12271-001 GROMMET SQUARE.NYLON s 031($
[23-12337.007 RIVET-PLASTIC NYLON PARCHMENT [3 064 | 5
22-45487-000 PLUG-SHELF.REAR OVERHE 5 091/ $
23-09318-010 5/16 LOC CARBON STEL $ o031]s
23-11857-006 RVT-BLIND.STRCTRL.BULB $ 108 | S
23-12094-150 SCREW.CAP.HEX.GRB.7/16 s 097 [$
-12705-002 NUT-WELLM6X1.0.GRIP RANGE .031/.187 $ 270 | $
23-12625-004 SPRING NUT.METRIC.U TYPE.M6 $ 0.53|$
23-09990-106 RIVET-BLIND.3/16X.437.DOME HD.BLK $ 0319%
[23-09336-007 NUT-HEX.SELF LOCKING NYLON.5/16-18 $ 014 | %
23-13833-206 NUT-HEX,PT.3/8-24.C.CO $ 029 | $
23-10900-025 WASHER-FLAT.STAINLESS STL.1/4..625 OD H 0318
23-11829-050 SCREW-PHIT.THDRLG.PLASTITE 10 $ 014 |$
23-13862-105 NUT-HEX.FLG.5/16-18 $ 031|%
Es;z-n‘u-wo SCREW-CAP.HEX.3/8-16.G s 043 | $
23-12235-008 RETAINER-PLASTIC.PANEL. BLACK.NYLE/6 $ 081 |$
23-11037-603 3/16 COLLAR LOCKBOLT s 046 | §
22-72196-000 CLIP-SKIRT.SPRING.REVAINER. SEE NOTES $ 116 $
73-13861-104 NUT-HEX.FLANGE,LOCK.1/4-20. ZINC/ALUMINUM $ 0145
23-11609-706 SCREW-MACH.PHIT.SS.10- $ 071|$
23-09435-100 CAPSCREW 3/8X 11 s 0.60 | S
PH/PIT-2*5-GRN-250* 5/32 NYLON HOSE S 050§
|23-10800-075 1/420X 75 IN. L $ 032 |$
|23-10744-225 SCREW-CAP.HEX5/16-18X2 $ 0.66 | 5
SCREW-CAP.HEXS/8-18X3.75 s 392 (%

NUT-HEX.PT.1/2-13.GR C.ZN/AL..448 $ 0318

WASHER-ZINC PLTD STEEL..5311DX.750D s 0115

SCRW-MCH.PHIT.M8X1.25. $ 1308

123-10414-150 SCREW-MACHINE.PHCR.1/4 $ 03218
23-12781-725 SCREW-MACH.PHIT.M5.25. S 0815
23.10742-100 SCREW-CAP.HEX.1/4-20 X 1.GRADE 5 [ 0318
23-13861-105 MNUT-HEX.FLANGE.LOCK.5/16-18.ZINC $ 0295
PAC/12128457 TERMINAL $ 024 |5
23-13245-704 SCREW $ 0.14 |5
|§§§31&-011 WASHER-SPLIT.3/8IN $ 03135
23-09114-010 WASHER-FLAT.HARDENED.5/8 IN $ 029 | $
23-10900-031 WASHER-FLAT.STAINLESS STL.5/16..685 OD 3 0318
23-11345-707 SCREW.PANHEAD, 10X 7/B LG $§ 045 | S
48-25581-501 TUBE-NYLON REINF.5/8 B $ 539|$
PH/1220-4A-BLK1000 NYLON 12 TUBING $ 0.36 | §
TUBING AIR BRAKE GREEN .2501D S 821|$




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

Part Description DOH Cost | DOH CORE
23-08114-005 WASHER-FLAT.STEEL.HARDENED.7/8 IN $ 1338 -
23-13833-112 NUT-HEX,LOCKING.3/4-10.GR8.ZN AL $ 1623 -
23-13454-001 CLAMP 0000 BATT CA $ 267 | ¢ -
11-14418-000 GASKET-AXLE SHAFT.7.00. 8..66..016 $ 202§ -
12-21014-0D00 RETAINING CABLE-AIR TANK.INRAIL.650 MM $ 987 |8 -
23-09114-001 WASHER-FLAT.HARDENED.7/16 IN s 0285 -
23-11865-004 NUT-SPRING.L).1/4-20 $ 097|$ -
23-14072-112 NUT-HEX.LKG.ZNAL.BK.M12X1.5 S 03258 -
23-14392-002 CONN-STR.PTC..38 MPT TO .25 NT S 2208 -
23-12274-003 RETAINER-NYLON.RIVET.PUSH TYPE. .315 IN 5 045 | $ -
A06-40131-001 TURN SIGNAL CLEAR 5 1445 | 8 -
23-13142-202 PLUG-2CAV MP150S PAC12052641 B $ 266 |5 -
23-138332-210 NUT-HEX.PT.5/8-18.C.CD S 099§ -
14-18772-000 NUT-HEX.PREVAILING TORQUE.M10.GEOMET XL. $ 0318 -
23-13949-001 NUT-INSERT.M5X0.70.KNRLD.WEDGE 5 1488 -
681-323-01-62 WASHER. FLAT S 1683 -
23-14065-090 BOLT-HEX.ZNAL.BK.M12X1.5X90 $ 256 | $ -
06-61446-000 COVER-FOG LAMP,H11.P3 $ 581(% -
A04-30512-460 TUBE-COOLANT.ISX15 RETURN $ 110985 -
AQ5-28927-000 TUBE ASY-LOWER COOLANT.24U.W110 S 122436 -
18-60773-000 SHOCK ABSORBER -CAB MOUNTING. AIR SUSP $ 53768 -
17-19338-003 EXTENSION-WHEEL WELL.FENDER.RH $  2902($ -
22-72184-000 DIFFUSER -LOUVER_AC VENT BLACK $ 1953 | § -
£4-19919-000 ISOLATOR-MUFFLER $ 2384)% -
04-28039-001 VALVE-SOLENOID.COOLANT.DEF TANK.3.5MM.RH $ 29599 |$ -
13-10026-000 EXTENSION.VALVE STEM S 10.79 | $ -
18-71507-000 CLIP-RETAINER.ROD.DOOR LATCH ] 232 S -
\W18-00802-000 MAT-CABINET FLOOR.72 INCH $ 36698 -
01-33445-000 ELBOW-90.AIR COMPRESSOR.1.0 1D S 2766 | S -
|66-19344-000 FOAM-GROMMET $§ 14105 -
05-28105-000 PIPE/ELEOW-RADIATOR.HOSE/TUBE-REFRIGERAN $ 1519 | § -
17-16050-000 PANEL-HOOD SKIN-SIDE.LH.113 INCH $ 34292/ -
A18-69318-000 VALVE-HEIGHT CONTROL.P3 CAB $ 5095|$ -
23-13154-602 BKSHL STRN RLF BK 19 MM COND 3 5.26 | § -
23-13154-604 BACKSHIELD-STRN RLF.BK.GROMMET RTNR $ 14883 -
A04-27870-002 BRACKET-DEF COVER.13GAL S 120483 -
07-22153-001 TUBE-SUP.DD15.1LH.405 RADIATOR POSN $ 169.76 | S -
| AD6-73015-000 CIRCUIT PROT-FUSE/CB/RELAY.PDM-MDL-PDM.S 5 254625 -
|A14-15888-000 SLIP RING ASSY-HORN ONLY.STEERING WHEEL S 2836 | S -
A23-13181-075 VALVE-ASSY.TEE HANDLE.3/4 § 2209|3 .
17-10425-002 PIVOT/HINGE - HOOD $ B768|S -
03-38548-002 BAND-25 INCH TANK-FUEL.STEP.PLAIN $ 34,76 | § -
A18-59012-000 LATCH.DOQR-STORAGE COMPARTMENT S 1898 | $ -
A22.41594-000 LOCKSET - IGNITION/DOORS S 5156 S -
05-159233-302 HARDLINE-CST, 10/12.70IN.EXP BEAD S 47.07 | § -
A16-21558-001 SEE NOTE AIR SPR-A/L.CQ.CP.65.328.M12 $ 16383|5S -
A02-14135-000 2B SINGLE DISC DRY CLUTCH $ 1,490.68 | $ -
A14-17924-000 RESERVIOR-POWER STEERING.2QT $§ 4705|$ -
A17-14930-000 BEZEL-HEADLAMP.CHROME.LH S 46235 -
A22-69400-000 BRACKET-SIDE MOUNTING.HDEP.ZODIAC $ 21053|S -
|A22-69400-001 BRACKET-SIDE MOUNTING.HDEP.ZODIAC $ 204933 -
02-09788-007 SHAFT-CLUTCH RELEASE.FLD.ZINC PLT S  24.04]|8 -
|A18-44466-000 SEAL.DOOR-CAB.PRIMARY.LH&RH.CC $ 5566|% -
11-23463-000 U-BOLT $ 2001(S -
|A22-77516-000 HOSE-AC.H03.COND TO R/D S  6422|% -
W18-00801-005 COVERING-FLOOR.AUTO.LH&RH.SEATS $ 37534 -
04-31880-000 DEF LINE-SUCTION HDEP 13/23GAL $ 114743 -
A66-03653-002 LAMP-LED FOG.LH § 14827|% -




951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951

Part Number Search

04-28907-000

AG6-03653-003 LAMP-LED FOG.RH S 14827 |8

14-18528-000 DRAGLINK-AB BO.LWB.THPE0 S 13521)§

A22-60527-004 LOUVER-DIRECTIONAL HVAC.DASH.LIGHT GRAY § 3615|898

22-61710-000 SHELL-MIRROR.PRIME FOR PAINT.LH $ 7109($

05-19865-000 INSULATOR-RADIATOR.CENTER MTD DNFLOW S 15.34 | 3

14-17300-000 ARM-DRAGLINK.COMMON.SFA.TASS5.FL.1200 $ 12849|5%

A17-20871-000 SUPPORT-HOOD.REAR.CAB MTD.LH $ 11920/

A17-20871-001 SUPPORT-HOOD.REAR.CAB MTD.RH S 119.20|5

01-27427-001 TENSIONER-BELT.8 RIB.ACCESSORY DRIVE $ 12523|6%

A66-03217-000 HARNESS-ATD.MAIN.1US.BBOX FWD $ 402585

AB6-03217-001 HARNESS-ATD.MAIN.1US.BBOX AFT 113 $ 41093]$

|A66-03217-002 HARNESS-ATD.MAIN.1US.BBOX AFT 125 S 410935
AQB-36850-002 BEZEL HEADLAMP LH $ 196605
A06-36850-003 BEZEL HEADLAMP RH S 19660 | S
22-65726-040 COVER-FILTER ACCESS-HVAC PLENUM.24U S 1742|$
A18-68366-000 HANDLE-RELEASE.EXT.DOOR.LH S 4805|S$
A22-69637-012 MIRROR-MAIN.BRIGHT.RH $ 457805
A18-68366-001 HANDLE-RELEASE.EXT.DOOR.RH $ 48.05|$S
05-25925-003 HOSE-COOLANT.LOWER.ELBOW.ECR $ 2577|§
16-19468-000 AIR SPRING-SUSP.COMPOSITE PISTON.STD H S 18096 | §

04-30676-000 PIPE-EXHAUST.ATS IN DD12.P3-125 $  9502[$
05-19232-302 HARDLINE- 6.CSTE 70IN.EXP BEAD $ 5551|%
05-16062-001 HOSE-ELBOW.90 DEG EPDM 2.50 ID $ 1540|%¢
05-16062-008 HOSE-ELBOW.90 DEG ECR 2.50 ID $ 25485

£23-12348-084 HOSE $ 12622 %

03-34467-000 CAP-FUEL TANK.PLAIN.NO LOCK § 31.39)%§

£6-01405-050 ULB CONTROL UNIT $ 19036/ S

A22-77123-005 RCVR DRIER-AC.CLINCH.INBOARD S 6464 |95
QA60-268-23-74 KIT. BUSHING [3 37.04 | $
05-16062-047 HOSE ELBOW 90 DEG s 2079|S
|A22-60051-000 ELEMENT-CIGAR LIGHTR.SOCKET.RING.12V.10A S 12408
15-24630-001 GUSSET-UPR.HD XM.6PC.80KSI.BOLTED $ 10917 |$
05-16062-079 |HOSE-ELBOW.90 DEG ECR 2. $ 3851($
04-33107-000 TUBE-COOLANT.JUMPER.CMNS.WST $ 20928
A22-77915-000 HOSE-AC.HO1.JBLK-COMPR $ 12251 (8§
A06-60972-010 MODULE-ECU.SWITCH EXPANSION.MSF MASTER $ 96.39 | §
21-29099-003 REINF-BUMPER.LTS.RH $ 30577 |$
05-16062-123 HOSE-ELB 90 DEG ECR 2.50 ID 5 4301|$
14-18527-000 DRAGLINK-AB B0.SWB.THP60 '$ 137635
16-14318-004 VALVE-LOAD SENSING.MECHANICALHGT CONT.A § 9953|$

01-27426-000 PULLEY-IDLER.ALTERNATOR.8K $ 6334]§
18-48293-002 LINKAGE ASSY KIT. 135 S 1134|$
18-48293-003 LINK-LEVELING VALVE. 84 MM $ 13298
A16-15773-000 PAD-FRONT SUSPENSION.68 DURO $ 5823|§
206-77766-000 SWITCH-DIMMER.ROTARY $ 41068

04-25818-000 BRKT-EXH HORZ TTLP SUPT 5 IN $ 5685|§

| AO6-84006-007 HARNESS-DIM.JMPR.ICU4.GAUGE.7" S 1205|535
1A03-39090-001 STANDPIPE-1/4 INCH NPTX3/8 INCH FPT-24 | $ 4816/S
18-57403-004 GLASS-DOOR.WST.LH - READ NOTES $ 10196 S

1B-57403-005 GLASS-DOOR.WST.RH- READ NOTES S 103.99|5%

A16-15931-000 BRACKET-REAR SUSPENSION.SPR HGR.FWD.125 $ 13973 |S

18-59106-001 |BRACKET-LATERAL ROD.LWR.FRM MTD. TWIST $ 272018

14-18526-000 ARM-PITMAN.THP60.AB BO,LWB S 187.05|$

23-13902-185 SPACER-TUBE.STEEL..341D..430D.1.85L S 9.86 | $

A03-41189-004 FTK.50G SHORT.SU.POL.LH $ 118640 | S
05-31548-000 PIPE-RADIATOR.CLNT.M1400.0D13.DD15.MT $ 6952|§
14-17298-000 LINK-STEERING.DRAGLINK-COMMON.SFA.THP60 $ 12233($

01-32733-057 BELT-FAN DRIVE.10 RIB.2057MM.HDEP FAN.MT $ 456598

BELLOWS.EXHAUST.4 INCH.DD13.M2.SENIOR.EP $ 375305




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

01-27425-000 TENSIONER-BELT.DRIVE.8K $ 106.20 | -
23-14416-001 TEE-BR.PTC..25FPT..38NT..38NT S 11203 -
22-64298-000 SEAL-WINDSHIELD DASH M2 $  3130|S -
05-17750-002 TANK-SURGE.FLH.PLASTIC S 7648 |8 -
AQ4-32186-461 TUBE ASSY-COOLANT.RTN.DD15 $§ 7547]5S -
AD6-36848-000 LAMP-HEADLAMP & TURN SIGNAL COMBINATION § 5978|%§ -
|A17-20348-000 SUPT-PIVOT.HOOD $ 5258]|% -
DDR/AD6-75980-004R ECU SAM CAB P3 BASELINE 12V $ 91654|%  350.00
A06-88420-000 SWITCH-POSITIVE CUT OFF SW SINGLE $ 62528 -
A0B6-88420-001 SWITCH-POSITIVE CUT OFF SW DUAL $ 72238 -
06-84258-001 COVER-BULB.HEADLAMP $ 8.85 | $ -
020-997-78-48 O-RING. INPUT COVER S 1046 S -
A22-60645-501 CONTROL-HEATER & A/C.MAIN.CAS.W/AUX $ 22945|$ -
[A22-61554-000 CRANK W/S WIPER LHD WSTAR $ 1898|$ -
A22-75774-005 QTR FNDR.RR.1PC.MID.BLACK.RH S 10436 % -
18-29239-000 BUSHING. FR PIVOT S 2897|$ -
AD6-92539-000 COVER-BATTERY BOX.M2.2BAT $ 12135|% -
|A18-52044-000 | REGULATOR ASSY-WINDOW.ELEC.NGM.FLX.LH $ 14028 | % -
05-27982-000 PIPE/HOSE-HEATER PLUMBING-HOSE SUPPLY.AU § 15258 -
12-17944-000 PLATE-AIR PASS THROUGH $ 283458 -
| A04-28460-000 PIPE-TURBO OUTLET.ISB.B2 S 48856 | $ -
03-37752-000 STRAP-FUEL TANK.23".PLAIN S 33465 -
A17-14768-000 GRILLE ASSY- W NAMEPLATE.PTD. FTL 60. 80 § 155646 -
17-13788-000 CATCH-LATCH.HOOD.COLUMBIA $ 451§ -
01-32732-094 BELT-8 RIB.2094MM § 3177|$ -
12-14352-000 BRACKET-AIR TANK. USF. UNDER RAIL $ 17155 -
AD4-32185-472 TUBE ASSY-COOLANT.SPLY.DD15 S 68315 -
04-31322-000 BRACKET-EXHAUST. CAS.DDC.4" COM S 15.76 | $ -
[R16-20756-000 SEAT-AXLE/SPRING.A/L.RST.5.5D.120 S 36128 -
04-25618-000 SUPT-VERTICAL EXH STACK S 1542758 -
04-35164-000 HEADER-DEF.11.5G.551.DEAERATE $ 83068 % -
|A12-24165-054 HOSE ASY-WIREBRAID. 16.HITEMP $ 106.13 | % -
22-71783-001 BRACKET-FRONT PANEL.LOWER.RH $ 19603 -
01-32732-170 BELT.8K.MAIN ACC.MBE4000.2170 $ 3263|8 -
01-29008-000 CABLE - ACCELERATOR CONTROL S 104583 -
05-22753-001 PIPE-HEATER.RETURN W/ VALVE S 102.72| % -
[A22-72446-004 RESERVOIR-WSHLD WSHR.W/O SNSR $ 64578 -
A17-20380-005 STRAP-RESTRAINT.HOOD $ 16598 -
A22-77318-000 LOCKSET.RANDOM KEY CODES.M2/P3 $ 4473 -
22-53483-001 ANT-AM/FM 31IN SPRIN $ 3185($ -
A17-14411-002 PANEL ASSEMBLY-HOOD.FRONT.LOWER $ 7813| S -
12-22432-003 TANK-AIR,ALU. 725.9IN DIA $ 267.00|$ -
A22-57394-001 CUPHOLDER ASSEMBLY-DASH S 104128 -
A22-77318-041 LOCKSET.RANDOM KEY CODES S  4291($ -
A22-57592-002 HOSE ASSEMBLY-A/C. 6.FLX $ 98663 -
£22-45194-001 SWITCH-MED PRESS.A/C.NORMALY CLOSED.M10 S 4257|% -
£72-61663-000 COVER-STEERING COLUMN.UPPER § 230398 -
A1B-65867-005 HANDLE-RELEASE.INTERIOR.DR.RH § 1275]8 -
21-28977-000 PLATE-NUT.HOOK.BUMPER.LH $ 172.75|$ -
22-60850-000 PLUG ASHTRAY $ 318 |5 -
15-26833-000 CROSSMEMBER-UNDERSLUNG,BEADED S 34828 % -
AD6-72614-010 HARNESS-DEFJUMPER.CUM.EPA10 $ 13735($ -
AD6-49357-002 SWITCH-PADDLE.AIR SERVICE DOOR s 26218 -
07-22861-001 TUBE-RETURN.MBE AMT.DD15 1% 168365 -
04-30212-000 LINE-COOLANT.DEF.JUMPER.HDEP S 25408 -
A06-25795-084 CA ALT NEG 2 GA ALT S 13926 | $ -
06-75872-001 JUMPER-2 BATTERY.2 STUD.177".NEG. BLACK $ 4655|S§ -
23-13265-012 RELAY-12V.MICRO.IS0.5PDT.20-35.5 $ 71108 -
KYS/5022-02200-05 PROBE LC STR THD CAT § 2502|% -




951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

01-32006-001 HOSE-RADIATOR.UPPER.M2.2010 ISC.ECR § 21248
04-32984-000 TUBE-COOLANT.CMNS.VLV TO HDR $ 28815
14-17295-000 ARM-DRAGLINK.STEERING.D2.1400.DUAL.LHS $ 13093 |%
R17-18642-000 LOCATOR. HOOD. REAR CASTING $ 2188($
07-24801-000 TUBE-RTRN.TRN CLR.X12.ALI 4K $ 299548
A12-14736-003 JUNCTION BLOCK-AIR SWITCHES.1/8 IN NPT $ 10646 3%
23-14413-000 ELBOW-90.PTC.BHD.,75SMFLRD..50 NT $ 1358|$
18-58865-000 ROD-TRACK.CAB MOUNT.644 MM $ 9136 %
07-22860-000 TUBE-OIL COOLER.SUPPLY.MBE AMT.DD15 S 171013
A05-30692-000 ASSY-PIPE.OIL CLR.ISB10 $ 18617)S
A04-27943-001 SENSOR-LEVEL.6GAL.HDEP $ 14427 (S
18-58865-003 TRACK ROD .24 885 MM L 89.50 | §
AG6-01984-002 HARNESS-WIPE.WASH.CHAS.O.W/0 LVL $ 8.04 |48
04-21774-000 MUFFLER-EXHAUST.LOW FLOW.SINGLE.VERTICAL § 187643
04-21774-004 MUFFLER $ 21045
01-32732-642 BELT-8 RIB.2642MM $ 3287|%
A22-58858-000 QUARTER FENDER-PLASTIC.REAR.LH.NC LOGO s 77943
[A18-43367-000 DOOR LATCH-CAB.UPPER.LH $ 5334|%
[A22-61591-001 BUGSCREEN ASY $ 156448
AG6-57442-000 HARNESS TRANS CHS ETN GN3 FLX § 113118
AQ6-88219-001 WELDMENT-STEEL SUPT.CVR.RH § 2025298
A22-74385-000 RADIO-DEAS0S AM/FM/WB/BT/USB $ 19746 |5
A17-21024-001 GRILLE-HOOD MOUNTED.CHROME $ 31963 (%
A17-21024-007 GRILLE-HOOD MTD.MIC.106 $ 116.02 | %
14-18760-000 HOSE-FORMED.P3113.58.B0.DD13.SINGLE COMP $ 4287|S
05-23345-001 FITTING-UNION.RESTRICTOR.3/8X1/2 S 316 | %
A22-67324-003 BRACKET-SIDE MOUNTING.HDEP.ALUM $ 131508
14-17928-000 CAP-FILL.POWER STEERING RESERVOIR.MPC $  2607|$
22-54273-000 CLIP-RETAINER.REGISTER S 570 | $
A66-13193-011 HARN-GND_PWRTN.ENG.OL.DT.HDEP $ 1060 S
A66-13193-012 HARN-GND PWRTN.ENG.OL.1US $ 12108
A422-77791-000 MIRROR-AUX.HOOD MTD.TCO.BLK.LH S 284448
|A22-77751-002 MIRROR-AUX.HOOD MTD.TCO.BRT.LH $ 22578]|$
14-17294-000 ARM-DRAGLINK.STEERING.D2.1400,DUAL.RHS $ 13105 ¢
05-27978-000 PIPE/HOSE-HEATER PLUMBING-HOSE SUPPLY.MA $ 163438
07-24800-000 TUBE-SPLY.TRN CLR.X12.ALI 4K $ 31310]$
AD5-89080-015 HARNESS-ATD.JUMPER.13+23G.3 HEATERS. $ 5204)|%
22-62670-000 INLET COVER-HVAC OSA DUCT P3 $ 176498
A04-27942-000 SENSOR-FILL LEVEL.UREA TANK.6GAL.CUMMNS $ 241185
14-14442-022 HOSE-PRESS.PWR STEERING.CRIMP.PH.22" $ 4767 |8
|A18-64514-000 CHECK-DOOR.CAB §  17.05]%
|AD6-75741-002 LAMP ASY-FOGLAMP.RECT.BELOW BUMPER.CLEAR $ 87.43)%
|A06-75741-004 LAMP ASY-FOGLAMP.RECTANG. BELOW BUMPER S 793058
[422-68403-000 HARNESS-FUEL PUMP.ESPAR.1000MM $§ 23318
R16-20753-000 SEAT-AXLE/SPRING.A/L.RST.3.0D.120 $ 3745|$
05-19815-000 HOSE-COOLANT.LOWER.S60 S  7477|8
A06-74513-013 HARNESS KIT-ELECTRIC.PTPDM.CUMMINS MANUA 5 277.55 | &
A22-65749-000 HOSE ASSEMBLY-A/C.H02.TO CNDNSR $ 39060|3
£22-73671-002 CONTROL-HVAC.MAIN.SLPR.STD S 17230 $
18-58501-000 BODT- SHIFTER CASCADIA S 4200]%$
MBA/0132976246 SHAFT SEAL $ 46,14 | S
|A22-66541-000 HOSE ASY-AC.H02.DENSO.M2.112 $ 162.79|$
05-21918-000 HOSE-RADIATOR.LOWER.DD13.M2 112 § 2353|%¢
04-32032-120 DEF LINE - PRESSURE. 1200MM S 111.89($
18-64290-000 RETAINER - WINDSHIELD. CENTER.772 MM § 1525(%¢
18-64290-001 RETAINER - WINDOW GLASS $ 32288
ADB-57916-000 LEVER - TURN SIGNAL OPERATING.BLACK $ 7938|$
05-28810-000 HOSE. HEATER. MAIN RETURN $ 2094|%

SEAL-HOOD.AIR INTAKE.P3 113 $ 31815

03-40006-000




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

23-13339-000

04-32071-000 | DEF LINE-SUCT.13/23G.HDEP $ 11764 S -
[A18-62221-300 POCKET-DOOR.BASE.GRAY.LH $ 6989 | $ -
23-13215-300 TERMINAL-FEMALE.ELECTRICAL-MINIFUSE.3-5( $ 158 | % -
03-33906-001 T BOLT-FUEL TANK BRACKET.23IN.5/8-11 $ 1056 | § -
A66-11132-000 MDL-BHM.FULL.HW2.AD.SW2.46.82 $ 5895855 -
18-58863-000 BEZEL-SWITCH.DOOR.RH.NO LOCK NO MIR $ 2090 | S -
680-323-01-84 SPACER-SHOCK S 760] % B
04-28070-000 STRAP-SCR.I5X USM S 2359 | S -
A17-15556-003 REINFORCEMENT-HOOD.CROSSBAR $ 14514/ -
04-32032-280 DEF LINE - PRESSURE. 2800MM S 118845 -
23-13215-301 CONNECTOR-FEMALE.MINIFUSE.1-2(16-14) $ 0815 -
23-12866-001 FITTING-STRAIGHT.M26.0 RING.SAE 12 FLR $ 2380]5$ -
23-13144-206 PLUG 2CAV GT150S PAC13520101 B $ 456 | & -
A18-43563-000 |HANDLE-WINDOW REGULATOR S 1399 % -
06-45290-000 SPRING-LATCH.BATTERY BOX s 178 | $ 5
A23-14242-005 STUD-ASSY.GASKET.JEI285P0338 S 75.04 | & -
A06-74512-019 KIT $ 203.73| % -
04-23277-000 CLAMP.EXHAUST.EPAD4.1SC-READ NOTES [ 20.66 | 5 .
A22-72244-000 INDICATOR-AIR RESTRICTION 18" S 1547 | & -
A06-88613-004 HEADLAMP-BLACK BEZEL.LH $ 21333 -
A06-53360-000 HARN-LT RDLP OL FW FOG P3 5 1494 | S -
A22-53746-001 SENDING UNIT-FUEL GAUGE.BTR TANK.FSFB65 5 66.56 | $ -
23-14054-000 FITTING-TEE,FEMALE.PUSH TO CONNECT 5 21,701 5 -
A17-20190-003 STRUT-SPRING.HOOD.122 $D.135-155LB S 2620095 -
£22-66025-000 HOSE-A/C. 8. COMPRESSOR.MB4K S 219875 -
05-21996-000 HOSE-LWR.RAD.1400.DD15.NGC.A/T $ 3637|5 -
06-52855-000 COVER-SAM CHAS FUSE BOX s 2696 | 8 -
01-32996-000 6 RIB BELT S 25.20 | $ -

14-19708-000 GEAR-STEERING.THP6D $ 72234|$ 595.00
A22-74423-306 PANEL-FAIR.113.REINF.LH.TAPE.PTD $ 27342($ -
06-23464-000 SENSOR-TRANSMISION TEMP.1/2PT.SEAL.MP150 '$  1581|$ -
117-19249-000 MUDFLAP-FRONT WHEEL.HOOD. 16! $ 1001]$ E
17-15486-003 SHIELD-SPLASH.HOOD MTD.125.RH $ 88315 N
06-87751-002 CONTROL-SHIFT.TRAN $ 12278 | % -
03-26767-000 GASKET-SENDING UNIT. FUEL GAUGE 5 197§ -
05-24689-000 HOSE.ECR.3/8 IN. VENT.2007 $ 22475 -
04-21612-000 BRACKET-S INCH PP MOUNTING.T-V $ 1534 | § -
23-14402-000 TEE-RUN.PTC..25MPT..25NT..38NT $ 910 S -
| A18-53266-000 GRABHANDLE-UPR A-PILLAR RH P3 S  27.02|% -
05-21797-001 HOSE-COOLANT.UPPER.DD13 $ 45.02|% -
|04-24345-000 ACCUSEAL CLAMP.SLEEVED.4IN. $ 2366|8% -
AD6-88572-009 HEADLAMP-CHROME BEZEL.RH $ 188518 -
05-16291-000 PIPE-HEATER.5/8 OD,DDE60.BEADED S 5498|S -
A06-91899-007 KIT-HARNESS-ATS.11JS.ISX.EPAL0 S  24017|$ -
22-47727-000 GAUGE-AIR CLEANER RESTRICTION.W/LOCK UP $ 3254|% -
05-28768-000 HEATER HOSE-MAIN RETURN.DD13.P3 125 5 2730 -
22-73639-080 STEP-FUEL TANK.800MM.PLAIN S 95.16 | $ -
18-37907-000 MOLDING - WINDSHIELD. C2. UPR $ 3023 | $ -
72-77438-000 SHIELD-SPLASH.CAB MTD.126.LH $ 18495|% -
A22-62214-000 PIVOT-WINDSHIELD WIPER RH SIDE LHD § 5599|8% -
A04-09520-000 CLAMP-EXHAUST,SADDLE.4IN PLN $ 836 $ -
22-73639-100 STEP-FUEL TANK.1000MM.PLAIN $ 527115 -
|22-58666-000 BRACKET-STEP.CHASSIS MOUNTED.LH S 40828 -
22-73639-105 STEP-FUEL TANK.1050MM.PLAIN $ 55345 -
18-63693-000 STRIKER-STORAGE CABINET s 6.57 | 3 -
22-73639-120 STEP-FUEL TANK.1200MM.PLAIN $ 155168 -
A21-28565-000 BUMPER SUPPORT ASSEMBLY. LH. PAINT. M8 $§ 7057|s -
A22-75721-000 BRKT-CAMERA WINDSHIELD.P4 $ 2877|$ -
CLIP-GRILLE STEEL CLASS A S 8.67 |5 -




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
g51
951
951
951
951
951
951
951
951
951
951
951
951
951

951°

951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A05-17310-000 PIPE-HEATER $ 2569 | S
18-69674-000 TWIN TUBE SHOCK ABSORBER 32/15 WD $ 4463 | S
23-13142-301 PLUG-3CAV MP150S PAC12059595 B S 413|%
A12-25822-026 HOSE-COMPRESSOR DISCHARGE.214HT 50D s 5226 | §
A22-63125-001 HEAD-SPEEDOMETER.ICU4.BLACK.STD $ 11642 (S
A15-28611-000 GUSSET-XM.561..375.STEEL. $ 125615
|22-60646-000 TRANSDUCER-PRESSURE. A/C.P3 5  2475|%
03-43845-000 FUEL FLTR ELEMENT W/SEP S 5275|%
XCAT*13480*AA SWITCH ASSY - STOP LA 5 227815
|05-28767-000 HEATER HOSE-AUX RETURN.DD13.P3 125 $ 2110 $
AB6-03088-000 MODULE-ELEC INTFC.SW HUB MODULE 4.22 S 67519 %
A66-03088-001 MDL-SHM.FULL.V1.23. HW 2.A0.M2 S 67519(§
A18-68356-002 HANDLE-RELEASE.EXT.DOOR.P2.LH $ 60.89 | 3
22-42742-000 END-STEP FUELTNK L/H $ 53.34 | S
|A18-68356-003 HANDLE-RELEASE.EXT.DOOR.P2.RH $ 60.89 | §
A17-15553-000 LATCH-HOOD.LH S 30.34 | §
|A18-68356-005 HANDLE-RELEASE.EXT.DOOR.24U.RH $ 72.86 | §
12-14741-000 STRAP-AIR TK.FUEL TK B $ 498 |53
23-09691-700 BOLT-CARRAGE.1/2-13.7 IN S 5.95 | &
A23-14160-036 HOSE ASSY-WIRE BRD.6.STL.36IN $ 422485
07-24360-000 COOLER. TRANS. ALLISON $ 2511955
12-14741-002 STRAP-AIR TANK.FUEL TK MTD $ 2183|5
07-22023-000 TUBE-NO.8-OIL COOLER $ 15012$
A402-12302-003 ROD ASSY-CLUTCH KIT $§ 18035/|S
A23-14160-060 HOSE ASSY-WIRE BRD.6.STL.60IN $ 48.08 | $
A17-19112-016 GRILLE-HOOD MOUNTED $ 733965
05-31183-000 TUBE-SHUNT.WST.123.5TD.ECR $ 7335 | §
ADG-61081-002 HARN-FUEL LVL SNDR WRG OL $ 1802 | $
A17-19112-018 GRILLE-HOOD MOUNTED.ENH AERO S 73396 |$
104-21016-008 PIPE-EXHAUST. C15 AT 3.5 $ 8894¢
013-997-75-48 0-RING. RANGE CYL. OUTTER S 497 | 5
12-18860-001 TANK-AIR.STL.SPLIT.9 IN DIA.2020 $ 316128
BOA/GH882001 REC DRIER $ 1894 | $
A04-30710-000 TUBE-COOLANT.ISB/C/L.1US [ 7319 | $
A14-15887-006 CLOCKSPRING-STEERING COL.NO AB.6-CIRCUIT $ 69.16 | $
06-65290-120 120 IN CABLE FOR OIL HTR ONLY $ 48365
019-997-05-47 SEAL. INPUT SHAFT $ 28155
422-58773-002 MIRROR-SPOT.BRIGHT.LOOKDOWN $ 7986 |5
121-29043-000 BRKT-MTG.BMPR.106.3IN FWD,LH $ 350653
21-29049-001 BRKT-MTG.BMPR.106.3IN FWD.RH $ 3506|8$
680-542-01-06 HEAD-SPEEDOMETER.MPH/KPH.ODOM $ 186425
A18-68553-000 HINGE-DOOR.UPPER $ 63285
07-22022-000 TUBE-NO.8-OIL COOLER $ 163.90 8§
16-15496-000 BUSHING-SWAYBAR.POLYURETHANE $ 5999(5§
25-FL888-001 ECALL KIT - TIE ROD $ 7928 |8
£22-41067-000 SCREEN-RADIATOR GRILLE.PERMANENT.FLD120 S 4677 |5
A22-71409-200 HOSE ASSEMBLY-AC,H03.COND TO DRYER $ 7598 |$
A1R-46450-000 HANDLE-DOOR.INNER.LATCH.LH $ 15488
01-23415-036 BELT-8 RIB.ACSM.2443MM.SERPENTINE 'S 4232108
04-16460-022 PIPE-EXHAUST.5IN.S0DEG $ 7111 $
01-27970-000 PULLEY-ALTERNATOR.75.5MM DIA.DDC SER 60 $ 4374|$
04-21015-000 PIPE-EXHAUST.3126 AT 3 DEG $ 10178 S
01-23415-058 BELT-8 RIB.ACSM.1975MM.SERPENTINE $ 3445|S$
04-27506-000 BELLOWS-EXHAUST.M2.1SB.3.0 $ 220929
22-64442-000 COVER-ELECTRICAL SHIELD-SAM CAB P3 $ 14018
XC4H* 19DS90*AA ORIFICE TUBE-.072 DIA.A/C EVAP COR $ 1337|§
05-20170-000 FAN-9 BLADE.26.0 DIA.3 $ 10055 %
A05-82073-000 SWITCH-IGNITION.6 TUMBLER.W/NUT $  25.80)%

HOSE-L\WR.RAD.1400.DD15.NGC.A/T $ 303458

05-21992-000




951
951
951
951
951
951
951
951
951
851
851
951
951
951

951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

681-312-08-35 CROSS MEMEBER-REAR CLOSING $ 97.86 | 5
05-30825-000 HOSE-HEATER.COOLANT.LOWER.RADIATOR.QUTLE $ 24.75 | $
A04-28055-000 CLAMP-PIPE.4IN 5 53.66 | §
AQ4-28055-001 CLAMP ASY-EXHAUST PIPE.4 INCH $ 59.61 |5
A22-66694-004 HOSE-AC.H02.24U. HDEP $ 17963 [ $
04-33056-000 BRACKET-EXHAUST.SUPT.1225D.1C2.ISX. S 55.55 | §
04-30204-000 LINE-COOLANT.DEF.RETURN,.STAND $ 66.09 | $
14-14436-032 HOSE- 8,POWER STEERING.3/4-16 FITNG.32IN $ 3858 |$
673-720-00-54 SEAL.DOOR CRANK $ 108363
AD6-36838-000 |LAMP-FENDER LED LH $ 4173 | %
22-77280-000 KEY-DOOR/IGNITION.P4 S 591§
23-13332-001 NUT-PLATE.M10X1.5.STL.2 HOLE 5 1135 $
18-59452-001 SUPT BRKT-HOOD RR CAB MTD RH 3 77718
AQ6-71928-001 LAMP-TURN/MARKER.FENDER MOUNTED.24U.RH s 85.30 S
A06-71928-005 LAMP-TURN/MARKER.FENDER MOUNTED.BLACK.RH s 64.13 | $
05-18145-000 HOSE-ECR.2.501D.45 DE $ 15.47 | §
05-18145-003 HOSE-ECR.2.50 INCH 1D.45 DEG s 1248 §
01-27846-000 TENSIONER-BELT.10K.CCW S 10263[%8
A0B-77196-000 HARNESS-DASH.SUSPENSION.OL.SWITCH.24U Al $ 1210/ 8
|A17-20973-000 STRUT-SPRING.HOOD.SD.114 $ 130.75]$
|A22-51677-000 PANEL-DASH.TOP COVER $ 191.07|$
A22-73819-000 LAMP-COURTESY.BAGGAGE.WHITE $ 1193 | §
A22-69343-000 CLOCK-DIGITAL ALARM.BLACK S 75.26 | §
|04-27981-000 PIPE-TURBO OUT.ISX.1US.3.5 $ 18327 S
A66-03715-008 AUX PNDB.WITH CUTOFF SWITCH $ 326515
£72-62213-000 PIVOT-WINDSHIELD WIPER LH SIDE LHD $ 6198 | S
A18-65616-000 HINGE-DOOR.CAB.LOWER $ 46.26 | §
A22-71046-001 GAUGE-AIR PRESSURE.ICU4ME.SECONDARY AIR. $ 5761[5
[A22-75601-000 VISOR-SUN.INTR.SLIDING.RH $ 80.67 |
21-27300-005 FASCIA-END BUMPER RH FOG GRAY S 9267 | ¢
21-27300-011 FASCIA-END BUMPER RH. FOG LT [ 96.53 | §
|A22-75601-027 VISOR-SUN.INTR.SLIDING.LH $ 8095 | $
18-30769-002 BOOT-SHIFTER $ 2002 | §
04-25881-000 CLAMP-EXH HANGER 101.61D $ 3055|838
|A06-93356-002 LAMP-UTILITY.SWIVEL.LED.12V $ 26669 |5
24-02029-000 LABEL-WARNING.HDLMP BULB CHG $ 1028
AD4-30467-435 TUBE-COOLANT DD13 SUPPLY S 60.59 | §
05-21986-000 HOSE-FORMED.SHUNT.DD15.NGC $ 12,03 | $
A17-21334-001 TRIM-GRILLE.LWR.24U $ 94018
14-17797-000 HOSE/TUBING-FLUID-STEERING.FORMED.RTN.2Q $ 40498
[A04-30467-452 TUBE-COOLANT DD13 SUPPLY $ 8074 | S
AD6-81552-000 HARNESS KIT-ENGINE.ELECTRIC.PTPDM.HDEP.M S 77648
A04-30467-460 TUBE-COOLANT DD13 SUPPLY $ 8009
18-46375-D04 TREADPLATE-SILL.DOOR.INNER.LH $ 17.86 | §
A5£-03714-000 CONFIG-PNDB.W/CUTOFF SWITCH S 297.74|$
A66-03714-001 CONFIG-PNDB.W/CUTOFF SWITCH $ 26715 |5
A66-03714-009 CONFIG-PNDB.WITH CUTOFF SW $ 258588
A66-03714-010 CONFIG-PNDB.WITH CUTOFF SW $ 26298 |8
ABE-03714-011 CONFIG-PNDB.WITH CUTOFF SW $ 267628
21-14400-000 CONNECTOR-Y.PTC..25MPT..38NT..38NT $ 7.45|S
A18-65615-000 HINGE-DOOR.CAB.UPPER.LH S 50908
|05-28487-000 HOSE-RADIATOR.COOLANT.UPPER.ISX.24U.2010 $ 2720 $
A06-21582-001 SWITCH - CLUTCH. ENGINE RETARDER $ 38,79 | $
22-43130-001 SPEAKER-5-1/4 IN.COAX $ 3023 | $
A22-60152-000 BRACKET-SUPPORT.FRONT MUD FLAP,LH $ 7053|$
A22-60152-001 BRACKET-SUPPORT.FRONT MUD FLAP.RH S 7455 |%
MBA/0009905455 NUT SLOTTED RND M45X1.5 S 20093
05-28487-002 HOSE-COOLANT.UPPER.ISX.24U.2010 S 2601]%

ROD-CLUTCH RELEASE.24U $§ 7433 |§

AQ2-13839-101




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
as51
951
951
951
951
951
951
951
951
951
951
951
as51
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

22-73471-001 SHIELD-FRONT STEP.840MM 121.06 -
|A15-29945-000 GUARD-JACKABLE.B2.700 RAD 420.98 -

24.95

04-28920-000

12-26774-000 TRANSDUCER-PRESSURE. 5 VOLTS. ~
22-67054-000 BRACKET-MOUNTING.STEP.RECT TANK-FUEL.FLA 17.05 -
A17-20971-001 STRUT-SPRING.TLT ASST.HD.112 78.51 -
WWS/63327-3406-2435  |[EXTRUSION. GLASS SEAL 16.55 -
A06-19799-000 ASSEMBLY.MOUNTING PLAT 743 -
|A66-16626-000 KIT-HVY DUTY BATT BOX SLIDES 284.13 -
FITTING-5V246 NG12 - 3/4IN. MPT.DOSING § 16.21 -

53.72

WV 4 D D 4D [ [ |3 A A ATV ALY AL AR Y EXNET S EY NP7

$

S

S

$

S

$

s

$

$
A17-17208-001 MOUNTING BRACKET-GRILLE.LWR.INBOARD $
A04-30466-451 TUBE-COOLANT DD13 RETURN $ 62,71 -
A12-11593-042 HOSE ASSEMBLY. COMPRESSOR DISCHARGE $ 95.82 -
06-84730-000 LAMP-TAIL.BOXED.LED $ 19524 -
05-16281-000 HOSE-ELBOW.45 DEG.EPDM.2.00 ID S 11.80 -
| A06-36956-003 SWITCH-MULTI FUNCTION TURN SIGNAL $ 106.97 -
A12-11583-072 HOSE ASSY-AIR.DISCHARGE.TEFLON.72 IN S 61.68 -
04-19938-000 PIPE-EXHAUST.H/H.PLAIN.4".106 BBC $ 96.21 5
A14-15884-002 STEER WHL-NO AIRBAG $ 10151 -
22-43125-000 SPEAKER-RADIO.4IN COAXIAL.4 OHM S 26,21 | ¢ -
05-16836-204 HOSE-ECR.2.50 INCH ID. 4 INCHES LONG $ 12.35 | ¢ -
A18-18557-002 HANDLE-WINDOW REGULATOR S 1396 | § -
£18-67911-001 COVER-CAMERA BASE.GLOBAL RADAR 3 17518 -
AD5-29896-000 BRACKET-SHUNT LINE ISX 14.9L $  4533(8 -
22-61587-000 SEAL WASHER W/S WIPER $ 112/ $ -
AD3-38042-000 ASY-BAND.TANK-FUEL.S0G SH.PTD.STEP S 80.64 | & -
AD6-71410-000 HARNESS-DRL-FORWARD CHASSIS-LIGHT HDRLP. 5 2192 |8 -
AG6-02293-001 SWITCH-POSTIVE CUT OFF W/LOCKOUT.DUAL $ 68.03 | 5 -
AD4-30465-435 TUBE-COOLANT DD13 RETURN s 8754 |$ -
A01-34091-000 PEDAL-ACCELERATOR.DUAL APS S 12389$ -
AD4-30465-451 TUBE-COOLANT DD13 RETURN.P3.113 $ 53.52 | $ -
A22-67003-000 HOSE ASSEMBLY-A/C.H01.TO COMPRESSSOR $ 8844 | S -
AB6-04267-110 HARNESS-ATS.DEF TANK.13/23 GAL [ 96,88 | $ -
| A66-03712-009 CONFIG-PNDB.WITHOUT CUTOFF SW $ 11028 (S -
|A22-74172-000 SPACER ASSY-HOOK.UHMW-$5T.FRNG.LWR.HK S 890 |8 -
23-13211-410 CONNTECTOR-TERM.MALE.M1.6.0.5-0.8(20-18) $ 097 | S -
23-13211-421 TERM-FEM.M2.8.1-2(16-14) $ 0318 -
|A22-69379-001 DECK PLATE-RECESS.FIXED.525 TREAD $ 25003 (% -
|A22-73340-000 BRACKET-BACKWALL.SIDE EXT.M1D $ 2530 .8 -
01-32240-283 BELT.8 RIB.EPDM POLY.1283 MM $ 19.84 | § -
05-16834-005 HOSE-ECR, 2.00ID X 5 INCH LONG S 25.27 | § -
AQ6-23560-000 HARNESS JUMPER ENG FAN DD S 1016 | § -
A22-72754-000 BLADE-WINDSHIELD WIPER $ 1596 | § -
14-19703-000 GEAR-THP60,M2.ANG MTG.HYD S 74264|S5  595.00
22-72637-000 SEAL-DASH LOUVER.CENTER RH.M2 $ 168 | & =
A06-30769-000 SWITCH-PADDDLE. MARKER.INTRUPT.DPDT S 2850 |8 5
AQ6-30768-010 SWITCH-ROCKER.PADDLE.HDLP-MRKR $ 3815 | $ -
AQ6-30768-012 SWITCH-PADDLE.SET/RES.CRUISE S 3139 | $ -
07-22765-000 TURE-SUPPLY.DD15.M-[TOC.DD15.LH S 17004 | $ -
A18-64907-003 PANEL-COWL.P3.125BBC.RH $ 11110 $ -
AD6-30769-014 SWITCH-ROCKER.OPTIONAL $ 2778 | § -
23-12974-721 SCRW-WFR HD SLTTD TX 5 1325 -
16-18972-001 ROD-LATERAL CONTROL.HD.A/L.605,0 $ 11669 $ -
680-540-03-45 SWITCH-ROCKER.WIPER S 35635 -
A05-29031-001 PIPE ASY-HEATER PLMBG.MiD.B2 S 8592|5$ -
23-12734-160 U BOLT-5USP.3/4-16.160 $ 8.09 |5 -
18-65147-000 CABLE-LATCH RELEASE.UPPER BUNK $ 38445 -
A22-62922-002 HOSE ASSEMBLY-A/C.HO4 TO J-BLOCK $ 11224 % -
A0S5-31162-000 PIPE-HEATER RETURN.DD13 $ 97475 -
18-31518-000 MOLDING-WINDSHIELD.CENTER S 7.20 | 8 -




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

07-23953-000 TUBE-SUPPLY.M-ITOC.ISX.RH2010 $ 103225

05-17784-002 PIPE.HEATER RTRN-AUX $ 8617|5

A12-23236-019 PIPE/HOSE-COMPRESSOR DISCHARGE. WIREBRAI S 28495

A12-23236-024 HOSE ASSY-AIR DISCHARGE. 10.HITEMP.24 IN $ 37483

A06-53782-016 SW-MSF MUX ENG FAN SPEED CTRL $ 2307|5$

04-28650-000 DEF LINE-13/23GAL.SUPPLY S 99898

A22-75280-000 BRKT-HOLDDOWN.TREADPLT RECESSD S 1526 %

A12-23236-080 PIPE/HOSE-COMPRESSCR DISCHARGE. WIREBRAI $ 55.20 | §

A18-52065-000 REGULATOR ASSY-WINDOW.MANUAL.OCOR.LH $ 80.21($

A22-59713-000 MIRROR-CONVEX.NON-HEATED $ 38498

A22-78092-000 HOSE-AC.HO2.COMPR-COND S 10093[$

A06-81152-001 HARNESS-LT HDLP.OL.HOOD.LH.SFA.SD $ 1305 §

04-29006-000 LINE-COOLANT.DEF TANK.SUPPLY.HDEP $  217a|%

06-94788-000 GASKET-FUEL LEVEL SENSOR.ROUND $ 7255

|A22-72586-000 HINGE-LOWER SIDE EXT.UPPER.LH $ 6513|535
A07-22714-000 TUBE-SUPPLY.FORWARD.JUMPER.M1400 S 68.68|$

A14-17941-000 RESERVIOR-4 QT.POWER STRG S 6005[%$

66-01788-003 HORN-ELEC.SINGLE.BRKT.LOW S 19993

01-32240-679 BELT.8 RIB.EPDM POLY.1679MM S 2481|S

23-09446-325 SCREW-CAP.HEX3/4-10X3, $ 6.08|$

[23-14396-004 ELBOW-90.PTC..12 MPT TO .38 NT [ 2,95 | $
22-68952-001 TRIM-FAIR.FILL BEZEL.P3 S 5033|$5

A17-18481-000 WIRE CABLE-HOOD.STOP.650MM $ 809 ]S

A17-19818-003 FENDER-QUARTER.108/114SD.SA.EXT.RH $ 21524 %

A22-66565-000 MIRROR-FENDER MOUNTED.BLACK.LH $ 112735

A22-66565-001 MIRROR-AUXILARY ASY-FENDER MOUNTED.BLK.R S 11273 |$

17-20859-000 TRIM-SEAL.DBL LIP,HOOD MTD $ 9.87 | §

Al8-58283-001 REGULATOR ASSEMBLY-WINDOW.ELECTRIC.RH $ 15071 S

AD4-28005-000 PIPE-EXHAUST.ATS OUT.ISX.24U.DC.1 WELD S 421934

66-01788-009 HORN-ELEC.DUAL.BRKT $ 31758

A05-31636-000 BRACKET-SUPPORT.LWR RADIATOR TUBE $ 2902|¢
17-19314-002 SHIELD-SPLASH.HD MTD.11450.LH S 68548

AD5-31834-000. MANIFOLD-HEATER.B2.2013 $ 121908
23-09446-450 SCREW-CAP.HEX.3/4-10 X 4.5 GRADE 8 $ 477 |8
A14-20118-003 RSVR-POWER STEERING.2QT.INSERT $ 12615 $

[MBA/000D00002211 HEX SCREW MBN 10105-M14X1. $ 255 |3
A22-78606-000 MIRROR-PRIMARY.P4.BLK.LH S  369.07|$

A17-18481-006 CABLE-HOOD RESTRAINT.86SMM 'S 1091 |$
12-26770-000 SWITCH-PRESSURE.LOW AIR.NO 70 PSI $ 2881[%

ADG-71407-000 HARNESS-FORWARD CHASSIS-LT TRN-OL-TRN-LH $ 19785
[21-28443-010 REINFORCEMENT-CENTER.BUMPER.CLOSEOQUT. $ 131.95|%
A22-71408-203 HOSE-AC.H02.TO COMPR.FTL CAS 125BBC $ 80913
|66-01788-013 HORN-ELEC.SINGLE.BRKT S  1954]%
|21-28443-012 REINFORCEMENT-CTR.BMPR.CLSOUT.ENH AERO $ 294748
A03-38910-000 BAND-FUEL TANK MINT.23 INCH DIA.STEP.PLN $ 11036 $

04-27658-000 COVER-DEF PUMP $ 67.63|5

|23-14395-009 ELBOW-45.PTC..50 MPT TO .50 NT $ 518
£23-13078-127 FITTING-ELBOW.45DEG. 125AE45XM27%2.0 S 46208

03-36187-000 ISOLATOR AIR CLEANER RR P3 $ 1768]5%

21-28720-000 COVER-AERO.AIR DAM.BUMPER $ 53.77 | $

|A66-06600-000 HARN-FUEL IND.JMP.SERVICE $ 2061]|$
21-28997-000 BRACKET-BUMPER MOUNTING.LH $ 9288|%$

21-28997-001 BRACKET-BUMPER MOUNTING.RH $ 90373

23-09444-200 SCREW-CAP.HEX 5/8-11 X 2.00.GRADE 8 $ 227 |8

AD5-23792-000 SHUNT LINE-RADIATOR.S60 EGR.FLX S  6051($

A22-69970-001 BRACKET-FAIRING.BACKWALL.DYCB.RH $ 9547|535
06-32242-003 RIM (BEZEL)-HEADLAMP.COLUMBIA.RH $ 68985

22-66851-001 SPACER-AIR FAIRING.ISOLATOR-PU.SHOULDER S 17633

$ 0818

15-997-40-48

0-RING. CS BRAKE COVER (SM)




951
951
951

951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
o951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951

Part Number Search

04-282232-000 BRACKET-EXH.HORZ TLPP SUPT.5 INCH $ 14,63 | $
A15-23923-000 BRKT TOW DEVICE 5 46.44 | S
104-19587-000 BRACKET-LOWER CAB MOUNTING.T-V P $§ 29269
A03-39424-007 BAND-FUEL TANK.25IN.FAIR.PLN.UBMW § 14167 $
A15-22497-009 C/MBR SERV 5 PC $ 1,108.37 [
17-20778-000 CATCH.HOOD.QTR FENDER $ 1119 |5
05-26733-000 TUBE COOLANT LOWER $ 46655
23-13562-000 ELBOW-90DEG.LONG DROP.BRASS. HDEP $ 11388
18-66818-000 ROD-RELEASE.INSIDE.DOOR.LH $ 7.28 (5
18-42170-000 GRAB HANDLE-FORMED.M S  42.77|%
14-15612-000 GASKET-RESERVOIR.POWER STEERING.M2 S 9.10 | $
17-18916-009 FENDER-QTR.112V.FA.W/EXTN.RH $ 152.19($
22-74495-D06 MATTRESS-SPRING.LOWER.39" S 25122($
22-74495-008 MATTRESS-SPRING.UPPER $ 2092695
|A22-78089-000 HOSE-AC,H01.JBLK-COMPR $ 913838
16-15641-000 PAD-RR SUSP.SLIPPER. U $ 2650|%
22-68672-006 SKIRT-FAIRING.P3.72INCH.KOUT $ 10093
12-22886-000 CLAMP 5 22.27 | 8
A06-88952-000 HARNESS-LT FOG.OL.CHAS F.113.RHS § 115553
06-61156-000 RLY-HIGH CURRENT.TRMB.12V.CONT $§ 31465
A18-44694-000 GRAB HANDLE-DOOR.INNER.UPPER PULL $ 3584(S$
23-13929-000 FITTING s 570 | S
ADS-83050-001 HARNESS-LT HDLP.OL.HOOD.LH.SBA.11 $ 13.22 |5
MBA/0249978047 RADIAL SHAFT SEAL SLD S 3366 | $
ADG-51096-000 LAMP-TURN SIGNAL/MARKER $ 25313
01-33941-9068 BELT-RIBBED.4 RIB.SOBMM 5 361683
A0%-64750-000 HARNESS-TRAILER.J560 7-WAY.BOC.CAS.QCS S 102441 ¢
A23-13115-D08 FITTING-ELBOW.45DEG.8NTA X 8 SAE.FLARE S 44028
A23-13115-010 ELBOW-45 DEG 10NTA X.NON-SOLDERED JOINTS $  1879]%
04-23972-001 CLAMP-BAND.5iN.PLAIN DSS S 21363
18-36267-000 CLIP-SUN VISOR.INTERIOR $ 14,38 | &
23-13126-215 BREAKER-CIRCUIT.15A.T2.MINI.14V.LT BLUE $ 81385
A12-17132-054 HOSE ASSY-AIR.DISCHARGE.TEFLON.54 IN $ 1022738
681-326-15-78 BRACKET-SHOCK ABSORBER.LWR.AIRLINER S 54848
AD5-16383-000 TUBE-COOLANT.UPR S 80045
23-13323-002 STUD-THREAD.DOUBLE END..312..437 $ 6.58 | ¢
A22-41330-002 HOSE ASSEMBLY-A/C. 5.20.50IN.90F/90M S  64.11]8%
A15-28635-027 XM-BOLTED 3-PC. BOC DAYCAB. S 374788
12-17023-000 TANK-AIR.STEEL.9IN DIA.1740 CUBIC INCHES § 221765
12-17023-002 TANK-AIR,.STL.9IN.1350. S 20720 %
A04-31291-472 TUBE ASSY-COOLANT DD13 SUPPLY S 7333
A05-88159-000 TRAY-BATTERY BOX.B2 S 186.82 |3
23-09243-005 SWIVEL-S0 DEG.5/8 O.D..NONSOLDERED JOINT S 3220/%
04-29002-000 DIESEL EMISSIONS FILTER LINE-TANK.SUPPLY S 10844 %
22-61660-000 COVER-STR COL.LOWER CLAMSHELL ADS FLM S 206853
05-21978-000 PIPE-HEATER SUPPLY.CAT C7.MAIN.M2 S 26925
A06-88951-000 HARNESS-LT FOG.OL.CHAS F.113.LMS S 121893
23-14392-004 CONN-STR,PTC,.25 MPT TO .38 NT S 175§
007603-042100 SEAL RING. OIL SCREEN PLUG S 428 |5
681-326-05-16 CONTROL ROD SUSP S 9821
A18-67231-020 PANEL-ROCKER.FR,125.RH $§ 66588
[A22-65848-000 PANEL-DASH.CENTER.AIR BRAKE S B8861|5
DDE/ 235165922 FUEL ANYLISER KIT $ 12495|¢
|A22-72740-000 ARM-WINDSHIELD WIPER.P3 $ 272453
A22-77097-000 RESERVOIR-WSHLD WSHR.W/O SNSR $ 5255|%
04-17131-009 PIPE-EXH.5IN OD. 40 DEG. ALUM/STEEL.2200 § 138148
17-17368-000 GRILLE-AIR INTAKE-SCREEN-INTAKE.AIR.ENGI $§ 27348
17-17369-001 GRILLE-AIR INTAKE-SCREEN-INTAKE.AIR.ENGI s 2734 |$8
A17-18745-000 ISOLATOR-HOOD.REAR.24U/WST $ 3527[%




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

|AD6-52311-001 SWITCH-MULT! FUNCTION TRN SIG.W/CANCEL $ 112745
|A22-67630-003 HOSE-WINDSHIELD WASHER $ 14958
01-34741-000 HOSE-LH CAC.M2 106.1SB s 50,08 | §
A22-57054-002 CONTROL-HVAC.HEATER S 138825
A22-57054-007 CONTROL-HVAC.AC.07 s 18189)5$S
A17-18626-000 BRACKET-HALF FENDER.LH $ 2107 | %
A17-18626-001 BRACKET-HALF FENDER.RH $ 21.07 | §
E7TZ*1522600*A HANDLE-DOOR 1/S. RH.NYLON/GLASS FILLED $ 7528
14-17273-000 LINK-STEERING.DRAGLINK-.765.1.04.31.47 S 14585 5%
A22-73690-000 LOCKSET-IGNITION & CAB.2 KEYS $ 46518
01-33502-550 BELT-7RIB. EPDM-POLY. 2550MM $ 46138
04-30123-000 CLAMP-EXHAUST.ISB $§ 1572|$
A22-72462-000 CONDENSER-A/C.55T.815CC $ 26803 |$
|06-32595-000 ANTENNA-CB/AM/FM-FLX.1372MM $ 29305
16-14054-000 PAD. U-BOLT ’ $  4022(8
112-21022-021 HOSE- 8.C/8.06MPT X SAEASSWVL S 15.08 | §
06-35209-000 SWITCH-HVAC.DUAL FUNCTION.GREEN.HI PRES $ 59508
22-53063-000 HUBCAP-REAR.LOGO.FREIGHTLINER $ 100805
05-21303-001 HOSE-RAD.LOWER.FLX.S60 E $ 50895
03-27310-001 ISOLATOR-FUEL TANK BAND.23IN $ 2285|§
05-17223-003 CAP-PRESSURE.16 PSI $ 7.24 | §
21-27739-001 BUMPER-END.PLASTIC.RH $ 1363258
A22-78086-000 HOSE-AC.H03.COND-DRYER S 7787|$
680-501-00-82 HOSE-CONVOLUTED.CAC.4PLY.NOMAX W/SILICON $ 3199]5%
AD4-27445-000 HEADER-DEF.13/23GAL.CUM $ 91155]$
A18-41364-006 SEAL-DOOR.AUXILIARY.LH S 60.66 |
A18-41364-007 SEAL-DOOR.AUXILIARY.RH $ 61.26|S
FBOB*14B192* AA RELAY-70AMP.SPST.GY.MXD TERM § 25898
12-15476-000 TANK-AIR.SPUIT $ 33404 $
17-13684-023 FENDER-HALF.106.LH $ 1B255|5
02-12467-007 SHAFT-CLUTCH.PLT.COL.Z $ 66198
05-28670-002 HOSE-RADIATOR.LOWER OUTLET.WST.2010 S 20698
07-24976-000 COOLER. TRANSFER CASE $ 61992|5§
A22-69609-001 JUNCTION BLOCK-A/C.MAIN UNIT.SLEEPER.CAS $ 9752|$§
A12-22714-000 TUBE ASY DISCH IN-RAIL LHFF. HDEP $ 7015|$
| A06-77343-001 HARNESS-HOOD.RH.24U.122/1325FA.W/0 ACCES $ 5391(§
A21-28982-001 BEZEL-BUMPER.CTR.CHROME S 11875( S
05-23045-002 TANK. SURGE CENTURY CLASS $ 11091|$
06-93316-001 SENSOR-COOLANT LEVEL.CUMMINS § 2|8
12-20823-036 ROSE- 6.F/B.06 MPT X 06 FPT SAE 45.36" $ 15065
06-93316-002 SENSOR-COOLANT LEVEL.MDEG S 2848|S
A06-50731-000 MODULE-MSF.PRI SLAVE.NGC $ 56.06|5
112-21021-052 HOSE- 8.C/8.(2)SAE 45 SWVL END $§ 2251|%
22-60984-002 FENDER-FRONT.LH.125.P3 $ 67.02|5
22-60984-003 FERDER-FRONT.RH.125.P3 S 672.02|S
AD6-40545-000 HARNESS-JUMPER.MAIN CHA S 3815 | $
£22-72421-003 DECK PL-RECESS.FIXED.525.NGC S 157.84| 5§
A06-33534-000 SWITCH & HOUSING-WDO REG CONT.SAH TAUPE S 9227]5§
23-09440-450 1/2-13X4.51 $ 430 5
17-15743-000 LINER/INSULATION-HODD/TUNNEL-SIDE.113 IN S 3941|68
12-21021-080 HOSE- 8.C/B.(2)SAE 45 SWYL END $ 2565|S
AG5-16380-003 TUBE-COOLANT.LOWER.S60 $ 24148|5
A21-28546-010 BUMPER-GRAY.LIGHTS.WABCO.CLOSEQUT $ 700485
04-28920-000 DEF LINE-TANK SUPPLY $ 11424 ¢
A21-28546-052 BUMPER-GRAY.NO LIGHTS.CLOSEQUT. S 784535
A21-28546-055 BUMPER-PAINTED LIGHTS.CLOSEQUT. S 842025
18-73497-000 CLIP $ 17.01|$
|05-28075-000 HOSE-SURGE TANK PLUMBING.SHUNT.M2106 201 $ 1203|S
12-15475-000 TANK-AIR.PRIMARY.STL.3210,FLX $ 24878 S




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

04-28841-140 UREA LINE - DOSER. 1400MM S 11760]$
05-32313-001 CAP-SURGE TANK.FILL.NO O-RING S 3368
A06-77342-001 HARNESS-HOOD.LH.24U.1225FA.W/O ACCESSORY $ 66498
A06-32756-001 HARNESS-A/C/BINARY SWITCH $§ 44008
23-09440-650 SCREW-CAP.HEX.1/2-13 X 6.5.GRADE 8 $ 5.36 | $
|A04-26374-012 BELLOWS-EXH.4X12.SLIP/SLIP S 258.09|$
04-16759-012 PIPE-EXHAUST.4IN AST.CRV.12IN LONG S  3038]%
04-28841-260 UREA LINE - DOSER. 2600MM $ 1448353
A06-37217-055 SWITCH-PADDLE SET/RES CRUISE S 233458
17-15346-002 BRACKET-PIVOT HOOD LH (SEE NOTE) S 18556 5%
18-48225-000 HANDLE-PADDLE.DOOR.INNER.LH $ 1855($
A05-29886-000 MANIFOLD-DASH HEATER.SUPPLY.B2.2010 s 228138
04-28919-000 DEF LINE-TANK RETURN S 127698
A66-01405-005 LAMP-HEADLAMP.LED.RH S 620035
22-72747-000 SEE NOTE. SENSOR OUTSIDE AIR TEMP.P3 $ 1187]9$
22-61775-000 WEATHER SEAL CAP W/S WIPER 3 407 |8%
A22-78084-000 HOSE-AC.H02.COMPR-COND $ 132.03($
A22-67112-000 FAIRING-SIDE EXTENDER.SLPR.LH $ 119.04|$
A06-58685-000 SWITCH-HEADLAMP.W/FOG OR ROAD LAMP S 43.09|$
A17-13830-000 CABLE-HOOD.STOP.106 M2.650 $ 8625
A17-13830-003 CABLE ASSY-HOOD RESTRA S 865|$
05-32312-D00 CAP-SURGE TANK.20PS! $ 12358
[A22-72752-002 LINKAGE & MOTOR-W/WIPER $§  15565]|$
A1R-67227-001 CHANNEL ASSY-LIFT.WINDOW.RH.24U § 21138
22-75836-000 COMPR-AC.VALED.160MM.6PK $ 32816|5%
12-19593-000 MOUNTING STRAP-AIR TANK.STEP.INBD.690 MM $  3434|%§
22-69023-000 SPACER-TUBE S5T.0,5IN OD X 80 s 6615
ADB-B8035-096 HARNESS-FUEL IND.JMPR.FLT.96.FTL CAS S  1609)S
12-19593-002 MOUNTING STRAP-AIR TANK.2 STEP.OTBD $ 2330
12-19593-004 MOUNTING STRAP-AIR TANK.12IN DIA $ 3055[$
A66-23483-000 MDL. BCA SERVICE COVER. DIESEL $ 36968
~A07-22468-001 LEVER-TRANSMISSION SHIFT.ISOLATED.673.CH $ 219308
A22-58516-000 CARRIER ASSY-MIRROR.MAIN $ 334838
F6HZ*16700*BA LATCH ASSY HOOD S 74271$
|A16-16338-000 SPRING-LEAF.REAR SUSPENSION 23K $ 491398
A22-66834-011 HOSE/TUBE-REFRIGERANT-NO.8 560/CCl/120 $ 76893
A04-27698-002 COOLANT-HARDLINE.DD13 S  6499]$
A06-89121-000 HARNESS-ATD.CUM.EPA13.M S 418331%
A21-28940-003 BUMPER-ENH AERO.PTD.LTS.NO RADAR 3 1,328.18($
A0B-62962-001 HARNESS-HEADLAMP.OL.FWD CHAS.HDLP.RH S 2058|%
721-28619-003 REINFORCEMENT - BUMPER END.LTS.RH S 149.70| 8
05-28469-000 HOSE-RADIATOR.SURGE SIDE.24U.ISX.W110 EP $ 16518
A22-72577-000 BRACE-SIDE EXT.LOWER.SLPR.LH $ 182738
A66-02790-000 HARN-ATS.HDEP.EPA10.EARLY. SEE NOTES S 64680 S
A22-69527-000 SHIELD-SPLASH.CAB MTD.125.LH-SEE NOTES $ 202015
AB6-02790-001 HARN-ATS.HDEP.EPA10.47 SEE NOTES $ 70070 | $
05-31202-000 HOSE-HEATER,MAIN,SPLY.CAS.113.0D13 s 1537|$
12-15354-000 DRAIN VALVE-MANUAL PULL TYPE.3/8 NPTF S 11.06]%
A04-29343-002 TUBE ASSY-COOLANT. MID CHASSIS S 20226/ $
04-20441-001 BRACKET-UPR EXH SUPPORT CA S 23595
£22-740B2-000 ARM-WINDSHIELD WIPER.M2.LH S  2244|58
AQ3-24286-050 FUEL LINE-8X1-50IN. .Q/C $ 2468|5S
12-19909-000 LINE ASSY-BRAKE.6.40D. $ 42665
04-19605-001 PIPE-MUF.SSOB.PLN S 12421|$
15-20044-000 CROSS MEMBER-REAR SUSP.ALNR.STL.SHRT.FLX S 15191[$
14-20358-000 PUMP-STRG.TRW.EV.221618L10101 $ 26671|$
11-30759-000 BSHG-ABS.14.5/31.0.22.06/22.86 $ 1383|$
A23-12317-120 WIRE-BRD.STL. 16.10 S 13448 S
06-95729-000 RADAR-COVER.PA $ 1119 | §




951
551
951
951
951
951
951
951
951
951
951
‘951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

14-20358-010 PUMP-STRG.TRW.EV.252418L10101 S 28151[$
14-20358-016 PUMP-STRG.TRW.EV.1716181101A1 $ 30834)$
04-16638-029 PIPE-5"ID-ODX75DEG 5 98565
AOB-62565-000 COVER-BATTERY BOX.3BAT.SSR S 9783|$
01-31990-001 HOSE-RADIATOR.UPPER.M2.2010 ISB $ 1768 %
A22-67506-004 AIR FAIRING-SIDE EXTENTION-LOWER.20 INCH $ 33222(%§
[A22-63127-103 VOLTMETER. CHROME. ICU4 $ 71448
A06-22717-001 SWITCH-IGNITION.6 TUMBLER.NC NUT S 20.94 | 3
A06-22717-002 SWITCH - IGNITION.6 TUMBLER $ 20515
A22-76933-000 REFRIGERATOR-49L.P3 $§ 765.14|$
025-997-43-48 SEAL RING $ 10.29 | §
05-29973-002 HOSE-ELBOW.90DEG.43.3 ID $ 15.04 | $
05-29973-004 HOSE-ELBOW.90DEG.55.6 ID $ 1532 | $
05-29973-007 HOSE-ELBOW.30DEG.62 ID S 2450|8
AB6-12313-044 CBL-NEG.4/0.BATT.RETURN $ 169548
05-29973-018 HOSE-ELBOW.90 DEG.ECR.62.0 ID $ 18078
04-21034-001 PIPE-MUF.CME.CRM $ 145058
A06-91559-000 HARNESS-CHAS.OLFWD RDR S 84275
A05-22397-000 ISOLATOR-FAN CLUTCH ANTI ROTATION.ECA50 $ 2934|$
A17-15729-004 LATCH-HOOD.LH ] 56.28 | $
NA17-15729-005 LATCH-HOOD RH $ 56283
23-13039-016 CONN-STR THRD.O RING.V $ 12718
|A18-34388-002 MOLDING-CAB INTERIOR.DOOR.LH 5 294058
04-31888-300 DEF LINE-DBL CONN 30060MM § 29432[$
04-31888-320 DEF LINE-DBL CONN 3200MM S 31062 | $
23-66335-001 SENDER-FUEL LEVEL.BTR TANK 'S  68.66|S
04-31451-000 TUBE-COOLANT JUMPER.U/R S 2799|§
A16-16415-001 SPRING-LEAF.REAR.A/122.2.28/13/85.RH S 461685
23-13514-019 BRKT-STDF.Z.11 GA C5.25.4 $ 3758
A04-12111-010 CLAMP-EXHAUST.MUFFLER SHIELD.10IN S 13488
23-140569-160 BOLT-HEX.ZNAL BK.M20X1.5X160 $ 9,55 | $
£05-21327-000 TUBE ASSY-RAD.LOWER.CAT $ 908218
05-27754-001 HOSE-HEATER.RETURN.FORMED.HDEP $ 10253
A18-68769-000 VALVE-HEIGHT CONTROL.CAB $  7112|$
01-28820-000 TUBE-AIR COMP.DD13.NGC S 80953
A22-52177-318 HOSE ASSEMBLY-A/C. 10/12.560/CC1/120 $ 8092|$
04-27252-000 BELLOWS-EXHAUST.4 INCH ,MARMON/SLIP $ 328148
05-16840-000 HOSE-ELBOW.90 DEG.FLX.S60 S 237638
05-31200-000 HOSE-HEATER.MAIN.RTN.CAS.113.DD13 $ 2807[3%
18-36497-00C PLATE-B PILLAR.BLANK.GRAY.FLX $  3455)%8
A22-52177-331 HOSE ASSEMBLY-A/C. 10/12.MBE4A000/SAN/120 § 11187|%$
18-36497-008 PLATE-B PILLAR.W/CONNECTOR.GRAY $ 3062]$
18-36497-010 PLATE-B-PILLAR.BLANK.AGATE S 31238
A06-846656-000 BRACKET-CABLE ROUTING.DOUBLE BLADE $ 3578[$
16-15770-000 SHOCK ABSORBER-REAR.T/T $ 9358|%
14-15009:000 PITMAN ARM-D2.AF.THP60 $ 182045
AQE-91558-000 HARNESS-CHAS.OL.FWD RDR $ 85895
04-31887-240 DEF LINE-RETURN.2400MM $ 122533
04-21429-000 BRACKET-5 IN UPR PP MOUNTING.T $  2429]|35
06-53899-000. ALARM-BU.112 DB.B2 s 89.75| S
03-42969-001 FUEL TANK-60 GAL.BTR.B2 5§ 94987 %
05-31160-000 TUBE-RADIATOR.LOWER SNORKEL.ISB $ 56.06|$
04-32084-000 DEF LINE-SUCTION CUMMINS $ 84628
04-31887-280 DEF LINE-RETURN.2800MM $ 138188
06-76120-D00 COVER-ATS CONTROLLER.EPAIQ § 39278
389-261-06-65 BAFFLE. OIL $ 7941 %
05-28189-000 HOSE-HEATER SUPPLY.HDEP $  1432(s
04-29313-500 CLAMP-EXH.DOUBLE 5 IN. DURASEAL $ 15408
04-31887-340 DEF LINE - RETURN. 3400MM $ 15449(§




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A18-58826-001 SDLNR FRT RH SIDE 72RR PARCHMT $ 20650|%
A17-19530-001 TUBE-QUARTER FENDER.108/114SD/SA/RH $ 27268
17-14787-002 PANEL-GRILLE,HWY.PAINTED 5 16821($
15-23844-000 BRACKET. TOW HOOK STORAGE $  1362($
01-27237-660 HOSE - CHARGE-AIR-COOLER. WIREWOUND $ 17758|$
04-22260-000 PIPE-ENG.C11/13 AT 3.5.P2 > 74315
| A04-34689-461 TUBE ASSY-COOLANT DD13 SUPPLY 5 58538
A18-42229-000 BELL CRANK ASSEMBLY-DOOR.LATCH.LH 5 5078 %
22-54601-000 BRACKET MIRROR LOOP 45.65 | §
18-58598-000 TUBE-DRAIN.RAINTRAY 573|$
122-72762-000 RAIL-PRIVACY CURTAIN.LH 54.14 | S
A06-51907-006 HEADLAMP ASSY-CASCADIA,LH 138.61 | $
[22-53848-000 PANEL-DASH.CENTER.AIR BRAKE 5846 [ 5

369.78

;

)

$

S

$

$

$ ]
A16-16413-001 SPRING-LEAF.REAR.A/L20.1.28/13/60.RH S S
A22-41519-000 CONNECTING LINK DRIVE-WINDSHILD WPR.LONG $ 28318
019-097-83-48 O-RING. INTERNAL OIL PIPE $ 193 |5
05-21969-000 HOSE-RADIATOR.COOLANT.M1400.P3-125 HDEP $ 3538 | §
22-72762-D01 RAIL-PRIVACY CURTAIN.RH $ 54,14 | 8
22-64780-000 CARRIER-MIRROR GLASS.MAIN.LH.FLEX/FLH FM S 1p104/|S
22-64780-002 CARRIER-GLASS.MIRROR.MAIN.BLK 3 87.84 | s
04-31885-180 DEF LINE-SUPPLY.1800MM § 165.720| 5
03-37205-001 TANK-FUEL.60 GAL.ALUMINIZED STEEL.PAINT $ 1,266.93 | $
A22-69404-002 HOSE-WINDSHIELD WASHER $ 15.08 | $
A17-12082-002 CABLE-HOOD STOP.17.250 S 14.45 | &
17-17400-000 LINER/INSULATION-HOOD/TUNNEL-NOISE.113 ¢ s 4077 | $
FEHZ*17A732°D SUPPORT 5 5352 |%
04-31885-220 DEF LINE - SUPPLY. 2200MM S 170.04| S
A22-68176-000 MOTOR-WINDSHIELD WIPER.12V $ 118665
22-73494-000 FRONT-COVER.ISX W/0 CUTOUT $ 199955
A06-47470-000 HARNESS EE DDC60 DDECY W/O $ 384385
05-21414-003 TANK-SURGE LC.HOSTALEN $ 11131|$
122-74603-005 STEP-925 X 160.STL.SILVER S 97.48 | §
04-31885-260 DEF LINE-SUPPLY.2600MM $ 183.40/|S
A66-09242-006 ECU.MUX CTRL.GATEWAY.667K $ 100.25|S
F4DZ*19986*A SWITCH-BLOWER.HVAC $ 13.03 | $
A18-72569-001 VORTEX GENERATOR.RH $ 102875
MSL/CBEMNG31AA TIE ROD KIT $ 55334
A18-34683-005 PANEL-DASH.UPPER.COLUMBIA.SLATE GRY $ 125318
21-28985-002 SCREEN-BUMPER.CTR 8 16.46 | §
21-28985-003 SCREEN-BUMPER.CTR.WABCO [ 16.46 |
A17-13666-000 ISOLATOR-HOOD.SUPPORT.REAR S 32078
|A22-73523-000 ARM-WINDSHIELD WIPER.LH S 2748 | $
22-77217-000 RECEIVER DRIER-MSOS $ 51.42 | §
18-58478-001 HANDLE-GRAB DOOR RH $ 55233
73-13313-012 ADAPTER-90 DEG.O-RING $ 26.60 | $
£17-21073-000 STRUT-SPRING.HOOD $ 162.72]$
A21-27728-001 BRACKET-SUPPORT BUMPER RH S 62.17 | 5
01-32303-000 HOSE-AIR CMPR INTAKE $ 10.50 | §
A22-71860-200 HOSE-AC.SUCTION.CASSETTE.FTL CAS S 92.19 | 5
66-02439-000 SCREEN-ICU.LCD.COLOR.TFT.12.3" S 3,763.24 | &
210931-020001 BOLT (M20X2.5X60) $ 3.77 | §
18-34831-105 LINKAGE-CAB LEVELING VALVE-105 MM $ 15.81 | $
A06-89081-030 HARNESS-ATD.JUMPER.13+23G.4 HEATERS. s 5422 | %
A66-09638-112 CABLE-POS (AL).4/0. 3 88.82 | S
23-13136-108 ADAPTER-45 DEG.O-RING.NONSOLDERED JOINTS S 21.00| %
F6HZ*17A734*D BRA - R/V 0/S MIR SU [ 1750 | $
A06-60501-007 SOLENOID VALVE-PNEU/ELEC.GTD.N.O.W/EL $ 5783|§
02-14069-000 SPACER-PILOT BEARING. LOW CARBON STEEL $ 34.65| %
18-64044-000 SEAL-WEATHERSTRIP.CAB DOOR $ 2764 | $




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
851
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

[A22-77123-000

11-24813-004 U-BOLT.SPR SUSP.M2.7/8 $ 21.81|$
04-35363-000 SERVICE KIT DEF FITTINGS $ 63.04 | §
A06-24733-000 HARNESS $ 30118
A18-65280-001 BEZEL-SWITCH.MAN LK. MIRROR.BARRIER.LH $ 2458 | 8
04-30774-004 HEADER-DEF.6GAL.HDEP.ANALOG $ 1,286.81 |5
22-74800-000 COVER-FRONT.STL.2013 $ 20372
£21-29370-002 BMPR-AERO.GRAY- SEE NOTES S 77199 | S
16-15215-000 STOP - FRONT AXLE.RUBBER $ 713§
A21-29370-003 BMPR-AERO.GRAY.LTS $ 771995
17-16052-000 REINFORCEMENT.HOOD-SIDE.LH.113 INCH $ 309.83|$
01-34045-000 BRACKET-SUPPORT.ENG.RR.HDEP.LH $ 103.03 |6
01-34045-001 BRACKET-SUPPORT.ENG.RR.HDEP.RH $ 103.03|$
A18-68290-000 DOOR-CHECK.ASSEMBLY 5 3553 | §
05-17927-000 HOSE RAD LOWER s 3944 |5
|A22-54708-221 CONTROL-HVAC.CDTC.1 HL.HI/TQ KNOB $ 10389 %
Lﬁ)4—17476-000 PIPE-EXHAUST.MUFFLER MOUNTING,PLN § 27551|6§
|A22-54708-222 CONTROL-HVAC.CDTC.2 HL.HI/TQ KNOB S 10389|$S
05-27671-000 HOSE-HTR SUPPLY. AUX. HDEP S 1551 ¢
|A22-71859-200 HOSE-AC.DISCHARGE.CASSETTE.FTL CAS S 303.09/$
06-39636-001 BRACKET-RETAINER.3BAT.M2.STAMPING s 2250 | %
06-39636-002 RETAINER-4 BATTERY $ 2873 | %
04-28833-100 UREA LINE-DEF LINE-RETURN.1000MM $ 12323|5S
06-95090-000 ANTENNA-MAGN MNT.1M CBL $ 2128 |
22-72621-000 CLAMP RING-BOOT.SHIFT S 1498 | §
ADA-17476-D01 ELBOW-EXHAUST.MUFFLER MOUNTING.CHROME 5 18400 S
A22-54707-005 HVAC-AUX UNIT.CDTC.FLTR. MSOS5+ $ 598445
ADE-659056-098 CABLE-ALT POS.2AWG.5/16X1/2 s 96.36 | $
A22-57757-085 STEP-FUEL TANK.850MM $ 11287|$
|A22-68491-008 VISOR-SUN.INTR.LH.OPAL GRAY S 6859 | $
A22-57519-004 HOSE ASSEMBLY-A/C. 6JBLOCK. FLX120/132 $ 11102 (5%
10-13536-000 BRACKET-ABS SENSOR.AL.BOS S 13.13 | §
Al14-19233-000 COLUMN-STEERING.FIXED $ 31258 |$
A22-57757-110 STEP-FUEL TANK.1100MM.50-80G $ 11187 S
A18-60407-000 LATCH-DRAWER BIN S 2282|$
A22-57400-004 CONTROL-HEATER/DEFROSTER/AC S 23687 |5
A06-90128-015 SWITCH-MSF.MUX.DOME LGT.DASH 5 22,67 |5
23-13153-047 PLUG 24CAV MX150S AFL BK [ 85.04 | $
22-74799-000 COVER-FRONT.STL.2013.160CH § 13657 |8
017-997-65-45 O-RING. RANGE CYL. INNER $ 193|$
[A12-21754-000 TUBE ASSY-AIR.DISCHARGE_ METAL $§ 5054|$
07-22154-001 TUBE-RET.DD15.LH.405 RADIATOR POSN $ 15456 %
A22-61717-000 OUTLET-POWER SINGLE.12V.10A 5 12,12 | §
07-23976-001 TUBE-RETURN.ISC.ITOC.M2106.PTO S 12218(%
07-13400-000 STRUT. OIL COOLER ] 3149 |8
ADB-36835-000 LAMP-MARKER.SV.LED S 31615
011-33964-000 ISOLATOR-ASY.ENG.FRONT LOWER s 2365 | 5
22-73688-000 KEY-BLANK S 2805
G10142-008016 SCREW $ 10.60.| §
04-23721-D18 PIPE-5 IN FLEX S5T- DSS $ 82.60 |
AD4-32189-466 TLBE-COOLANT I5X15 RTRN 2017 S 40.19 | §
03-38548-000 STRAP-FUEL TANK.25".NO STEP.PLAIN $ 4423|S
A22-76530-000 BLADE-WINDSHIELD WIPER.24" S 10.08 | §
01-33963-000 ISOLATOR-ASY.ENG.FRONT UPPER S 2958 |5
22-51942-000 LAMP-MARKER.LED.FLUSH $ 19.00.| $
06-53972-000 BULB COVER. HEADLAMP H11 P3 S 465 | $
17-14781-000 BRACKET-HOOD LATCH s 4598
[A22-76529-000 BLADE-WINDSHIELD WIPER.22 $ 10.30 | $
05-16062-013 HOSE-ELBOW.90 DEG.EPDM.2.00 ID S 11.76 | $

RECEIVER DRIER-AC S 8077|5




951
951
951
951
9s1
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A22-77123-002 RECEIVER DRIER-AC.OUTBOARD $ 7055|$
06-71082-000 RELAY-12V.BI STABLE.9.5/2.8.50A $ 18.72 | §
18-73207-000 SHOCK ABSORBER-CAB.HIGH DAMP S 5152 | %
A22-51969-000 ARM ASSEMBLY-WINDSHIELD WIPER $ 31918
23-13228-108 NUT-M8-1.25 HEX W/WASHER s 1085
16-19466-000 AIR BAG/PISTON AY.ALUM PISTON.STD HEIGHT $ 181.86 S
23-12950-001 SCREW-CAP.HEX3/4-10X6. $ 874 s
A17-20380-001 STRAP-RESTRAINT.HOOD S 17.44|$
21-28978-001 PLATE-NUT.RH $ 15.81 | $
01-32732-051 BELT 8 RIB. EPDM-POLY. 2051MM § 3108|$
23-12105-001 WASHER S 154 |8
AQ01-32154-041 TUBE-OIL FILL S 3598 | %
|A18-65867-004 HANDLE-RELEASE.INTERIOR.DR.LH $ 1275 &
21-28977-001 PLATE-NUT.HOOK.BUMPER.RH $ 17.75 | §
23-12912-800 ELBOW-45.VITON O RING. 8 $ 10.78 | 5
23-13265-001 RELAY-12V.MICRO.SPDT.280.10-20 AMP s 7625
25-F1855-001 WABCO KIT FL855,PAINTED SMV,HARDWAR $ 25102 |§
11-23854-001 U-BOLT SUSP $ 2385|§
AD6-75742-000 LAMP ASSEMBLY-FOGLAMP,ROUND.CLEAR 5 47683
A16-15402-002 BRACKET-SHACKLE.FRONT SUSP.GRBZ.THRU.23K s 17107 %
05-21919-001 HOSE-COOLANT.UPPER.DD13.FWD S 3982|%
01-33244-000 ISOLATOR-ENGINE.RR.LOWER $ 889)5$
A22-77791-001 MIRROR-AUX.HOOD MTD.TCO.BLK.RH $ 28444|%
A22-77791-003 MIRROR-AUX.HOOD MTD.TCO.BRT.RH $ 22578
23-11600-100 NUT SELF LOCK L S 097 ] $
01-32731-635 BELT-10 RIB.1635MM $ 2663 | S
04-28923-000 FITTING-SV246 NG12 - M27X2 STOR.DOSING S § 222058
AD4-30469-460 TUBE-COOLANT DD15 SUPPLY $ 85615
(4-33022-000 BAACKET-ATS.EIEQ.LOCATING S 1481 §
22-73087-000 SEAL- A/C S 4.35| %
01-33243-000 ISOLATOR-ENG, RR, UPPERISOLATOR $ 18.98 | §
A12-16785-050 ASSY-CBL.DRAIN VALVE.W/B $§ 1063|$
14-17927-000 FILTER-POWER STEERING RESERVOIR S  3147|%
|A06-73760-000 HARNESS-ENGINE.UL.COOLANT.HDEP.P3.2010 $ 11405
ADG-18900-004 LAMP-TURN SIGNAL.LH S  7073|§
| A0S-57441-120 HARNESS PWR ETN GEN3 FLX S 3906|$
Al/42663-2 TERMNIAL $ 02215
MBA/6073300019K KING PIN KIT.F3-LH $§ 34857 S
A23-14242-004 STUD-ASSY.GASKET.JE[285P0339 $ 1938|$
12-23973-001 TANK-AIR.ALUMINUM.SPLIT.2020 S 56974 %
15-20614-000 CROSSMEMBER-FRAME.RR CLOSING.FLANGE MTD § 139435
A06-89088-001 HARNESS-LT.HDLP.OL.CHAS.125.L HS $  2027|%
A14-15687-000 STEERING WHEEL-BLACK.450MM S  104.87[5S
A14-15697-003 WHEEL STRG GRY 450MM $ 307.12|¢
17-15486-002 SHIELD-SPLASH.HOOD MTD.125.LH $ 88318
416-18182-000 SPRING-LEAF.REAR SUSPENSION A/L HD LH $ 425193
A16-18182-001 SPRING-LEAF.REAR SUSPENSION A/L HD RH $ 42519 $
23-11757-400 SCREW-CAP.HEX.3/4-10.G S 496 | §
AOG-B8572-008 HEADLAMP-CHROME BEZEL.LH $ 1885158
A17-21139-036 HOOD-106 $ 157457 |$
22-73639-080 STEP-FUEL TANK.900MM.PLAIN $ 49.48|5s
22-58666-001 BRACKET-STEP.CHASSIS MOUNTED.RH S  4095|¢
03-42776-010 FILTER ELEMENT-AIR S 89.84|%$
A21-28565-001 BUMPER SUPPORT ASSEMBLY. RH. PAINT. M8 $ 7024 |%
06-46159-002 CONTROLLER $ 7360|8
16-15141-000 BUSHING-SWAYBAR.POLYU.1.5IN S 18903
A12-25822-030 HOSE-COMPRESSOR DISCHARGE.214HT 30D $ 59.80|%
03-35804-000 ISOLATOR-AIR CLEANER.FRONT $ 1133 | $
MBA/6813510065 EXTERNAL ELBOW OIL BREATHER $ 822§




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
8s1
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951

Part Number Search

|A06-75737-005 HEADLIGHT ASSEMBLY-COLUMBIA.RH $§ 13609|% -
A18-68356-004 HANDLE-RELEASE.EXT.DOOR.24U.LH $ 72.86 | $ -
A23-14160-042 HOSE ASSY-WIRE BRD.6.STL.42IN $ 46.23|$ -
DDR/A06-94992-001R ECU SAM $ 45037|S$  350.00
23-11398-200 SCREW-FLANGE.SOCKET 12 PT.5/8-11.P&0.GR8 $ 2058 -
23-13142-500 PLUG-5CAV MP2805 PAC12084891 G $ 3398 -
23-12625-000 SPRING NUT-M6X1.0.U-TYPE.STEEL.ZINC-PHOS $ 0845 -
23-11755-375 SCREW-CAP HEX 5/8-11 $ 358 | $ -
419-987-74-60 ISOLATOR-F/TANK S 1844 | S -
MBA/6073300119K KING PIN KIT.F3- RH $ 345305 -
10-13641-000 BRACKET-SHOCK ABS.UPR.Cl.130MM S 19.39 | $ -
AQ6-41592-007 HARN-DIM JMPR ICU4 GAUGE 7 IN $ 1946 |5 -
04-31353-004 HEADER-SS1.CONC.SAE FLG.CMNS $ 52968 -
22-51296-000 SWITCH-PRESSURE. BINARY.A/C S 2110|$ -
|A22-64357-005 CONTROL-HVAC.MAIN.2010 CLASSIC It $ 34084 S -
A06-71928-000 LAMP-TURN/MARKER.FENDER MOUNTED.28U,LH $§ 8743|§ -
A06-71928-004 LAMP-TURN/MARKER.FENDER MOUNTED.BLACK.LH S 6999]S -
|12-28796-000 BRKT-TANK.AIR.BLW RL.GRID FRND $ 2072[§ -
AD4-30468-461 TUBE-COOLANT DD15 RETURN $ 109.63|$ -
123-14401-003 CONNECTOR-Y.PTC..25NT..38NT..50NT $ 696 | $ -
23-13886-000 STUD-DOUBLE END.HEX.M12X80.M10X30 $ 7.24 |5 -
21-27300-000 FASCIA-ENDCAP BUMPER LH GRAY S B8796[S -
17-18175-000 BRACKET-HOOD.GRILLE MOUNT.OUTBOARD $ 6.69 | $ -
AD7-22758-000 TUBE-OIL CLR.SUPPLY.FORWARD JUMPER.M1400 s 7876|8 -
A22-51681-002 PANEL ASSY-TRIM PLATE.DASH.MD $ 11598 5% -
22-74264-001 PANEL-CLOSE OUT.FAIR.BOC.RH $ 28568 -
AQ4-30467-450 TUBE-COOLANT OD13 RETURN $ 6293|S$ .
A1R-62293-000 SEAL-RAINTRAY TO HOOD P3 $ 6420]9% -
05-27848-000 HOSE-SURGE TANK PLUMBING-SHUNTLINE.DD13. $ 12.84 | ¢ -
05-16836-013 HOSE-ECR.2.50IN ID. 13 INCHES LONG S 2680(S -
A12-11593-054 HOSE ASSY-AIR.DISCHARGE.TEFLON.54 IN $ 5432|%§ -
205-30740-001 KIT-SURGE TANK. M2, 1/2" INLET § 13595|$ =
A22-73341-000 BRACKET-BACKWALL.SIDE EXT.LWR.LH $ 36298 -
A22-51674-000 SWITCH - WIPER/WASHER $  9699|% -
A15-23808-002 AS X/M ENG 410 DROP FRM $ 260.09|5S -
A22-57932-002 HOLDDOWN-DECK PLATE.RECESSED.5/16-18 NUT $ 22965 -
23-12536-000 ADAPTER-M12 OR TO 1/4 FP.NONSOLDER JOINT $ 1053|% B
23-12536-006 ADAPTER-M10 O/RING TO 1/8 FPT S 6.75 | § -
A06-47643-006 HARNESS ADAPT LCL SNSR S 10.29 | § -
06-68092-000 ANTENNA-MAST-DAYCAB S 2003|% -
308675-020003 NUT $ 248 |5 -
A06-81153-001 HARNESS-LT HDLP.OL.HOOD.RH.SFA.SD $ 13.06 | § -
A01-34050-000 PEDAL-ACCELERATOR.DUAL APS S 10927 |8 -
23-12497-281 SEAL-CABLE.GT280S.YELLOW.1.86-2.25 s 031]%5 -
ADG-30769-072 SWITCH-PADDLE.ENGINE BRAKE.ON-OFF $ 32418 5
23-09447-400 SCREW-CAP.HEX.3/4-16X4.GRADE 8 S 7.14 | $ -
681-291-00-82 PAD-CLUTCH PEDAL S 11415 -
TRR/H3I9SIBA2GYLY SEAT COVER $ 2177 | S -
A12-23236-100 PIPE/HOSE-COMPRESSOR DISCHARGE. WIREBRAI $ 63.73]$ -
01-15047-002 SLEEVE-ENGINE MOUNTING.ISOLATOR [3 813 S -
12-26771-000 SWITCH-PRESSURE.BRK DRAG WRN.NO 80 PSI S 2054 | S -
23-09446-250 SCREW-CAP.HEX3/4-10X2. $ 504 |98 -
16-15129-000 BRKT-SWAYBAR.AXLE MTD. $ 12365|§ -
23-14396-005 ELBOW-90,PTC,.25 MPT TO .38 NT $ 241|8 -
|A18-58283-000 REGULATOR ASSEMBLY-WINDOW.ELECTRIC.LH $ 15071 % -
A06-46255-012 PDM-PNEUMATIC ABS.M2 EPAQ7 $ 10641|% -
01-34693-200 BELT.12 RIB.2200MM.ISX FAN 3 75.40 | $ -
05-33032-001 BAFFLE-RECIRC.P4.LOWER.COOLER $ s124|8 -
|A12-13688-000 BRACKET-AIR TANK.INSIDE RAIL § 1666 $ -




951
951
951
851
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A06-76982-000

05-28635-001 HOSE-LOWER COOLANT ELBOW.ECR $ 1513 |$ E
AG6-01728-004 LAMP-MARKER.LOW PROFILE.AMBER $ 1765|% -
01-27998-095 SPACER-.75 IN OD X .51 INID X 3.75 IN S 657 |$ -
22-66851-000 SPACER-AIR FAIRING.ISOLATOR-PU.STRAIGHT S 16.07 | § -
MBA/0163978046 OUTPUT SEAL 3 1408 | § -
A06-84160-001 ELECTRONIC CONTROL UNIT-PDM.BTM.RMV COVE $ 97.15 | § -
A22-77059-000 ) BLOCK-AC.MAIN UNIT.M2 $  9234|$8 -
03-37017-001 CAP-FUEL TANK.QTR TRN.CHROME.NO LOCK.FTL $ 68475 -
|A66-05172-000 MODULE-POWER DIST ASSY.CUM.X § 2811333 -
01-27441-000 PULLEY-ALTERNATOR.8 GROOVE.67.50 EFF DIA $§ 56205 -
A22-76266-020 PNL-FAIR.P3.5LPR.60.PTD.RH.AFT $ 324585 -
23-14392-001 CONN-STR,PTC,.25MPT TO .25NT S 27418 -
A06-95605-001 HEADLAMP-i2. HWY.RH $ 15410/ $ -
FON/KIT-PIN-LLB PIN, BUSHING, AND LINERS S 115865 -
AQ6-52311-000 SWITCH-MULT! FUNCTION TURN SIGNAL S 11371]$ -
04-34903-000 CAP-DEF TANK.EXTENDED $ 25975 -
NPU/1700-8532-000 HEAD CAP TUBE-OIL FILLER $ 2852 |¢$ -
17-13051-001 BUSHING-PIVOT.HOOD RESTRAINT STRAP $ 3.21 (¢ -
620-997-05-90 CLAMP-MBS06.TURBO OUT $ 4663|S -
12-21022-023 HOSE- 8.C/B.06MPT X SAE45 SWVL $ 1532 | $ -
03-42930-000 AIR CLNR-8%25 PWRCORE.ENG MTD S 62663 |5 -
22-72685-001 CLAMP-STEP.FTANK.W/REINF $ 1543|$ -
22-74808-002 STEP-BOC LADDER STEP.240LG.PLN S 17.50 | § -
[A22-63127-008 GAUGE-FUEL LEVEL.ELECTRIC.FUEL/DEF LEVEL $ 88795 -
23-13770-000 NUT MOUNT.3/4-16UNF.NYLON.RED S 1674 | § -
[DNC/6807250110 B CLASS CAB DR TINT $ 3093|$ -
03-33412-875 ISOLATOR-TANK-FUEL.BAND.M2.CBOC S 7.35 | $ -
A17-18703-000 STRUT-SPRING. HO0D.240U.122 SFA § 22365|6$ -
680-987-00-55 SEAL-WINDOW $ 2050|5$ -
|AD6-37217-007 SW-RCKR SNOW PLOW S 2443 |$ -
04-28841-240 UREA LINE - DOSER. 2400MM § 13206|$ -
22-75520-000 COMPR-AC.VALEQ.160MM.DKS-15DT $ 32816 S -
17-15346-003 BRACKET-PIVOT HOOD RH (SEE NOTE) $ 185565 -
23-13240-030 SCR-W/FLG,HX.PTCHLK.M10X1.50. HDEP $ 138 |3$ -
05-37145-004 RAD ASSY COMPLETERAD ASSY COMPLETE $ 1,623.09 | 5 -
122-69103-001 TREAD-ONE PIECE DECK PLATE.525MM $ 14095 $ -
A06-37217-093 SWITCH-LATCHING PTO ROCKER S 21218 -
22-72034-000 BADGE-POWERED BY DETROIT S 8939 -
06-95097-000 SENSOR-TIRE PRES MON SYS $ 133283 -
|A22-72453-000 CONDENSER-A/C.51T.965CC $ 254465 -
23-10744-100 SCREW-CAP.HEX.5/16-18 X 1.GRADE 5 S 0313 -
04-33671-000 STRAP-ATS.ISX.SISO.2017.V $ 23165 -
721-28619-001 REINFORCEMENT,BUMPER END.RH.SERVICE $ 148608 N
|23-13833-110 NUT-HEX.PT.5/8-11.GR C.ZN/AL $ 101 -
06-95350-000 COVER-SCH CVR. HNGD. P3.(SEE NOTE $ 3584|5§ -
A22-74082-001 ARM-WINDSHIELD WIPER.M2.RH s  2276|5% -
16-12324-000 BRACKET TORQUE ROD S 19.00] S -
22-75835-000 COMPR-AC.VALEQ.140MM.8PK S 326895 -
14-20358-001 PUMP-STRG.TRW.EV.181618L10101 S 263568 -
14-20358-007 PUMP-STRG.TRW.EV.252418R10101 $ 27898 % -
11-17450-000 STOP-- FRONT AXLE [ 385]$ -
A14-13495-005 SWITCH-TURN SIGNAL.SWH / GLOSS BLACK S 50138 -

DDR/A06-75981-004R ECU SAM CAB P3 HIGHLINE 12V § 871518  350.00
05-16070-000 ISOLATOR-RADIATOR SUPPORT S 1243 -
A22-68377-002 PUMP-FUEL ESPAR-D2.D4 $ 18126 S -
|16-14049-000 SEAT-AXLE. AIRLINER $ 3063|$ -
23-12485-200 CLAMP-HOSE.CONSTANT TORQUE.2IN [ 8573 -
23-12485-225 CLAMP-HOSE.SCREW/WORMGEAR-WORM.CONSTANT. 5 875 | -
COVER-BATTERY BOX.3 BATTERY.SSR S 122718 -




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

AQ06-82313-001

A06-62960-001 HARNESS-HEADLAMP.OL.FWD CHAS.HDLP.LH § 19985
05-23138-000 PIPE-HEATER RETURN W/O VALVE S 42485
05-27754-000 HOSE-HEATER RETURN.FORMED.HDEP $ 10.15|3$
23-14069-200 BOLT-HEX.ANAL.BK.M20X1.5%200 § 1138]5§
681-322-16-25 U BOLT-7/8-14.220.124/20.75 S 26.96 | $
218-71221-036 DOOR-CAB.M2.LGRBHDL.LH $ 639.18 |5
22-73615-002 FLEX EXTENDER-SD EXTENDER,1631 S  2127|S
04-31887-220 DEF LINE-RETURN.2200MM § 117.04 |3
22-75833-000 MATTRESS-SPRING.PREM.QUILT.FTL § 224.77|5
23-00800-407 PIN-COTTER.1 3/4 X 1/8 S 0315
A22-73366-000 J BLOCK-AC.MAIN UNIT.SLPR S 97695
960-820-07-26 MODULE -6PW LIGHT RAIN SENSOR § 96358
25-5F583-000 FTL CASCADIA BOC SHOCK MOUNTS S 22546 |35
10-12350-000 SHOCK ABSORBER-ARV.344/538.19/57.10-23K S 106835
A17-12756-000 CABLE-HOOD STOP.FLN $ 1971]$
A06-51907-007 HEADLAMP ASSY-CASCADIA.RH $ 1386183
122-78606-509 COVER,ARM RH § 3851|%
04-30498-000 COVER-PUMP.DEF.DQS $ 1074853
A18-66173-000 SEAL-WINDSHIELD.LOCKING STRIP S 206.32%
04-31885-200 DEF LINE-SUPPLY.2000MM $ 160.27|$
16-21374-000 SHACKLE.ST.STOP.135/20.2 $ 41715
A14-15472-000 BUTTON-HORN.ELECTRIC.BLACK $ 158785
04-24279-000 CLAMP-EXHAUST.HEAT SHIELD. 5" TOP OUTLET $ 32198
05-27672-000 PIPE-AIR COMPR SUPPLY $ 20528
18-29915-000 AIR SPRING-CAB AIR SUSPENSION $ 4557|%¢
05-21968-000 HOSE-COOLANT.M1400.P3-113.M2.0D13 S 3392|§
AOE-60501-005 SOLENOID VALVE-PNEU/ELEC.GTD.N.C.W/ELB $ 5562[$
10-12032-002 SHOCK ABSORBER $ 127188
09-10024-000 SPACER-CENTER BEARING..250 THK. 2"X10.5" $ 1058($S
01-14596-006 CLAMP-V BAND.TURBOCHARGER.4.91 IN s 2257|$
01-14596-008 CLAMP-V BAND.TURBOCHARGER. 5.92IN $ 2057|$
680-430-00-10 MOUNTING BRACKET-AIR TANK.3/8"BOLT S 26.60 | §
05-27670-000 PIPE-AIR COMPR SUPPLY $ 23883
A05-28531-002 TANK-SURGE.PLASTIC.M2. WST 4700 $ 15985(%$
23-13153-200 PLUG-2CAV APEX2.8S FCI54200207 $  1313(S
A23-13340-001 ISOLATOR-GRILLE ASSY.RUBBER.STEEL S 697 /¢
|A12-25080-000 STRAP.MOUNTING BTR FUEL TANK $ 8351[$
|A06-60973-000 MODULE-ECU.SWITCH EXPANSION $ 19018
23-13745-000 SEAL-BONDED RUBBER.STEEL S 2414
73-14418-000 ELBOW-80.UNION.BARB TO BARB $ 14008
A22-77123-003 RECEIVER DRIER-AC.INBOARD S 76685
10-14234-000 BRKT-SENSOR,BOLT ON,R/T-SERIESBRKT- 5 7.15 | ¢
003-990-48-17 PLUG.OIL FILL 5 3415 | S
04-32354-000 BRACKET-ATS.RAIL.MD.EIEQ S  1977|%
10-13209-000 SHOCK ABSORBER-SAC.364/579.19/57.36MM95 $ 8607|3$
AD6-93715-092 CABLE-POS.4/0.LONG 90.1/2X3/8.92" $ 136679
18-60769-000 SHOCK ABSORBER-CAB AIR SUSP. S 45675
73-13861-108 NUT-HEX.FLANGE.LOCKING.1/2-13.ZN AL [ 0.83 | $
01-32732-065 BELT 8RIB. EPDM-POLY. 2065MM $ 4077 $
AD6-36925-000 LAMP-MARKER.LED.ROOF MTD.FLX S 3485[%$
A12-22817-000 TUBE ASSY-AIR.DISCHG.STL.SHORT.HDEP.14IN § 5333|$
11-23853-003 U-BOLT $ 2164[$
14-14442-017 HOSE-PRESS.STEERING.CRIMP.PH.17 INCH $§ 5345[%$
A12-16785-060 CABLE-AIR TANK DRAIN VALVE.60.W/BRKT.FLH $  1058[%
A23-13608-034 HOSE-TEFLON.COMP DISC S 22907 |
23-09455-005 U BOLT-5 MM. ZINC PLATE S 5875
A12-24318-000 PEDAL-BRAKE.PNEUMATIC.AD} $ 34822|¢
10-14317-D00 FR SHABS.M20/44.M20/44 S 84695

LAMP-TURN.SIGNAL.LED - READ NOTES +++ S 46685




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
9s1
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

16-18035-000

23-14091-009 WASHER-STL.HDND.ZNAL.BK..750 $ 036 %
16-19763-000 AIR BAG-SUSP.PLASTIC PISTON S 16857 | S
23-11757-800 SCREW-CAP HEX 3/4-10 GRS ZN $ 1152[$
16-14031-000 BRACKET-RR SUSP.FORWARD S 16226 %
04-31354-003 HEADER-551.CONC.6 BOLT.CMNS $ 516785
16-11890-G00 SHACKLE-FRONT SPRING.AL.5.312X1.260/1.26 S 28273
23-11352-428 SCREW-SHOULDER,HEX SKT HD.1/2 X 3-1/2 $ 741 $
A05-25263-007 TANK-SURGE.PLASTIC.RAD MTD $ 283121
23-09289-001 CLAMP.SADDLE 3 IN. $ 699§
18-71367-001 GLASS-WDO.DR 5D.4MM,TINTED.RH $ 57335
|A17-21056-000 STRUT-SPRING.TILT.HOOD.P3 125 S 64865
DDE/A4729933396 POLY V BELT. ACCESSORY. FIXED PUMP $ 38288
DDE/A4729933496 POLY V BELT. ACCESSORY, VARIABLE PUMP $ 3795|%
A06-30769-008 SWITCH-ROCKER.DS POWER WINDOW S 2454|%
23-09448-550 SCREW-CAP.HEX7/8-9X5.5 S 10148
16-18972-000 CONTROL ROD-LATERAL.HD.A/L. 46K $ 12096 $
AQ7-22715-000 .| TUBE-RETURN.FORWARD JUMPER.M1400 $ 4525 %
66-01788-001 HORN-ELECTRIC HORN.SINGLE.SRVC $ 1917|$
|A22-59792-004 HOSE ASSEMBLY-A/C. 8.1350.FLX $  73.07|$
680-242-00-52 WASHER-ENGINE SUPT.RR.20MM ID.100MM OD $ 1250|8
910104-008000 NUT-HX.W/CONICAL WSHR M8X1.25 S 070 | $
23-09444-350 SCREW-CAP.HEX.5/8-11 X 3.50.GRADE 8 S 409§
23-09446-900 SCREW-CAP.HEX.3/4-10 X 9.GRADE 8 ] 1490 | §
06.-62384-002 SENDER/SENSOR-FLUID LEVEL.COOLANT LEVEL s  3422]%
17-20709-000 ISOLATOR-PIVOT.HOOD.RUBBER.50D $ 10675
23-12965-000 NUT-HX.ALL METAL M16 X S 2.79|%
05-26333-000 HOSE-SHUNTLINE HDEP 14L.M105 $ 1887|3
03-33412-780 ISOLATOR - FUEL TANK. BAND. M2 S 7.76 | §
04-32881-000 BRACKET-ATS.SADDLE.MD.EIEO S 169858
A22-72460-000 CONDENSER-A/C.60T.965CC S 262.07]|8$
|A17-10464-001 GUIDE-HOOD MOUNT.REAR S 44918
23-00461-007 NUT-7/8 14.HI.HEX G8 S 39|35
23-14072-120 NUT-HEX.LKG.ZNAL.BK.M20X1.5 $ 253 |3
000000-000825 SCREW. TPNG.PHWSHR.TX ST6.3X16 $ 0.62 |3
66-00939-025 SENDER - IND. 25IN RND TANK FUEL $ 33913
721-28619-000 REINFORCEMENT-BUMPER END.LH.SERVICE $ 14860 S
18-73178-000 AlR SPRING-CAB SUSP.165MM.85A § 5813]%
A18-67226-002 REG ASSY-ELEC.WDO,DUAL.24U.LH $ 17066 | S
23-14068-080 BOLT-HEX.ZNAL.BK.M18X%1.5X80 $ 7.143|3%
ADB-51908-006 FOG LAMP ASSY-SAE.LH $ 3863|$%
A06-40578-000 LAMP-MARKER.LED.M2 $ 35748
23-11829-075 SCREW-PHIT.THDRLG.PLAS s 015|$
|MBA/9762620362 THRUST WASHER $ 1004|5%
01-14596-004 CLAMP-V BAND.TURBOCHARGER, 4.12IN S 22748
01-14595-010 CLAMP-V BAND.TURBO, 4.75IN S 21418
17-20869-D00 LATCH.HOOD $ 88.05 | $
11-09624-090 U BOLT-SUSPENSION.7/8-14.494.9.00 S 14008
|22-58581-000 CAP-WASHER RESERVOIR.1.75 IN S 6.86 | $
DDE/A47 19835506 POLY-V-BELT. ACCESSORY. FIXED PUMP S 3828|$
23-61710-001 COVER-BACK.MIRROR.PRIME FOR PAINT.RH s  7109|%
A16-21557-001 AlR SPR.A/L.CO.CP.65.337.M12 S 160.33(S
[23-14561-001 CONN-Y.[2) 3/8PTC X M12 ORNG $§ 2100[8
23-13544-005 NUT-INSERT M4X0.70 KNRLD WEDGE $ 140 $
A16-21554-000 SEE NOTE. AIR SPR.A/L.FI.CP.55.356.M12 S 14892 %
23-13265-011 RELAY-12V.MICRO.SPDT $ 5123
23-13105-000 FITTING-ELBOW.90.08 X 06 $ 515§
16-15105-035 SPACER-FR AXLE.35MM X 101.6MM $ 2358|%
17-12438-000 LATCH-HOOD.COWL MTD.FLAT S  40.39 %
BUSHING-SPRING.REAR SUSPENSION.HD $ 60009




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

A17-20150-000 STRUT-SPRING.HOOD.114 §D S 26200]|$
A22-71173-000 PUMP-ELECTRIC.WINDSHIELD WASHER S 18.76 | $
A06-51376-000 BUSHING-URETHANE WITH SLEEVE $ 5318
10-13760-000 SHOCK ABSORBER. SACHS § 7874|$
16-11850-001 SHACKLE-FRONT SPRING.ST.5.312X1.260/1.26 $ 7595|%
23-14401-001 CONNECTOR-Y.PTC..38NT..38NT..38NT [ 952 |5
16-19768-000 AIR BAG-SUSP.ALUMINUM PISTON $ 23330/ $
18-59922-000 ISOLATOR-CAB MOUNT.FRONT.2200 HIGH.P3 $ 772.13($
23-11352-420 BOLT-SHIELDR.HX SKT HD.1 5 6338
10-13634-000 SHOCK ABSORBER-5AC.364/579.19/57.36MM95 § 7046|S
[22-68678-000 RETAINER-MAGNET.KICK PLATE $ 10338
23-11747-600 SCREW-CAP.HEX.3/8-16.G s 279 $
|AD3-33883-008 BAND-FUEL TANK.RECTANGLE.PAINTED.50G.STE S 41418
A17-21056-001 STRUT-SPRING.TILT.HOOD.P3 113 $§ 7995[%$
23-09448-500 SCREW-CAP.HEX7/8-9X5 S5 962 |5
123-09446-300 SCREW-CAP.HEX3/4-10X3 $ 44718
FAHZ*3K506*C MOUNTING GASKET-POWER STEERING PUMP 5 2415
23-12691-000 CLAMP-SPR STL.5/8 HOS s 134§
06-95538-000 SENSOR-AIR TEMP.OUTSIDE $ 1681)3$
05-54592-000 PIN-LATCH.BATT BOX $ 7.24 | $
23-13879-212 NUT-HEX.NYLOK.GR8.P&0.3/4-16 $ 629
22-14303-001 UNION-PTC..38 NT TO .25 NT $ 3083
|A-681-721-02-K0 STRICKER S 18.27 | 5
A66-08222-000 LAMP-MARKER,LED.AMBER.ADHESIVE $ 16096
23-12410-000 TIE STRAP-DUAL CLAMP.MTG HOLE S 379 | $
03-27310-000 ISOLATOR-FUEL TANK BAND.25IN S 2405|$
22-63282-000 SUPPORT BRACKET BRAKE VALVE $ 20478
MBA/308676020022 SCREW ISO 8765 M20X1 S 1221 |§
12-21021-037 HOSE- B.C/B.(2)SAE 45 SWVL END $ 2029 | S
23-13770-001 NUT MOUNT.3/4-16UNF.NYLON.BLK $ 17283
11-16660-002 U BOLT-SUSP.1-14.18.11 $  3027|%
23-14562-003 TEE-RUN.M12 ORNG X 3/8+1/4 PTC S 21.00[$
06-17103-006 BOLT - BATTERY HOLD-DOWN CLAMP.7.5 IN $ 4033
MBA/6123500011K IAD SHIFT FORK KIT-NFD $ 5720[%
23-10900-225 WASHER-FLAT.SST.1/4.1 S 0325
23-13315-110 SCREW-HEX.SOCKET HEAD.M16-2X110.12.9 5 6083
06-94814-001 HINGE BRACKET-SCH CVR. HNGD. P3 $ 3645
06-94814-002 STANDOFF-SCH CVR. HNGD. P3 S 554 (5%
06-94814-003 SCREW-CAPTIVE.SCH CVR. HNGD. P3 $ 790 |$
11-24813-002 U BOLT-FR SUSP.7/8-14.445.100/19.90 M2 $ 224058
11-24813-003 U-BOLT.SPR SUSP.V12.7/8 $ 2313]$
680-880-01-60 LATCH-HOOD.RUBBER ( SEE NOTE) S 2095(S
21-27302-000 RECEPTACLE-BUMPER,1 BOX=2 EACHES $§ 2535]|$
16-16456-001 WEAR SHOE - CLIP RH AIRLINER SUSPENSION S 683 |$
22-69368-000 BRACKET-FAIRING.FUEL TANK BAND.LOWER S 3.85|%
| ADB-49957-003 SWITCH-PADDLE.AIR SERVICE DOOR S 23638
23-12114-000 CLIP-PLASTIC.TREE SHAPED s 0.45 | $
116-20752-000 SEAT-AXLE/SPRING.A/L.RST.2.0D.120 $ 3522(%
£81-328-22-84 SHIM-AXLE ALIGNMENT.1/32IN s 5.28 | §
23-13648-150 FUSE.MIDI M5.150AMP.GRAY 5 7.53 | S
04-23266-000 CLAMP-EXHAUST.SHIELD.5 IN PIPE AND BRKT $ 17168
22-68677-000 MAGNET-KICK PLATE LATCH $§ 1918
A06-30769-027 SWITCH-ROCKER.PS/RH POWER WINDOW $ 31798
22-77279-000 KEY-DOOR/IGNITION.M2/P3/P2 $ 1058)%
A06-30769-169 SWITCH-ROCKER.DS POWER WINDOW § 3483|%
23-12814-730 SCREW-MACH.M6X1.00X30. TORX.SST.BLK $ 151§
AG6-02837-112 CABLE-P0S.4/0.3/8 X M8 2 HOLE.112" $ 18690 %
23-09444-500 SCREW-CAP.HEX.5/8-11 X 5.00.GRADE 8 S 4901 $

SCREW-CAP.HEX.5/8-11 X 5.50.GRADE 8 s 423|$

23-09444-550




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

|23-12096-075 MACHINE SCREW $ 120§
03-37017-000 CAP-FUEL.QTR TURN.PLAIN.NG LOCK.FTL $ 50.54 | $

23-13086-125 BOLT 1/2-13X%1.25 HX FLNG PIL s 2655
17-20709-001 ISOLATOR-PIVOT.HOOD.RUBBER.60D $ 1037 | §

01-34692-674 BELT.6 RIB.1674MM.ISX A/C S 23.35| S

02-12176-000 BRG-PILOT s 34.36 | $

03-33927-672 ISOLATOR-FUEL TANK BRACKET.2S INCH 2010 S 1292 %

MB//308676020025 BOLT. M20X1.5X80MM $ 11.23 | §

23-12528-055 SCREW-CAP.HEX.FNG.20.9.0RGANIC SILVER $ 244 |5

N913023-008003 NUT $ 0289

23-13039-008 CONNECTOR-STR THREAD.VITON O-RING.5/8 S 855 |5

23-10900-05¢ WASHER-FLAT.SST.1/2IN 5 071]5

AQ06-51908-007 FOG LAMP ASSY-SAE.RH $ 3863 |5

16-12302-000 PIN-SPRING.THRD.5.375X1.25-7 $ 36.30 §

23-13153-302 PLUG-3CAV Y1.55 AFLE 5523 001 $ 9.34 |'$

23-12041-175 SCREW-CAP.BHIT.1/2-13.55T S 749 | $

A06-93715-088 CABLE-POS.4/0.LONG 90.1/2X3/8.88" $ 13835|%

ACA/DB272 AUTOMIX TRUCK LINE S 9843 | $

16-15266-000 U BOLT-SUSPENSION.5/8 18X6.5 3 1424 | $
03-38068-000 FITTING-ELBOW.DEF LINE.90 DEG.HOSE BARB $ 1047 |'S
23-12077-000 NUT-HEX_.7/8-20 $ 746 | S

15-22685-000 SPRING-COMPRESSION $ 1851 | ¢

11-23854-000 U BOLT-RR SUSPN.1.0-14.428.154FULS0A/L S 21045
01-32731-529 BELT-10 RIB.1529MM.HDEP FAN $ 27268

23-09459-006 U BOLT-TUB CLAMP.5IN.5ST.FLATND $ 268158

23-13578-030 SCREW-ROUND WASHER HEAD.HEX RECESS.M6X30 s 144§
23-11398-175 12 POINT BOLT S S.04 |8

16-09040-G02 WEAR PLATE-SPRING PIN.SHACKLE $ 298 |5

23-14559-003 ELB-45.3/8 PTC X M12 MALE ORNG $ 14.00 | §
23-13449-040 SCR HX W/CND WSHR M8X1.25X40 $ 0.97 | $

23-14398-002 TEE-UN.PTC..38NT..38NT..25NT s 6.85 |5
23-14396-D08 ELBOW-90.PTC..50 MPT TO .50 NT $ 3615

|A05-34450-072 CA-BAT.NEG.4/0.3/8-3/8 § 110453
23-13205-000 SEAL-MINI STAT-O-SEAL PLUS 12 $ 2355

22-72685-000 CLAMP-STEP.FTANK.W/0 REINF $ 15.27 | $

|A06-88663-000 HARNESS-JUMPER.HEAD LAMP.H13 TO HB2 BUL8 $ 4992]$
04-20418-000 INSULATOR - EXHAUST PIPE & MUFFLER $ 2080|%
A66-12313-040 CBL-NEG.4/0.BATT.RETURN $ 15911 ¢
123-11751-350 SCREW-CAP.HEX.1/2-13.G [ 2983
23-12090-710 SCREW-MACH. TORX S 06295

14-18771-000 BOLT-PINCH.STEERING.M10-1.25.GEOMET XL.D [ 480§

A16-16413-000 SPRING-LEAF.REAR.A/L20.1.28/13/60.LH $§ 350.25| %
007603-024105 SEAL RING. 24MM S 0318
12-21013-000 BRACKET-MOUNTING.AIR TANK S 2559|%

BHT/W3678002 CAP,SURGE TANK $ 16868

23-13272-175 CAP SCR/BOLT 3/4-16 § 416 | S

PIC/23524403 W/FILTER $ 875 |58
23-13942-020 BOLT-LOCK.3/4.1.250 GRIP $ 6.89|$

16-16256-000 WEAR SHOE-CLIP.SUSPENSION.AIRLINER.LH $ 683|6§

23-110067-075 SCREW-FLG.HEXAGON.3/8- $ 0995

16-18708-000 SHOCK 368/579 19/97/82 162 S 83895

12-21476-000 BRACKET-MOUNTING.AIR TANK.INRAIL $ 2044|5S
23-13142-204 PLUG 2CAV MP150S PAC12052644 S 0.88 | $
23-12982-712 SCR-SEMS.MACH.PHIT.ZNF S 035 %

01-15047-000 SLEEVE-ENGINE MOUNTING.ISOLATOR $ 797 |5
23-12691-001 CLAMP-SPR STL.3/4 HOS $ 1655

123-09440-300 HEX BOLT 1/2-13X3.00 $ 2488
680-322-12-25 U BOLT-SUSPENSION.3/4-16.190.122/20.75 S  1345|5S

HARN-HVAC.IMPR.SHINANO MTR $ 17.89|$

AQ06-94214-000




Part Number Search

951 [23-120131-175 SCREW-MACH.1/4-20 X 1.75.5STL. LOCKING $ 162 ¢
951 |23-13833-207 NUT-HEX.LOCKING.7/16-20.ZINC ALUM.GR8 $ 029 | $
951 [23-12955-110 SCREW-CAP.HEX M16X2.11 $ 14,95 | §
951 [23-09271-175 PIN-DOWEL..75 OD X 1.7 s 647 | $
951 [12-15528-000 PIN-BRAKE PEDAL $ 0693
951 [11-23853-001 U BOLT-RR SUSPNSION.7/8-14.390.154/50.90 $ 20478
951 [A06-36841-000 LAMP-VALANCE.LED.W/STUDS.X2 S 3268|535
951 [23-13299-000 BOLT FLG HX W/SHLDR 1/2 13 3 7.74 | $
951 |23-14051-000 STUD-SQUARE BASE.DOG POINT S 4705
951 |23-13892-010 NUT-HEX.LOCKING.FLANGE.M10-1.5.ZINC ALUM $ 031]%
951 |680-322-07-25 U BOLT-FRONT SPRING.3/4-16.215.122/20.75 $ 1413$
951 |23-09528-076 CLAMP-SUPPORT.1.375 ID s 5.5|$
951 |05-20763-002 CAP-SURGE TANK 15 PSI $ 1149|$
951 [23-12337.002 RIVET-PLASTIC SLGRAY $ 1.09)$
951 |23-14396-002 ELBOW-80,PTC,.25 MPT TO .25 NT S 1.88 | $
951 [23-14396-009 ELEOW-90.PTC..50 MPT T0 .75 NT § 238B0|S
951 [23-09445-400 SCREW-CAP.HEX.3/4-10.4 IN.GR8.ZN $ 4.44 | 3%
951 |11-30728-000 O-RING SEAL. AXLE SHAFT $  11.09]%
951 |681-312-01-85 BRKT. MTG RR CLOSING $ 8833|[s$
951 |23-12096-100 SCREW-MACHINE.5/16-18.100.THIT.SST $ 196 | $
951 L23-13241-000 STRAP-TIE.STAINLESS.ST S 3645
951 (23-12209-002 LOCKBOLT-TRUSS HD.3/16 S 0633
951 [23.12485-250 CLAMP-CONSTANT TORQUE.HOSE.2 9/16-3 1/2 $ 1092|$
951 [11-23853-000 U BOLT-RR SUSPNSION.7/8-14.265.154/50.90 $ 16915
951 [23-11600-104 NUT-HEX.PCHLK.3/8-16UN $ 1.02 |8
951 |16-15105-045 SPACER-FR AXLE.45MM X 101.6MM $ 335086
951 |680-990-00-40 WASHER. FLAT S 399 |$
951 [23-12625-002 SPRING NUT-METRIC.U TYPE.M6 X 1.0 3 039 |$
951 |23-11357-008 CLAMP-HOSE.SGL.CUSH. . 5 1015
951 |23-13218-000 SEAL-CAV PLUG.MP1505.DKR S 0318
951 |03-36867-010 ELEMENT-FILTER.AIR. 8X25. 24U $ 263065
951 |23-14162-000 DOWEL-AXLE SHAFT.SOLID S 1.02|%
951 [23-13329-095 BOLT-HEX FLG.PC 10.9.M10X95 S 1758
951 [23-09446-600 SCREW-CAP.HEX.3/4-10 X 6 GRADE 8 [ 6.24 | $
951 (23-11623-704 SCREW-TPG.PHIT AB.SST. $ 0.38|$
951 |23-09444-675 SCREW-CAP.HEX5/8-11X6. [ 7.84|%
951 |681-993-04-14 U BOLT-4.5" STR.4.5"R S 7.32 | $
951 [23-13653-000 STUD-DOUBLE END HI-LO-MCH $ 490 %
951 |210931-010005 SCREW-CAP.HEX.M10X $ 5.99 | §
951 |22-62199-000 FILTER AIR $ 16425
951 |23-11757-500 SCREW-CAP.HEX.3/4-10.G $ 633 %
951 [23-11036-620 LOCKBOLT.BRZR HD.3/16X $ 0.88|$
951 [23-14358-100 SCREW-TPG.HEXWH.DGPT..25-14X1 [ 0.88 | §
951 |23-11347-009 PIN .50 CLEVIS. HARDENED $ 452 |5
951 |23-14396-003 ELBOW-80,PTC..38 MPT TO .25 NT $ 253 |3
951 [681-328-16-84 SHIM-LAT ROD BRAKET.1.5 THICK s 452|5
951 |18-20141-001 WASHER 5 6.36 | $
951 [13-10031-001 VALVE STEM-31 DEG.2.38 BND.1.38 STGHT s 6.83 |
951 |22 09114-008 WASHER-FLAT.STEEL.HARDENED.1 IN S 1798
951 |23-12186-303 SKT HD.12 PT.M10X30 S 0.90 | $
951 |910105-008016 SCREW. HEX FLNG.M8X1.25X30 $ 444
951 |23-09446-500 SCREW-CAP.HEX.3/4-10.5 IN.GR8.ZN $ 6.58 | $
951 |23-12691-002 CLAMP-SPR STL. 1 INCH HOSE S 2105
951 |23-13839-210 NUT-HEX.5/8-18.GR8.ZN AL $ 0.87 | §
951 [23-12096-175 SCREW-MACH.5/16-18.THI S 3745
951 |23-14392-011 CONN-STR,PTC,.38 MPT TO .50 NT $ 2378
951 |23-09440-125 1/2-13X 1.25IN. L § 0.99 | 5
951 |23-10500-125 WASHER-FLAT $ 031]$§

TERMINAL. FEMALE. MCP2.85.1-2(16-14) $ 0.45 |5

951 |Al/1-968876-1




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
851
951
951
951
951
951
953
951
951
951
951
951
951
951
951
951
951

Part Number Search

23-08114-006 WASHER-FLAT.STEEL.HARDENED.5/16 IN $ 031]$
23-09114-009 WASHER-FLAT.STEELHARDENED.1 1/8 IN S 1828
23-11682-075 SCREW-CAP $ 18538
23-11757-550 SCREW-CAP.HEX.3/4-10.5 1/2 IN.GRB.ZN S 710|5S
23-11755-350 SCREW-CAP.HEX.5/8-11 U $ 462|$
23-13451-710 SCR-TPG PHIT DLG BSD 8-18 $ 03218
23-12497-282 SEAL-CABLE.GT280S.2.5-3.2 MM INSUL OD $ 0316
23-14357-000 NUT-U.M10X1.5 $ 269 | §
23-14396-006 ELBOW-90,PTC,.38 MPT TO .38 NT S 280§
23-14395-013 FITTING $ 4.86 | S
23-12691-009 CLAMP-CONSTANT TENSION.SPR STL.1.25 HOSE [ 465|5
23-12096-050 SCREW-MACH.5/16-18.THIT.SS S 1.01]8
23-13482-001 TIE STRAP-W FIR TREE MOUNT.6.5 TO 7.0MM $ 0.46 | $
22-76215-000 SHIELD-CAB SAM.FRONT SIDE.P3 $ 28.08 | %
23-13964-000 NUT-SHEET METAL.U TYPE.M6 $ 2728
23-13211-463 TERMINAL $ 1188
23-12692-003 FASTENER-WINTERFRONT ATTACHMENT.M2 $ 637 |5
23-12691-006 CLAMP-SPR 5TL.3/4 HOS $ 2175
23-13204-000 SEAL-MIN] STAT-O-SEAL PLUS 12 S 244 | §
681-328-13-84 SHIM-AXLE ALIGNMENT.1/8IN S 5§22 |8
23-12274-000 RIVET-PUSH-TYPE $ 0598
23-11865-000 SPRING NUT-U TYPE. THREAD SIZE 10-16 5 0385
23.11036-610 3/16 LOCKBOLT $ 0.46 | S
23-08444-600 SCREW-CAP.HEX5/8-11X6. 3 487 |8
23-11613-714 SCREW-MACHINE.1/4-20.1 1/2IN L.TORX S 136 | $
23-09114-015 WASHER-HRDN.0,50X1.25X $ 0415
23-12918-720 SCRW-MCH.PH.TX.M6 X 20 s 04258
WWS/6479-3403 BUTYL SEALANT - 5/16 X $ 144 | §
23-13941-012 BOLT-LOCK.5/8 (M16)..750 GRIP $ 3855
11-23853-004 U-BOLT SUSP 7/814 1 $ 2474 | §
23-13578-040 SCR.RND WSHRHD.HX RECESS.M6EX40 ] 2,00 | $
23-14393-003 UNION-PTC..16 NT TO .25 NT $ 5.04 | S
23-09114-024 WASHER-HRDN..344X.875X S 031|$§
23-10875-710 SCREW-TAPPING.OVAL HEAD.SST.8-18 X 1 $ 154 | $
23-09444-325 SCREW-CAP.HEXS5/8-11X3. $ 3.77 | §
23-09444-425 CAPSCREW 5/8-11X4.25 S 4.06 |4
|23-00461-008 NUT-1 14.HI.HEX.G8 S 574 | $
18-20141-000 WASHER $ 1018
123-11695-175 1/2-13CX1.75L $ 511 %
MBA/000000D04392 BOLT.M16X%1.5X55MM 10.9 $ 6.16 | §
23-11613-706 SCREW. MIACH. PHIT S 0.63 | $
A23-13098-020 SCREW M6X1 20MIM WASH S 102 |8
23-13939-075 COLLAR-LOCK BOLT.3/4.1.105 $ 375§
48-25129-075 HOSE-FUEL AND OIL..750 | $ 1274|$
23-10900.227 WASHER-FLAT.SST.2/4X3 S 0.66 | S
23-13179-112 NUT-HEX.LKG,.3/4-10,GR8.ZN S 150 | $
23-09012-030 WASHER-FLAT.STL..531X3 $ 596 |.$
23-12735-375 NUT-HEX.FLANGE.3/8-24. $ 0.83 | $
23-13602-016 SCREW-RND WSHRHD.HX RECS5.M6X1.0.16 MM S 1.78 |
23-12186-040 SCREW-SKT HD.12 PT.M10 S 1.23 | %
48-25122-050 HOSE-HTR.BL STRIPE..S0 S 5,038
000000-001478 SCR-PH WFR MEX25 CLASS 8.8 $ 1045
23-11011-350 1/2-13CX3.5IN. L $ 112 |5
681-328-21-84 SHIM-AXLE ALIGNMENT.1/16IN S 4,63 | $
23-13602-020 SCREW-ROUND WASHER HD,HX RECSS.M6X1.0 s 17816
23-13602-025 SCREW.ROUND WASHER RHD.HEX RECESS.M6X1.0 S 22115
23-09444-400 SCREW-CAP.HEX.5/8-11 X 4.00.GRADE 8 $ 3535
23-09444-450 SCREW-CAP,HEX.5/8-11 X 4.50.GRADE 8 $ 407 | §
23-13322-008 STRAP-TIE.DUAL.STAND OFF $ 4218




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

[23-13384-020

23-09860-012 WASHER-FLAT.1 1/4 IN.1/32 IN THICK $ 0318
23-11755-175 SCREW-CAP.HEX.5/8-11 U $ 1645
23-11037-600 3/16 COLLAR S 03258
123-13089-030 SCR AND WASH M8X1.25X30 HE $ 1618
23-10744-150 5/16-18CX 1.5IN. L $ 046 | $
01-20963-000 WASHER-FLAT.HARDENED.S/S IN X 2.75 IN S 416 |5
23-13212-000 TERM-FEM.GT150.0.8-1(18-16) S 0326
23-14395-010 ELBOWOW-45 PTC,.38 MPT TO .62 NT $ s01]6
23-12691-003 CLAMP-SPR STL.3/8 HOS $ 0.98 | 8
23-11145-001 NUT CAP BATTERY TERM [ 410| 5
23-12011-075 CAPSCREW.MACHINE 5 119§
23-12625-003 NUT-SPRING.U.M6 S 1.06 | 5
23-13482-003 TIE-FIR TREE MTD 7.8-8.0MM FT8 S 1405
73-13438-012 SCREW-FLANGE W/COLLAR.TX.M5X2.24X12 S 122§
23-14111-020 SCREW-SEMS.RHWC.HDI.LKG.MEX20 S 1.01 |8
23-12011-100 MACHINE SCREW $ 1398
18-41642-000 CURTAIN TROLLEY - LRG $ 318§
23-13861-106 NUT-HEX.FLANGE.LKG.3/8-16.ZN AL $ 0315
23-09436-225 SCREW-CAP.HEX3/8-16X2. S 1088
23-13013-730 SCRW.MCH.PH TX MP 8.8, s 091]5%
23-09440-150 SCREW-CAP.HEX.1/2-13 X 1.5.GRADE 8 $ 157 |$%
23-13952-035 BOLT-CARRIAGE MBX35 $ 095 | $
23-12314-001 RETAINER-NYLN.RTCHT..281 DIA HOLEX.346IN $ 0345
23-12668-010 NUT-HEX. FLANGE.M10-1.5.ZN AL $ 141186
23-11865-009 NUT-SPRING.U.5/16-18.BLACK S 322|%
23-13488-020 SCREW-STNLS STL.M6X1.0X20MM.HEX.PAN HEAD S 197 |8
23-12645-720 SCREW-MACH,M8X20MM.SST $ 287($
22-68425-000 O-RING.SEAL-SLIMLINE.AC.1/2 INCH S 6.51]§
23-12274-002 RIVET-PUSH-TYPE-RELISABLE-.315IN. S 116 |5
23-11345-706 SCREW-TPG.PHIT.108.D0G $ 0.46 | $
23-13201-000 SEAL-MINISTAT-O-SEAL PLUS 6 S 2203
23-09114-003 WASHER-FLAT.STEEL.HARDENED.1/2 IN $ 0435S
23-09444-175 SCREW-CAP.HEX.5/8-11 X 1.75.GRADE 8 $ 146 | S
23-09444-375 5/8-11C X 3.75 IN.GB L s 3965
23-12981-707 SCREW-TORX.10-16 PHIT.ZN FE BLK.7/8 S 032§
23-11747-150 SCREW-CAP.HEX.3/8-16.G S 0.80 |5
23-10000-601 3/16 X.656 BLIND L S 0313
|23-13833-106 LOCKNUT-HEX.P-TORQUE.3/8-16.ZINC/AL.C..3 $ 029 | §
23-13392-004 INSERT-THREADED.M6X1.0.0PEN.KNRLD $ 1.23|6§
23-09114-002 WASHER-FLAT.STEEL.HARDENED.3/8 IN $ 0.28 | §
01-20963-001 WASHER-FLAT.HARDENED.5/8 IN X 2.5 IN $ 545| %
23-00461-005 NUT-5/8 18.HL.HEX G8 $ 220 |5
23-12065-001 TIE STRAP-BUTTON HEAD..3 X 15.05IN S 1.04 | S
23-13687-000 CLAMP-COOLER LINE.TUBE SNAP VERSION [ 435§
22-10800-050 SCREW-HWH.THDRLG.1/4-2 $ 048 | $
23-09114-000 WASHER-0.69X1.31X.177.YLW ZN.STEEL.HRDN $ 0.77 | $
23-11037-800 1/4 COLLAR L 3 046 | $
23-09444-250 SCREW-CAP.HEX.5/8-11 X 2.50.GRADE 8 $ 350 $
23-10744-400 SCREW-CAP.HEX5/16-18X4 S 095 | $
23-09114-004 WASHER-FLAT.STEEL.HARDENED.3/4 IN s 0918
23-14137-000 CABLE TIE-FIR TREE MOUNT.TYC S 224 | §$
[23-12094-175 SCREW-CAP.HEX.7/16-14X S 211/ $
23-09796-629 TIE STRAP-15" X .3" .BLACK.NYLON s 031]$
23-11036-830 BUTTON 1/4 IN. DIAM S 0778
23-13939-063 COLLAR-LOCK BOLT.5/8(M16).0.92 $ 2.17 | $
23-00809-016 9IN-SPRING.1 $ 0.15 | ¢
23-09438-200 SCREW-CAP.HEX7/16-14X2 S 155§
22-68426-000 O-RING.SEAL-SLIMLINE.AC.3/4 INCH S 6718

SCR PAN WSHRHD MT PT 8.8 M6 S 0345




951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951
951

Part Number Search

23-12509-420 NUT INSERT S 0315
23-09438-250 SCREW-CAP.HEX.7/16-14 X 2.5.GRADE & $ 189 |$
22-68427-000 O-RING.SEAL-SLIMLINE.AC.COMPRESSOR $ 783|585
23-12828-006 NUT-HEX.M6.DIN 934.A2.55T W/PATCH LOCK $ 0.49|§
23-09339-510 NUT-HEX, .1/2-13.B.CZ $ 0388
23-11037-601 COLLAR $ 048 | 5
23-12271-001 GROMMET SQUARE.NYLON $ 03135
23-12337-007 RIVET-PLASTIC NYLON PARCHMENT $ 0643
22-45487-000 PLUG-SHELF.REAR OVERHE $ 0915
23-09318-010 5/16 LOC CARBON STEL $ 031] 5
23-11857-006 RVT-BLIND.STRCTRL.BULB S 1088
23-12094-150 SCREW.CAP.HEX.GR8.7/16 3 0.97|$
23-12705-002 NUT-WELL.M6X2.0.GRIP RANGE .031/.187 S 270 | S
23-12625-004 SPRING NUT.METRIC.U TYPE.M6 S 053 |8
23-09990-106 RIVET-BLIND.3/16X.437.D0ME HD.BLK 3 031]$
23-09336-007 NUT-HEX.SELF LOCKING.NYLON.5/16-18 $ 014 |8
23-13833-206 NUT-HEX.PT.3/8-24.C.CD [ 029|5S
23-10900-025 WASHER-FLAT.STAINLESS 5TL.1/4..625 OD $ 031$
23-11829-050 SCREW-PHIT.THDRLG.PLASTITE 10 S 014 |$
23-13862-105 NUT-HEX.FLG.5/16-18 [ 0318
23-11747-100 SCREW-CAP.HEX.3/8-16.G $ 043 |5
23-12235-D08 |RETAINER-PLASTIC.PANEL.BLACK.NYL6/6 [ 0818
23-11037-603 3/16 COLLAR LOCKBOLT 35 046 |5
22-72196-000 CLIP-SKIRT.SPRING.RETAINER. SEE NOTES s 116 | §
23.13861-104 NUT-HEX.FLANGE.LOCK.1/4-20.ZINC/ALUMINUM 5 014 | 5
23-11605-706 SCREW-MACH.PHIT.S5.10- 3 071 $
23-094358-100 CAPSCREW 3/8X 1L S 0.60 | $
PH/PFT-2*5-GRN-250* 5/32 NYLON HOSE S 050 S
23-10800-075 1/4-20X.75IN. L $ 0328
23-10744-225 SCREW-CAP.HEX5/16-18X2 $ 0.66 | $
23-09445-375 SCREW-CAP.HEXS/8-18X3.75 $ 392/%
23-13833-108 NUT-HEX.PT.1/2-13.GR C.ZN/AL..448 $ 0315
23-09426-501 WASHER-ZINC PLTD STEEL..531IDX.750D $ 0115
23-13013-740 SCRW-MCH.PHIT.M8X1.25. $ 1305
2_3-10414450 SCREW-MACHINE.PHCR.1/4 3 0323
23-12781-725 SCREW-MACH.PHIT.M6.25. 5 081|$%
23-10742-100 SCREW-CAP.HEX.1/4-20 X 1.GRADE 5 S 031/$
23-13861-105 NUT-HEX.FLANGE.LOCK.5/16-18.ZINC S 0.29 | %
PAC/12129497 TERMINAL $ 02458
23-13245-704 SCREW $ 0.14 | §
23-09318-011 WASHER-SPLIT.3/8IN S 0318
23-09114-010 WASHER-FLAT.HARDENED.5/8 IN $ 029 |8
23-10900-031 WASHER-FLAT.STAINLESS STL.5/16..685 OD $ 03135
23-11345-707 SCREW.PANHEAD. 10 X 7/8 LG s 045 |5
48-25581-501 TUBE-NYLON REINF.5/8 B S 539 |$
PH/1220-4A-BLK1000 NYLON 12 TUBING $ 036 | S
PH/1220-4A-GRN100D TUBING AIR BRAKE GREEN .2501D $ 0.21§




